
PRICELIST 2023-2024

TOLL FREE  
1.800.321.7950   |   WHEELERREX.COM

Effective date: 8/1/2023   Supersedes all previous price lists



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

2
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

000013 CUTTING WHEEL FOR 490 / 590 CHAINS”  $9.54 
000014 OUTER LINK  $3.98 
000015 INNER LINK  $3.98 
000016 CHAIN PIN  $6.36 
000021 LAGGING FOOT ASSEMBLY  $15.90 
000023 CLEVIS ASSEMBLY  $132.50 
000034 UPPER JAW SET 490/590  $132.50 
000038 ADJUSTABLE SCREW ASSEMBLY FOR 590/591  $63.60 
000040 PIPE PULLER HOOK  $318.00 
000041 PIPE PULLER HANDLE  $74.20 
000043 12FT CHAIN WITH HOOK  $65.72 
000062 HOLDING CLAMP ASSEMBLY FOR 85/86  $18.02 
000070 SHUT OFF TOOL FOR 1-1/4"-2" COPPER  $556.50 
000071 ENGLISH/METRIC 6' DIAMETER TAPE  $6.89 
000072 HOLDING CLAMP ASSEMBLY FOR 70  $44.52 
000075 SHUT OFF TOOL FOR 3/8"-2" PLASTIC WATER LINES  $371.00 
000077 SHUT OFF TOOL FOR 3/8"-2" PLASTIC GAS LINES  $413.40 
000085 SHUT OFF TOOL FOR 3/4"-1" COPPER  $333.90 
000086 SHUT OFF TOOL FOR 1/2"-1" COPPER  $365.70 
000101 HANDLE  $13.25 
000105 NUT 3/8-16 ESNA THIN HX NUT  $1.43 
000119 1/2 FLAT WASHER    $1.43 
000126 NUT, 5/16-16 HEX JAM  $1.43 
000137 ADJUSTING SCREW HANDLE ASSEMBLY FOR 38'S  $32.86 
000154 HAND GRIP  $2.92 
000166 SCREW 5/16-18 X 3/4 HX HD  $1.43 
000202 REAR LEG SUPPORT  $90.10 
000203 INTERMEDIATE SUPPORT  $63.60 
000207 STRONGBACK CONNECTOR  $25.44 
000210 CENTER DRILL HSS FOR PLASTIC, CAST & DUCTILE IRON  $47.70 
000211 CENTER DRILL CARBIDE TIPPED FOR CLAY & CONCRETE  $43.46 
000235 SCREW  $12.72 
000250 DOWEL 3/8 X 1-1/2 502670 USED ON 1660  $2.39 
000260 CAP PIN RETAINER  $2.39 
000420 HANDLE ONLY 490  $42.40 
000421 HANDLE ASSEMBLY 490  $249.10 
000445 HANDLE & STUB 490  $137.80 
000446 STUB ONLY 490  $95.40 
000450 TUBE CLEANING BRUSH FOR 1/2" & 3/4" COPPER  $19.08 
000452 4 PIECE REPLACEMENT BRUSH SET  $13.78 
000502 HANDLE, LEFT 590  $42.40 
000503 CHEEK,RIGHT 490/590  $37.10 
000504 CHEEK,TOP 490/590  $37.10 
000510 MALE JAW 490/590  $106.00 
000513 JAW ASSEMBLY, COMPLETE 490/590  $265.00 
000514 ROLLER, 532 CHAIN  $4.77 
000516 CHAIN PIN, EXTRA LONG  $12.72 
000518 STUB,LEFT  $106.00 
000519 CHAIN ROLLER ADAPTER KIT  $21.20 
000522 COMPLETE CHAIN FOR 4906/5906  $280.90 
000526 ADJUSTING SCREW LOCK NUT  $10.60 
000527 CONNECTING STUD HANDLE HINGE 490/590  $16.96 
000528 COMPLETE CHAIN FOR 4908/5908  $381.60 
000532 COMPLETE CHAIN FOR 4916/5916  $302.10 
000533 COMPLETE CHAIN FOR 4918/5918  $402.80 
000534 RIVET FOR HANDLE/JAWS  $8.48 
000537 BLOCK,ADJUSTING 590  $25.44 
000545 TOP HANDLE & STUB ASSEMBLY 590  $159.00 
000560 RIGHT HANDLE ASSEMBLY 590  $106.00 
000561 CHEEK SPACER 490/590  $4.77 
000562 BOLT,CHEEK SPACER  $1.43 
000566 9/16 - 12 ESNA STOP NUT  $2.49 
000580 HANDLE GRIP  $6.36 
000587 RIVET,ADJUSTING SCREW HANDLE  $2.49 
000592 PIVOT BOLT 490/590  $19.61 
000593 LOCKNUT 490/590  $7.42 
000623 THUMB SCREW 3/8-16 X 2 TYPE S ZINC PLATE  $2.65 
000626 26" CABLE SAW  $5.83 
000636 36" CABLE SAW  $6.36 
000640 MINI POWER DRIVE W/ 12R ADAPTER, SAFETY VISE, AND CASE  $2,120.00 
000642 POWER DRIVE ONLY W/CASE  $1,802.00 
000652 HANDLE ASSEMBLY  $12.72 
000654 NUT 5/16-24 LH HEX(THIN) 70  $1.43 
000701 HEAD ASSEMBLY 70  $111.30 
000703 COMPRESSOR SCREW 70  $42.40 
000706 COMPRESSOR DIE 70  $79.50 
000707 COMBINATION DIE ASSEMBLY 70  $54.06 
000708 REFORMING DIE 70  $96.46 
000729 NUT 1/4-20 ESNA THIN, PLATED  $1.43 
000841 STAND FOR 7991/8991  $361.80 
000850 FOLDING PIPE STAND W/ V HEAD  $153.70 
000851 FOLDING PIPE STAND W/ BT HEAD  $318.00 
000854 BALL TRANSFER SET  $170.50 
000856 V-HEAD W/ADJ. NUT FOR 850 FOLDING STAND  $79.50 
000892 T-HANDLE GUILLOTINE CUTTER 4" FOR THIN WALL PLASTIC  $1,431.00 
000901 FOOT SWITCH NEED TO SELL WITH 275732  $318.00 

000916 MICRO SWITCH FOR 901  $79.50 
000919 DEBURRING TOOL 5 PACK  $26.50 
000921 DEBURRING TOOL 10 PACK  $51.94 
000925 DEBURRING TOOL 50 PACK  $254.40 
000940 HEAVY DUTY DEEP SOCKET KIT - 943,944,945  $227.90 
000941 HEAVY DUTY DEEP SOCKET KIT - 943,944,945,946  $290.44 
000942 HEAVY DUTY DEEP SOCKET KIT - 943,945,946,947  $277.72 
000943 19MM HD DEEP SOCKET  $48.76 
000944 22MM HD DEEP SOCKET  $53.00 
000945 24MM HD DEEP SOCKET  $55.12 
000946 30MM HD DEEP SOCKET  $65.72 
000947 17MM HD DEEP SOCKET  $46.64 
000948 27MM HD DEEP SOCKET  $63.60 
000950 HEAVY DUTY DEEP SOCKET KIT - 943,944,945,946,947,948  $408.10 
000960 HEAVY DUTY DEEP SOCKET KIT - 980,981,982  $237.44 
000961 HEAVY DUTY DEEP SOCKET KIT - 980,981,982,983  $302.10 
000962 HEAVY DUTY DEEP SOCKET KIT - 980,982,983  $240.62 
000963 HEAVY DUTY DEEP SOCKET KIT - 981,982,984,985  $386.90 
000964 HEAVY DUTY DEEP SOCKET KIT - 981,982,983  $252.28 
000965 HEAVY DUTY DEEP SOCKET KIT - 979,981,982  $235.32 
000966 HEAVY DUTY DEEP SOCKET KIT - 978,979,980,981  $263.94 
000967 HEAVY DUTY DEEP SOCKET KIT - 978 THRU 987  $715.50 
000968 HEAVY DUTY DEEP SOCKET KIT - 978,979,980,981,982,983  $408.10 
000978 3/4" HD DEEP SOCKET  $45.58 
000979 7/8" HD DEEP SOCKET  $47.70 
000980 15/16" HD DEEP SOCKET  $49.82 
000981 1-1/16" HD DEEP SOCKET  $62.54 
000982 1-1/4" HD DEEP SOCKET  $66.78 
000983 1-1/8" HD DEEP SOCKET  $64.66 
000984 1-5/16" HD DEEP SOCKET  $78.44 
000985 1-7/16" HD DEEP SOCKET  $82.68 
000986 1" HD DEEP SOCKET  $51.94 
000987 1-1/2" HD DEEP SOCKET  $90.10 
001004 BUSHING 1.5ID X 1.75OD X 2 CB2  $28.62 
001020 SCREW 5/16-18 X 1 HX HD  $1.43 
001212 COLLET JAW ASSEMBLY  $498.20 
001262 MACHINING BLADE HOLDER ASSEMBL  $249.10 
001291 RETAINER PLATE FOR 1590  $5.30 
001293 REPLACEMENT BLADE FOR 1590/2290/2492  $21.20 
001294 FLANGED DRUM FOR 1590  $12.72 
001295 CUTTER DRUM FOR 1590  $20.14 
001300 PIPE SCRAPER/DESCALER 3"-12"  $132.50 
001301 BELT ASSEMBLY FOR 1300  $100.70 
001350 PIPE SCRAPER/DESCALER 12"-36"  $174.90 
001351 BELT ASSEMBLY FOR 1350  $143.10 
001531 SPRING  $13.78 
001590 INTERNAL PLASTIC PIPE CUTTER 1-1/2" SCH40  $75.26 
001630 PUMP W/BASE,FOR 2990 HYDRAULIC  $848.00 
001657 OVERLOAD CARTRIDGE 21278-86-BL  $95.40 
001660 HOLE CUTTER, GAS  $2,809.00 
001661 HOLE CUTTER, PNEUMATIC  $5,247.00 
001662 HOLE CUTTER, ELECTRIC  $3,975.00 
001663 HOLE CUTTER, HYDRAULIC  $3,445.00 
001664 HOLE CUTTER, LESS DRIVE  $1,855.00 
001697 T-HANDLE GUILLOTINE CUTTER 8" FOR THIN WALL PLASTIC PIPE  $2,305.50 
001698 T-HANDLE GUILLOTINE CUTTER 8" FOR MDPE/HDPE  $2,517.50 
001708 SPRING PIN 5/32 X 1-1/4  $1.43 
001747 COTTER PIN 3/32 X1  $1.43 
001755 3/8" - 2-3/8" FREEZE KIT W/ 2 CANS POLAR SPRAY  $1,113.00 
001830 HAND PUMP WITH BASE FOR 3890 PIPE CUTTER  $848.00 
001856 REPAIR KIT   #300450  $137.80 
001857 OVERLOAD CARTRIDGE 21278-50-RE  $106.00 
001894 POWER DRIVEN GUILLOTINE CUTTER 13" FOR THIN WALL PLASTIC  $3,551.00 
001897 T-HANDLE GUILLOTINE CUTTER 13" FOR THIN WALL PLASTIC  $2,809.00 
001900 CHAIN LINK, OUTER FOR 2990  $24.38 
001901 CHAIN LINK, INNER FOR 2990  $24.38 
001902 PIN, CHAIN FOR 2990  $11.66 
001923 1/8 HEX KEY  $1.43 
001924 COMPLETE CHAIN FOR 29908  $636.00 
001926 COMPLETE CHAIN FOR 29906  $477.00 
001930 HAND PUMP WITH BASE FOR 5590 PIPE CUTTER  $848.00 
001957 OVERLOAD CARTRIDGE 21278-88-BK  $116.60 
001964 FASTITE 60IN LBS , 5/16" SOCKET  $95.40 
001965 FASTITE 80IN LBS , 3/8" SOCKET  $95.40 
001966 FASTITE 80IN LBS , 5/16" SOCKET  $95.40 
001977 SOIL PIPE COUPLING TORQUE WRENCH 60IN LBS , 5/16"  $72.08 
001980 SOIL PIPE COUPLING TORQUE WRENCH 80IN LBS , 5/16"  $72.08 
001981 SOIL PIPE COUPLING TORQUE WRENCH 80IN LBS , 3/8"  $72.08 
001982 SOIL PIPE COUPLING TORQUE WRENCH 80IN LBS , 5/16" & 3/8"  $82.68 
002017 SET SCREW 3/8-16 X 3/4 SQ HD  $1.43 
002024 NUT 3/8-16 HEX  $1.43 
002065 CHAIN CONNECTING LINK  $1.75 
002111 SET SCREW 5/16-18 X 5/16 SOC H  $1.43 
002170 CHAIN BINDER ASSEMBLY  $98.58 
002190 LATCH BAR  $6.63 
002290 INTERNAL PLASTIC PIPE CUTTER 2" FOR SCH40  $84.80 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

3
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

002291 RETAINER PLATE FOR 2290  $6.36 
002293 CUTTER DRUM FOR 2290  $25.44 
002294 FLANGED DRUM FOR 2290  $21.20 
002295 DRIVE SHAFT FOR 1590/2290  $22.26 
002490 INTERNAL PIPE CUTTER 51MM  $90.10 
002492 INTERNAL PLASTIC PIPE CUTTER 2" FOR SCH80  $86.92 
002690 STEEL PIPE CUTTER 1/8"-2"  $148.40 
002903 CUTTING WHEEL 2990 HYD  $6.89 
002904 JAW PIN 2990 HYD  $3.71 
002905 ADJUSTING LINK 2990 HYD  $7.95 
002909 NUT 1-1/8-12 HX JAM (PLAIN) 2990 HYD  $6.89 
002910 UPPER RH JAW 2990 HYD  $153.70 
002911 UPPER LH JAW 2990 HYD  $153.70 
002920 LOWER JAW 2990 HYD  $148.40 
002927 SPRING BOLT 1/4-20X2-1/4 HHCS 2990 HYD  $1.43 
002928 BOLT, CYLINDER CONNECTION 2990 HYD  $25.44 
002939 BOLT 5/16-18 X 3-1/4 HHCS 2990 HYD  $1.86 
002950 CYLINDER AND BASE ASSEMBLY 2990 HYD  $339.20 
002952 CYLINDER CAP 2990 HYD  $53.00 
002955 WIPER RING 2990 HYD  $6.10 
002959 SPACER, TIE BOLT, LONG 2990 HYD  $5.57 
002967 BOLT, LIFTER CONNECTION 2990 HYD  $28.09 
002978 SPRING, JAW EXTENSION 2990 HYD  $16.96 
002980 CYLINDER ASSEMBLY 2990 HYD  $651.90 
002983 SPACER, JAW PIVOT BOLT, LONG  $1.43 
002985 RAM LESS JAWS, CHAIN, & PUMP 2990 HYD  $821.50 
002992 SHOULDER SCREW, 5/8 X 2-3/4 2990 HYD  $14.31 
002995 SPRING BOLT 1/4-20 X 3 HHCS 2990 HYD  $1.43 
003022 DRILL MOUNT, SWITCH & MOTOR  $2,892.74 
003032 6412 TO 9412 CONVERSION KIT  $424.00 
003090 PORTABLE HOLE CUTTER W/ MILWAUKEE ADAPTER  $1,484.00 
003091 PORTABLE HOLE CUTTER W/ DEWALT ADAPTER  $1,484.00 
003092 PORTABLE HOLE CUTTER W/ MILWAUKEE DRILL  $2,120.00 
003093 PORTABLE HOLE CUTTER W/ DEWALT DRILL  $2,120.00 
003290 INTERNAL PLASTIC PIPE CUTTER 3" FOR SCH40  $114.48 
003291 RETAINER PLATE FOR 3290  $19.08 
003293 REPLACEMENT BLADE FOR 3290/3490  $24.38 
003294 CUTTER DRUM FOR 3290  $27.56 
003296 DRIVE SHAFT 3290/4290/6000  $24.38 
003297 FLANGED DRUM FOR 3290  $33.92 
003395 4" DIAMOND CUTTER SHELL FOR CLAY AND CONCRETE  $593.60 
003450 4-1/2" DIAMOND CUTTER SHELL FOR CLAY AND CONCRETE  $763.20 
003490 INTERNAL PLASTIC PIPE CUTTER 3" FOR SCH80  $118.72 
003537 SCREW, 5/16-18 X 3/4 SHCS 3890/5590 HYD  $1.43 
003590 RATCH CUT TUBING CUTTER 1/8"-3/8" WITH METAL HANDLE  $51.94 
003595 6" DIAMOND CUTTER SHELL FOR CLAY AND CONCRETE  $795.00 
003650 6-1/2" DIAMOND CUTTER SHELL FOR CLAY AND CONCRETE  $848.00 
003705 DUST CAP  $13.78 
003710 HOSE HALF Q.C.,  $31.80 
003750 CYLINDER HALF Q.C.,  $68.90 
003756 REPAIR KIT FOR SIMPLEX PUMPS  $79.50 
003790 RATCH CUT TUBING CUTTER 5/16"-1-1/8" WITH METAL HANDLE  $66.78 
003800 1/4 " QUICK COUPLING COMPLETE  $95.40 
003801 HYDROYL HYDRAULIC PUMP FLUID 1 QUART  $19.61 
003803 PUMP MOUNTING BOARD, METAL  $40.28 
003804 HYDROYL HYDRAULIC PUMP FLUID 1 GALLON  $47.70 
003808 ADAPTER,  $15.11 
003810 UPPER JAW 3890 HYD  $477.00 
003820 JAW, LOWER RIGHT 3890 HYD  $371.00 
003821 JAW, LOWER LEFT 3890 HYD  $371.00 
003824 COMPLETE CHAIN FOR 389012  $1,325.00 
003827 TIE BOLT 1/2"-13 X 2-3/4" HHCS 3890 HYD  $2.65 
003828 1/2 - 13 REVERSIBLE NUT DEFORMED NUT  $1.43 
003833 PISTON ASSEMBLY 3890/5590 HYD  $249.10 
003834 CYLINDER ASSEMBLY 3890 HYD  $954.00 
003839 UPPER TIE ROD STUD 3890 HYD  $49.82 
003841 UPPER TRUNNION 3890/5590 HYD  $212.00 
003842 CYLINDER TRUNNION 3890/5590 HYD  $296.80 
003844 ROLL PIN, 3/16 X 1  $1.43 
003846 PISTON SEAL 3890/5590 HYD (OLD STYLE)  $48.76 
003848 PISTON ROD 3890/5590 HYD  $137.80 
003850 ADJ SCREW UNIT 3890/5590 HYD  $174.90 
003851 CARRYING HANDLE 3890/5590 HYD  $26.50 
003855 ADJ SCREW HANDLE 2990/3890/5590 HYD  $39.22 
003866 NUT, UPPER JAW TIE BOLT 3890/5590 HYD  $1.43 
003878 SPRING, RETURN 3890/5590 HYD  $21.20 
003879 1/2 LOCKWASHER  $1.43 
003883 RING-PISTON WIPER 3890/5590 HYD  $31.80 
003884 SPACER, JAW PIVOT 3890 HYD  $4.24 
003892 PIVOT JAW BOLT 3890 HYD  $59.36 
003893 NUT, JAW PIVOT  1-1/2 - 12 3890/5590 HYD  $10.60 
003895 SPRING TIE BOLT 3/8-16 X 4 1/2  $2.65 
003900 OUTER LINK FOR 3890 CHAIN  $16.96 
003901 INNER LINK FOR 3890  $15.90 
003902 CHAIN PIN FOR 3890  $16.96 
003903 CUTTING WHEEL FOR 3890  $21.20 

003905 CHAIN TO JAW PIN 3890 HYD  $20.14 
003908 HAIRPIN CLIP  $1.43 
003916 10 FT HOSE EXT KIT  $84.80 
003917 10' OUTPUT HOSE 3000PSI  $74.20 
003918 10' OUTPUT HOSE 10,000PSI  $106.00 
004012 PIPE PULLER 4"-14"  $524.70 
004117 NUT 1/2-20 HEX JAM PLATED  $1.43 
004160 TRIPOD CHAIN VISE STAND 1/8"-6"  $600.00 
004180 BENCH CHAIN VISE 1/8"-6"  $530.00 
004181 SCREW 1/4-20 X 3/4 SOC HD  $1.64 
004190 MICRO SNIPPER 1/4"-3/8"  $9.01 
004200 1/2"-2" MANUAL THREADER SET W/ CASE, NPT  $1,033.50 
004202 1/2"-1" MANUAL THREADER SET W/ CASE, NPT  $598.90 
004207 1/2"-1-1/4" MANUAL THREADER SET W/ CASE, NPT  $757.90 
004211 1"-2" MANUAL THREADER SET W/ CASE, NPT  $837.40 
004213 1/2"-2" MANUAL THREADER SET LESS CASE, NPT  $916.90 
004215 1/2"-2" MANUAL THREADER SET W/ CASE, BSPT  $1,086.50 
004290 INTERNAL PLASTIC PIPE CUTTER 4" FOR SCH40  $118.72 
004291 RETAINER PLATE FOR 4290  $22.26 
004293 REPLACEMENT BLADE FOR 4290/4490/6000  $27.56 
004294 CUTTER DRUM FOR 4290  $30.74 
004297 FLANGED DRUM  $36.04 
004310 10" GRIPMASTER PIPE WRENCH  $57.24 
004314 14" GRIPMASTER PIPE WRENCH  $68.90 
004395 4" CARBIDE CUTTER SHELL FOR PLASTIC  $323.30 
004410 10" ALUMINUM STRAIGHT PIPE WRENCH  $47.70 
004414 14" ALUMINUM STRAIGHT PIPE WRENCH  $63.60 
004418 18" ALUMINUM STRAIGHT PIPE WRENCH  $79.50 
004424 24" ALUMINUM STRAIGHT PIPE WRENCH  $127.20 
004436 36" ALUMINUM STRAIGHT PIPE WRENCH  $265.00 
004448 48" ALUMINUM STRAIGHT PIPE WRENCH  $450.50 
004450 4-1/2" CARBIDE CUTTER SHELL FOR PLASTIC  $333.90 
004490 INTERNAL PLASTIC PIPE CUTTER 4" FOR SCH80  $125.08 
004506 6-IN-1 TUBE CLEANING BRUSH FOR COPPER  $21.20 
004508 8" IRON STRAIGHT PIPE WRENCH  $26.50 
004510 10" IRON STRAIGHT PIPE WRENCH  $36.04 
004512 12" IRON STRAIGHT PIPE WRENCH  $42.40 
004514 14" IRON STRAIGHT PIPE WRENCH  $46.64 
004518 18" IRON STRAIGHT PIPE WRENCH  $71.02 
004524 24" IRON STRAIGHT PIPE WRENCH  $106.00 
004536 36" IRON STRAIGHT PIPE WRENCH  $243.80 
004548 48" IRON STRAIGHT PIPE WRENCH  $450.50 
004560 60" IRON STRAIGHT PIPE WRENCH  $731.40 
004595 6" CARBIDE CUTTER SHELL FOR PLASTIC  $386.90 
004606 6" DIAMOND BLADE FOR CAST AND DUCTILE IRON  $614.80 
004612 12" SPUD WRENCH  $74.20 
004616 6" ECONOMY DIAMOND BLADE FOR DUCTILE IRON  $164.30 
004650 6-1/2" CARBIDE CUTTER SHELL FOR PLASTIC  $408.10 
004685 SET OF 6 WEDGES  $31.80 
004686 ROLLER CHAIN, 1 LINK SECTION  $66.78 
004694 2-1/2"-4" STEEL PIPE CUTTER 3 WHEEL CUTTER  $413.40 
004700 HAMMERHEAD FLARING TOOL KIT FOR 3/4"-2" COPPER  $450.50 
004706 6-1/2" CARBIDE TIPPED BLADE FOR STEEL  $238.50 
004710 10" HEAVY DUTY END IRON PIPE WRENCH  $27.56 
004714 14" HEAVY DUTY END IRON PIPE WRENCH  $36.04 
004718 18" HEAVY DUTY END IRON PIPE WRENCH  $50.88 
004724 24" HD END IRON PIPE WRENCH  $80.56 
004800 8" CARBIDE CUTTER SHELL FOR PLASTIC  $461.10 
004814 14" ALUMINUM OFFSET PIPE WRENCH  $79.50 
004818 18" ALUMINUM OFFSET PIPE WRENCH  $106.00 
004824 24" ALUMINUM OFFSET PIPE WRENCH  $180.20 
004900 REROUNDING TOOL KIT FOR 3/4"-2" COPPER  $265.00 
004906 RATCHETING CHAIN-STYLE PIPE CUTTER FOR 1-1/2"-6"  $699.60 
004908 RATCHETING CHAIN-STYLE PIPE CUTTER FOR 1-1/2"-8"  $789.70 
004916 RATCHETING CHAIN-STYLE PIPE CUTTER WITH ROLLERS  $720.80 
004918 RATCHETING CHAIN-STYLE PIPE CUTTER WITH ROLLERS  $810.90 
004992 CLOSE QUARTER TUBING CUTTER FOR 1/4"-2-3/8"OD COPPER  $185.50 
005090 HINGED PIPE CUTTER 1/2"-2"  $583.00 
005103 BLADE FEED SCREW ASSEMBLY  $50.88 
005110 WASHER 3/8 FLAT  $1.43 
005190 MINI SNIPPER FOR 1/8"-1-1/4"OD PLASTIC PIPE  $22.26 
005191 MINI SNIPPER WITH PTFE BLADE FOR 1/8"-1-1/4"OD PLASTIC  $25.44 
005195 ECONOMY MINI SNIPPER FOR 1/8"-1-1/4"OD PLASTIC PIPE  $10.07 
005196 REPLACEMENT BLADE FOR 5195  $3.98 
005200 REPLACEMENT BLADE FOR 5190  $7.42 
005201 CUTTER BODY  $14.84 
005202 ACTUATING HANDLE  $12.19 
005203 BLADE PIVOT ASSEMBLY  $2.12 
005204 SPRING PIN  $1.43 
005205 HANDLE CLIP  $1.64 
005206 SPRING  5190/5191  $1.64 
005207 SPRING PIN  $1.43 
005208 BLADE SCREW  $1.64 
005210 COMPLETE CHAIN FOR 49010/59010  $461.10 
005212 COMPLETE CHAIN FOR 49012/59012  $540.60 
005215 COMPLETE CHAIN FOR 49015/59015  $620.10 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

4
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

005222 REPLACEMENT CHAIN FOR 2500 KWIKSNAP  $482.30 
005256 CHAIN EXTENSION 490/590 8 PINS  $116.60 
005258 CHAIN EXTENSION 490/590 14PINS  $190.80 
005280 RATCHETING PIPE CUTTER WITH V-BLADE FOR 1/8"-1-5/8"OD  $63.60 
005291 RATCHETING PIPE CUTTER FOR 1/8"-1-5/8"OD PLASTIC PIPE  $84.80 
005295 ECONOMY RATCHETING PIPE CUTTER FOR 1/8"-1-5/8"OD  $14.31 
005296 REPLACEMENT BLADE FOR 5295  $5.30 
005299 REPLACEMENT BLADE FOR 5191  $10.60 
005300 REPLACEMENT BLADE FOR 5290/5291  $37.10 
005303 LINKAGE ASSEMBLY FOR 5290  $7.16 
005304 CUTTER BODY FOR 5290  $39.22 
005306 SPRING WASHER FOR 5290  $1.64 
005308 BEARING FOR 5290  $3.02 
005309 SPRING PIN  $1.43 
005310 ACTUATING HANDLE FOR 5290  $36.04 
005314 RATCHET PAWL FOR 5290  $22.26 
005317 PIVOT PIN FOR 5290/5291  $3.18 
005319 RETAINING RING FOR 5290/5291/7290  $1.43 
005320 RETAINING RING FOR 5290  $1.43 
005322 BLADE PIVOT SCREW FOR 5290/5291  $5.57 
005323 SPRING PIN FOR 5290  $1.43 
005324 SPRING FOR 5290  $1.86 
005325 CUTTER BODY FOR 5291  $42.40 
005326 SPRING PIN FOR 5290  $1.43 
005327 PIVOT PIN FOR 5290  $3.87 
005328 ACTUATING HANDLE FOR 5291  $18.02 
005330 LINKAGE FOR 5291  $2.76 
005331 OUTER LINKAGE FOR 5291  $2.76 
005333 SPRING FOR 5291  $2.23 
005334 BLADE PIN FOR 5291  $3.71 
005335 RETAINING RING FOR 5291  $1.43 
005336 SPRING PIN FOR 5291  $1.43 
005338 SPRING WASHER FOR 5291  $2.65 
005350 REPLACEMENT BLADE FOR 5280  $33.92 
005355 REPLACEMENT BLADE FOR 5290/5291 - 5 PACK  $169.60 
005400 LIGHT DUTY CHAIN WRENCH  $56.18 
005408 CHAIN HANDLE  $11.66 
005412 ORBITAL PIPE CUTTER TO CUT & GROOVE 4"-12" STEEL PIPE  $17,490.00 
005418 3/16" COLD SHUT  $3.71 
005452 1/2 X 1/2 FEM ADAPTER  $25.44 
005507 GUARD SCREW 3/8"-16X3/4" HHCS 3890/5590 HYD  $1.43 
005508 GUARD / KICK PLATE 3890/5590 HYD  $95.40 
005509 GUARD, WASHER, & BOLT COMBO 3890/5590 HYD  $100.70 
005510 UPPER JAW 5590 HYD  $503.50 
005520 JAW, LOWER RIGHT 5590 HYD  $397.50 
005521 JAW, LOWER LEFT 5590 HYD  $397.50 
005524 COMPLETE CHAIN FOR 559018  $3,657.00 
005527 TIE BOLT 1/2"-13 X 3-1/2" HHCS  $4.51 
005532 CYLINDER 3890/5590 HYD   $344.50 
005534 CYLINDER ASSEMBLY 5590 HYD  $980.50 
005584 SPACER, JAW PIVOT 5590 HYD  $4.24 
005592 PIVOT JAW BOLT 5590 HYD  $68.90 
005595 SPRING TIE BOLT 5590 HYD  $2.65 
005600 OUTER LINK FOR 5590  $28.62 
005601 INNER LINK FOR 5590  $28.62 
005602 CHAIN PIN FOR 5590  $30.74 
005603 CUTTING WHEEL FOR 5590  $42.40 
005605 CHAIN TO JAW PIN 5590 HYD  $42.40 
005613 3/8 X 1/4 HEX BUSHING  $7.42 
005614 HOSE ADAPTER  $3.71 
005615 HOSE ASSEMBLY 10 FT  $107.06 
005616 10 FT HOSE EXT KIT, 5590  $111.30 
005624 PIPEMASTER 6"-24" PIPE CUTTER  $10,547.00 
005690 AUTO C TUBING CUTTER FOR 1/2" COPPER  $20.14 
005691 AUTO C TUBING CUTTER FOR 3/4" COPPER  $23.32 
005692 AUTO C TUBING CUTTER FOR 1" COPPER  $31.80 
005694 COPPER C-CUTTER KIT  $291.50 
005700 QUICK COUPLER ASSEMBLY, 3/8 IN 5590 HYD  $90.10 
005705 DUST CAP 5590 HYD  $9.54 
005710 COUPLER,HOSE HALF 5590 HYD  $28.62 
005741 RETRACTABLE UTILITY KNIFE  $9.01 
005750 COUPLER,RAM HALF 5590 HYD  $53.00 
005751 SELF-RETRACTING SAFETY KNIFE  $13.59 
005761 REPLACEMENT BLADES FOR 5741/5751  5/PK  $2.12 
005800 3/4" CUTTER SHELL FOR PLASTIC  $64.66 
005801 1" CUTTER SHELL FOR PLASTIC  $67.84 
005854 BEARING LOCK WASHER  68115  $3.29 
005900 HAND OPERATED OIL BUCKET  $318.00 
005906 MANUAL CHAIN-STYLE PIPE CUTTER FOR 1-1/2"-6"  $752.60 
005908 MANUAL CHAIN-STYLE PIPE CUTTER FOR 1-1/2"-6"  $842.70 
005916 MANUAL CHAIN-STYLE PIPE CUTTER WITH ROLLERS  $773.80 
005918 MANUAL CHAIN-STYLE PIPE CUTTER WITH ROLLERS  $863.90 
006000 INTERNAL PLASTIC PIPE CUTTER 6" FOR SCH40  $174.90 
006154 INTERNAL PLASTIC PIPE CUTTER KIT 1-1/2"-4" FOR SCH40  $450.50 
006156 INTERNAL PLASTIC PIPE CUTTER KIT 1-1/2"-6" FOR SCH40  $609.50 
006395 DIAMOND CUTTER SHELL 3-7/8" FOR RC, CLAY, DI, CI  $768.50 

006402 ADAPTER FOR 640/641  $159.00 
006409 POWER DRIVE  $1,950.40 
006410 HOLDER & BRUSH ASSY (1 SET) 640 POWER DRIVE  $26.50 
006412 ORBITAL PIPE CUTTER TO CUT & BEVEL 4"-12"  $17,490.00 
006450 4-1/2" DIAMOND CUTTER SHELL  $842.70 
006460 SWITCH CONTROL (640)  $21.20 
006462 MOTOR BODY (640)  $37.10 
006463 BEARING HOLDER (640)  $6.36 
006464 BEARING (640)  $51.94 
006465 MOTOR 110 (640)  $137.80 
006466 SCREW (640)  $3.98 
006467 DEFLECTOR (640)  $5.83 
006468 ARMATURE (640)  $227.90 
006469 VENTILATOR (640)  $19.08 
006470 SCREW (640)  $1.43 
006471 BEARING (640)  $79.50 
006472 WASHER (640)  $1.43 
006473 BODY (640)  $45.58 
006474 ROD CONNECTOR STATOR (640)  $3.98 
006475 SWITCH (640)  $74.20 
006476 CABLE PROTECTOR (640)  $4.24 
006477 CABLE  (640)  $47.70 
006478 SPRING (640)  $2.65 
006479 PINION AND RING SET (640)  $153.70 
006482 NO.1 GEAR ASSEMBLY (640)  $74.20 
006483 NO.2 GEAR ASSEMBLY (640)  $121.90 
006484 NO.3 GEAR ASSEMBLY (640)  $159.00 
006485 NO.4 GEAR ASSEMBLY (640)  $148.40 
006486 NO.5 GEAR ASSEMBLY (640)  $296.80 
006487 NO.6 GEAR ASSEMBLY (640)  $212.00 
006488 NO.7 GEAR ASSEMBLY (640)  $254.40 
006489 NO.8 SWITCH ASSEMBLY (640)  $38.16 
006500 HYDRAULIC POWER PACK  $4,929.00 
006510 LATCH  $7.42 
006511 THUMB SCREW 5/16-18 X 1/2 TYPE  $2.39 
006512 PRESSURE PLATE 70  $31.80 
006513 SCREW 10-24 X 3/4 SOC HD  $1.43 
006514 GUIDE ROD ASSEMBLY  $21.20 
006515 1/2" SQUARE MALE DRIVE RATCHET  $44.52 
006519 1/2" SQUARE FEMALE DRIVE RATCHET  $44.52 
006520 RATCHET FEM X FEM 1/2 SQ DRIVE  $185.50 
006521 TOOL BOX  $44.52 
006522 TOOL BOX 22"  $90.10 
006523 RATCHET REPAIR KIT FOR 6515 & 6519 RATCHET  $18.02 
006526 HANDLE ONLY  $11.66 
006551 SPACER BUSHING 86  $5.30 
006590 PIPE THREADING MACHINE 2-1/2"-6"  $20,511.00 
006595 6" DIAMOND CUTTER SHELL  $1,007.00 
006598 PIPE THREADING MACHINE 2-1/2"-6" 220V  $20,670.00 
006650 6-1/2" DIAMOND CUTTER SHELL  $1,166.00 
006790 PIPE THREADING MACHINE 1/2"-4"  $12,614.00 
006793 PIPE THREADING MACHINE 1/2"-4"  $13,674.00 
006794 PIPE THREADING MACHINE WITH BLADE-STYLE CUTTER  $13,886.00 
006798 THREADING MACHINE 1/2"-4" 220V  $12,879.00 
006800 8" DIAMOND CUTTER SHELL  $1,749.00 
007010 LATCH 70  $9.28 
007012 HEAD INSERT 70  $28.62 
007014 GUIDE ROD ASSEMBLY 70  $33.92 
007070 COMBINATION DIE 70  $51.94 
007179 3/8 LOCKWASHER  $1.43 
007280 RATCHETING PIPE CUTTER WITH V-BLADE FOR 1/8"-2-7/16"OD  $95.40 
007291 RATCHETING PIPE CUTTER FOR 1/8"-2-7/16"OD PLASTIC PIPE  $159.00 
007300 BLADE FOR 7290  $61.48 
007303 LINKAGE ASSEMBLY FOR 7290  $11.66 
007306 SPRING WASHER FOR 7290  $1.43 
007307 PIVOT PIN FOR 7290  $5.57 
007308 BEARING FOR 7290  $5.57 
007309 SPRING PIN FOR 7290  $1.43 
007310 ACTUATING HANDLE FOR 7290  $45.58 
007311 PIVOT PIN FOR 7290  $5.57 
007312 RETAINER CLIP FOR 7290/7291  $1.43 
007313 TORSION SPRING FOR 7290  $3.71 
007314 RATCHET PAWL FOR 7290  $29.68 
007315 ROCKER PIVOT PIN FOR 7290  $1.43 
007316 CUTTER BODY FOR 7290  $74.20 
007317 BLADE PIVOT SCREW FOR 7290  $5.04 
007318 LINKAGE PIN FOR 7290  $5.57 
007320 TENSION SPRING FOR 7290  $3.98 
007321 ROCKER FOR 7290  $5.83 
007322 LINKAGE PIVOT PIN FOR 7290  $3.98 
007323 ACTUATING HANDLE FOR 7291  $37.10 
007324 REPLACEMENT BLADE FOR 7291  $61.48 
007326 RATCHET PAWL FOR 7291  $7.42 
007327 ROCKER FOR 7291  $3.45 
007328 TORSION SPRING FOR 7291  $1.43 
007329 SPRING FOR 7291  $2.65 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

5
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

007330 TENSION SPRING FOR 7291  $1.43 
007331 BLADE PIVOT SCREW FOR 7291  $7.69 
007332 HEX NUT FOR 7291  $1.43 
007334 HANDLE LOCK FOR 7291  $1.43 
007335 PIVOT PIN FOR 7291  $1.43 
007336 SPRING PIN FOR 7291  $1.43 
007337 SPRING PIN FOR 7291  $1.43 
007338 SET SCREW FOR 7291  $1.43 
007350 REPLACEMENT BLADE FOR 7280  $56.18 
007355 BLADE FOR 7291 - 5 PACK  $291.50 
007500 UNLOADER VALVE  $265.00 
007702 ROLL GROOVING MACHINE W/MANUAL PUMP 220V  $9,805.00 
007703 ROLL GROOVING MACHINE W/POWER PUMP 220V  $13,515.00 
007800 EARTHWORM HYDRO DRILL  $265.00 
007801 1" AUGER  $33.92 
007802 2" AUGER  $73.14 
007803 DRIVE SHAFT 7800 EARTHWORM  $58.30 
007804 HOUSING ASSEMBLY 7800 EARTHWORM  $78.44 
007805 WATER VALVE 7800 EARTHWORM  $56.18 
007807 CHUCK ADAPTER 7800 EARTHWORM  $44.52 
007808 4" REVERSE AUGER  $106.00 
007809 6" REVERSE AUGER  $196.10 
007810 3" AUGER  $84.80 
007811 GROUND WIRE 7800 EARTHWORM  $6.36 
007914 REPLACEMENT GLASS CUTTER CHAIN FOR 79014  $58.30 
007922 REPLACEMENT GLASS CUTTER CHAIN FOR 79022  $90.10 
008001 REPLACEMENT CUTTER WHEEL FOR 2690  $14.05 
008003 REPLACEMENT CUTTER WHEEL  $44.52 
008004 REPLACEMENT CUTTER WHEEL FOR 4690  $31.80 
008005 CUTTER WHEEL FOR 4694 STEEL  $34.98 
008006 REPLACEMENT CUTTER WHEEL  $42.40 
008012 REPLACEMENT COPPER CUTTER WHEEL  $5.83 
008015 REPLACEMENT COPPER CUTTER WHEEL  $5.83 
008021 REPLACEMENT COPPER CUTTER WHEEL  $14.84 
008025 REPLACEMENT COPPER CUTTER WHEEL  $14.84 
008033 REPLACEMENT PLASTIC CUTTER WHEEL FOR 4992  $26.50 
008034 REPLACEMENT COPPER CUTTER WHEEL  $6.63 
008037 REPLACEMENT PLASTIC CUTTER WHEEL  $22.26 
008038 REPLACEMENT COPPER CUTTER WHEEL FOR 4991/4992  $15.90 
008039 REPLACEMENT CUTTER WHEEL FOR 5090, STEEL  $13.25 
008040 REPLACEMENT CUTTER WHEEL FOR 2590/3590  $12.72 
008041 REPLACEMENT CUTTER WHEEL FOR 2790/3790  $12.72 
008042 CUTTER WHEEL FOR 4590  $12.72 
008043 CUTTER WHEEL FOR 4790  $12.72 
008044 REPLACEMENT HSS CUTTER WHEEL FOR 2790/3790  $20.14 
008045 REPLACEMENT COPPER CUTTER WHEEL  $6.63 
008046 REPLACEMENT CUTTER WHEEL FOR 5690/5691/5692  $5.83 
008050 REPLACEMENT CUTTER WHEEL FOR 95041/95240  $31.80 
008051 REPLACEMENT CUTTER WHEEL FOR 95041/95240  $32.86 
008052 REPLACEMENT CUTTER WHEEL FOR 95061/95460, STEEL  $46.64 
008053 REPLACEMENT CUTTER WHEEL FOR 95061/95081/95121  $56.18 
008054 REPLACEMENT CUTTER WHEEL FOR 95081/95121/95680  $56.18 
008066 REPLACEMENT PLASTIC CUTTER WHEEL FOR 90748/90749  $22.26 
008067 REPLACEMENT COPPER CUTTER WHEEL FOR 90748/90749  $9.01 
008068 REPLACEMENT PLASTIC CUTTER WHEEL FOR 90747  $9.01 
008069 REPLACEMENT COPPER CUTTER WHEEL  $4.77 
008071 REPLACEMENT COPPER CUTTER WHEEL  $6.89 
008073 REPLACEMENT COPPER CUTTER WHEEL  $8.48 
008075 REPLACEMENT COPPER CUTTER WHEEL  $18.02 
008076 REPLACEMENT CUTTER WHEEL FOR 95061/95081/95121  $46.64 
008079 CUTTER WHEEL FOR 95041 UNIVERSAL  $46.64 
008082 REPLACEMENT CUTTER WHEEL FOR 2690  $23.32 
008100 HOT TAPPING SYSTEM 3/4"-1" NPT STEEL/COPPER  $1,033.50 
008102 HOT TAPPING SYSTEM 3/4"-2" NPT STEEL/COPPER  $1,378.00 
008190 THREADING MACHINE 1/2"-2"  $5,300.00 
008196 THREADING MACHINE 1/2"-2" 8190 WITH 2 DIE HEADS  $5,830.00 
008197 THREADING MACHINE 1/8"-2" 8190 W/897065 DIE HEAD  $5,035.00 
008198 THREADING MACHINE 1/2"-2" 220V  $6,148.00 
008200 HOT TAPPING SYSTEM 3/4"-1" CTS STEEL/COPPER  $1,033.50 
008201 HOT TAPPING SYSTEM 3/4"-1" CTS PLASTIC  $1,113.00 
008202 HOT TAPPING SYSTEM 3/4"-2" CTS PLASTIC  $1,643.00 
008203 HOT TAPPING SYSTEM 3/4"-1" CTS CAST IRON/DUCTILE IRON  $1,325.00 
008204 HOT TAPPING SYSTEM 3/4"-2" CTS CAST IRON/DUCTILE IRON  $1,934.50 
008205 HOT TAPPING SYSTEM 3/4"-1" CTS PLASTIC/CAST IRON  $1,431.00 
008206 HOT TAPPING SYSTEM 3/4"-2" CTS PLASTIC/CAST IRON  $2,279.00 
008209 HOT TAPPING SYSTEM 3/4"-2" CTS COMPRESSION PLASTIC  $2,650.00 
008300 HOT TAPPING SYSTEM 3/4"-1" BSPT STEEL/COPPER  $1,033.50 
008312 12" STRAP WRENCH FOR 1/2"-2" PIPE  $60.42 
008318 18" STRAP WRENCH FOR 1"-5" PIPE  $119.78 
008324 24" STRAP WRENCH FOR 2"-12" PIPE  $164.30 
008400 PORTABLE ROLL GROOVER 2"-6"  $1,802.00 
008401 PORTABLE ROLL GROOVER 2"-6"  $1,802.00 
008402 PORTABLE ROLL GROOVER 2"-6"  $1,802.00 
008403 PORTABLE ROLL GROOVER 2"-6"  $1,802.00 
008412 ORBITAL PIPE CUTTER TO CUT & BEVEL 4"-12" STEEL PIPE  $17,490.00 
008500 MINI PIPE SLICE  $360.40 

008506 1/4" X 50' CABLE WITH FERRULE  $238.50 
008507 1/4" X 75' CABLE WITH FERRULE  $265.00 
008508 1/4" X 100' CABLE WITH FERRULE  $307.40 
008520 MINI PIPE SLICE KIT WITH 50' CABLE  $1,287.90 
008521 MINI PIPE SLICE KIT WITH 75' CABLE  $1,314.40 
008522 MINI PIPE SLICE KIT WITH 100' CABLE  $1,356.80 
008525 1/2"-3/4" PIPE PULLING ATTACHMENT  $212.00 
008570 SHUT OFF TOOL COMBO 85 & 70 FOR 3/4"-2" COPPER  $848.00 
008600 PIPE SLICE - 3 BLADE  $450.50 
008601 PIPE SLICE - SINGLE BLADE  $450.50 
008605 3/8" X 50' CABLE WITH FERRULE  $153.70 
008606 3/8" X 75' CABLE WITH FERRULE  $227.90 
008607 3/8" X 100' CABLE WITH FERRULE  $243.80 
008608 3/8" X 150' CABLE WITH FERRULE  $466.40 
008610 CABLE GRIP DOUBLE V  $477.00 
008611 CABLE GRIP FLAT  $477.00 
008613 FLAT PLATE WITH TWO SCREWS  $84.80 
008625 3/4" POLY/COPPER PIPE PULLING ATTACHMENT  $159.00 
008626 1" POLY/COPPER PIPE PULLING ATTACHMENT  $180.20 
008630 PIPE SLICE KIT - 150'  $1,287.90 
008631 PIPE SLICE KIT COMPLETE  $1,378.00 
008632 PIPE SLICE KIT COMPLETE  $1,378.00 
008633 PIPE SLICE KIT FOR POLY  $1,431.00 
008634 PIPE SLICE KIT FOR POLY  $1,431.00 
008635 PIPE SLICE KIT FOR COPPER  $1,431.00 
008636 PIPE SLICE KIT FOR COPPER  $1,431.00 
008637 PIPE SLICE KIT FOR COMPLETE  $1,828.50 
008638 PIPE SLICE KIT FOR COMPLETE  $1,828.50 
008645 3/4" POLY PIPE PULLING ATTACHMENT  $185.50 
008646 1" POLY PIPE PULLING ATTACHMENT  $190.80 
008647 3/4" & 1" DOUBLE FLARE TOOL  $164.30 
008648 3/4" COPPER FLARE LOCKNUT  $106.00 
008649 1" COPPER FLARE LOCKNUT  $111.30 
008670 SHUT OFF TOOL COMBO 86 & 70 FOR 1/2"-2" COPPER  $879.80 
008700 HYDRANT WRENCH  $42.40 
008708 8" ALUMINUM VALVE KEY WRENCH  $34.98 
008714 14" ALUMINUM VALVE KEY WRENCH  $56.18 
008718 18" ALUMINUM VALVE KEY WRENCH  $66.78 
008806 6' TELESCOPING VALVE KEY  $318.00 
008808 8' TELESCOPING VALVE KEY  $378.00 
008900 SLIK-TAP DIRECT TAP LUBRICANT  $10.07 
008901 SLIK-TAP DIRECT TAP LUBRICANT 12 PACK  $112.20 
008991 PIPE THREADING MACHINE 1/2"-1"  $3,498.00 
008992 PIPE THREADING MACHINE 1/4"-1"  $3,604.00 
008993 PIPE THREADING MACHINE 1/2"-1"  $4,134.00 
008998 PIPE THREADING MACHINE 1/2"-1" 220V  $3,922.00 
009000 POWER PLASTIC PIPE BEVELER W/ HSS BIT  $1,245.50 
009001 POWER PLASTIC PIPE BEVELER W/ CARBIDE BIT  $2,093.50 
009011 FOOT SWITCH  $300.00 
009015 HAND OPERATED PLASTIC PIPE BEVELER  $270.30 
009161 MICRO SWITCH FOR 9011  $75.00 
009401 TELESCOPE BASIN WRENCH  $27.56 
009600 DOUBLE UP WRENCH 1-1/4" X 1-1/16"  $121.90 
009601 DOUBLE UP WRENCH 15/16" X 1-1/8"  $121.90 
009700 HYDRAULIC ROLL GROOVER WITH BASE FOR 8090/8190  $6,519.00 
009701 HYDRAULIC ROLL GROOVER WITH BASE FOR 6790  $6,519.00 
009703 HYDRAULIC ROLL GROOVER WITH BASE FOR MODEL 300  $6,519.00 
010050 1/2" CTS POLY PIPE CHAMFERING TOOL/DEPTH GAUGE  $46.64 
010075 3/4" CTS POLY PIPE CHAMFERING TOOL/DEPTH GAUGE  $47.70 
010100 1" CTS POLY PIPE CHAMFERING TOOL/DEPTH GAUGE  $49.82 
010125 1-1/4" CTS POLY PIPE CHAMFERING TOOL/DEPTH GAUGE  $50.88 
010150 1-1/2" CTS POLY PIPE CHAMFERING TOOL/DEPTH GAUGE  $51.94 
010200 2" CTS POLY PIPE CHAMFERING TOOL/DEPTH GAUGE  $54.06 
010354 MOTOR PINION  $63.60 
010355 INTERMEDIATE GEAR FOR 68115  $84.80 
010356 PINION SHAFT GEAR FOR 68115  $97.52 
010357 SPUR GEAR FOR 68115  $74.20 
010358 WORM FOR 68115  $270.30 
010359 WORM GEAR FOR 68115  $577.70 
010360 BEARING CAP FOR 68115  $18.02 
010362 WORM GEAR COVER 68115  $153.70 
010364 WEAR RING  $95.40 
010365 SPACER  $6.36 
010384 WOODRUFF KEY  $1.43 
010385 WOODRUFF KEY  $1.43 
010386 ROLLPIN  1/16 X 1/4  $1.43 
010388 BEARING  $10.60 
010389 BEARING  $18.02 
010390 BEARING  $15.90 
010391 BEARING 68115  $15.90 
010419 MOTOR O RING GASKET 68115  $3.45 
010420 WORM GEAR COVER GASKET  $12.46 
010424 GASKET GEAR COVER 68115  $6.36 
010601 SAW HANDLE ONLY  $10.60 
010696 ADAPTER FOR 12R DROP HEADS  $265.00 
010700 HYDRANT NUT DRIVER  $238.50 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

6
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

010709 ADAPTER WITH 1" SQUARE DRIVE  $307.40 
010713 3/16" FLAT WASHER  $1.43 
010767 GROMMET-RUBBER  $1.88 
011106 RETAINING RING  $1.64 
011107 RETAINING RING  $1.43 
011274 FINGER LOCK WASHER  $9.54 
011282 BRUSH ASSEMBLY  $68.90 
011435 LOCKNUT 68115  $9.69 
012008 THREADED HUB ASSEMBLY  $190.80 
012011 3/8-16 X 1 PHLPS FL HD, PLATED  $3.98 
012012 TURNING FRAME ASSEMBLY  $742.00 
012415 BLOCK AND STUD ASSEMBLY  $22.26 
012416 BLOCK & STUD ASSEMBLY  $22.26 
012419 BLOCK AND STUD  $39.22 
012422 BLOCK AND STUD ASSEMBLY  $39.22 
012431 END TRIMMER BODY ASSEMBLY  $217.30 
012948 PAWL  $43.46 
012949 RATCHET DOG  $39.22 
012952 ADJUSTING NUT  $47.70 
013020 2" HINGED PIPE VISE  $143.10 
013040 2-1/2" HINGED PIPE VISE  $265.00 
013060 4" HINGED PIPE VISE  $450.50 
013964 TORQUE LIMITING ADAPTER  $863.90 
013965 SQUARE DRIVE  $100.70 
013968 TORQUE LIMITING ADAPTER FOR RISING STEM  $1,054.70 
013970 HAND WHEEL ADAPTER  $530.00 
015690 MOTOR 1/2 HP 115 VOL 68115  $954.00 
016010 PIPE HOG KIT 1-1/2"-4"  $418.70 
016050 12" EXTENSION SHAFT FOR PIPE HOG  $26.50 
016055 CARBIDE INSERT FOR PIPE HOG  $15.90 
016150 1-1/2" PIPE HOG  $84.80 
016200 2" PIPE HOG  $90.10 
016300 3" PIPE HOG  $95.40 
016400 4" PIPE HOG  $102.82 
017125 CHANNELED FINGER ASSEMBLY  $90.10 
017500 REPLACEMENT POLAR GAS CANISTER  $100.70 
017550 3/8 - 1/2 YELLOW JACKET  $57.24 
017551 5/8 - 7/8 GREEN JACKET  $58.30 
017552 1 - 1-3/8 RED JACKET  $59.36 
017553 1 5/8 WHITE JACKET  $67.84 
017554 2 - 2-3/8 BLUE JACKET  $93.28 
017560 POLAR SYSTEM VALVE  $143.10 
017561 VALVE SERVICE KIT  $6.89 
017562 FREEZE KIT TUBE 3'3" (1 METER)  $6.89 
017563 FREEZE KIT SCALE  $29.68 
017564 T-FITTING FOR FREEZE KIT  $18.02 
019010 CHAIN EXTENSION 8 PINS 2990  $185.50 
019012 CHAIN EXTENSION 14 PINS 2990  $323.30 
019015 CHAIN EXTENSION 20 PINS 2990  $461.10 
019020 IPS FITTING SAVER KIT 1/2"-1" SCH40  $249.10 
019025 IPS FITTING SAVER KIT 1/2"-1" SCH80  $253.80 
019030 CTS 1/2" FITTING SAVER  $34.98 
019035 CTS 3/4" FITTING SAVER  $36.04 
019050 1/2" IPS FITTING SAVER SCH40  $63.60 
019051 1/2" IPS FITTING SAVER SCH80  $63.60 
019075 3/4" IPS FITTING SAVER SCH40  $65.72 
019076 3/4" IPS FITTING SAVER SCH80  $65.72 
019100 1" IPS FITTING SAVER SCH40  $68.90 
019101 1" IPS FITTING SAVER SCH80  $68.90 
019337 WORM KIT  $265.00 
020103 SCREW 5/16-18 X 2-1/4 SOC HD  $1.43 
021389 TORQUE LIMITING ADAPTER  $482.30 
024430 CONTROL SWITCH  $68.90 
024433 HANDLE SERVICE KIT  $212.00 
024555 FWD/REV SWITCH  $111.30 
025230 WEAR RINGS W/ ROLL PINS  $79.50 
029150 REPAIR KIT FOR 29100/29101  $15.90 
029200 MANUAL HYDROSTATIC TEST PUMP 300PSI  $296.80 
029201 MANUAL HYDROSTATIC TEST PUMP 1,000PSI  $365.70 
029250 REPAIR KIT FOR 29200/29201  $15.90 
029900 MANUAL HYDROSTATIC TEST PUMP WITH TANK 870PSI  $768.50 
029906 HYDRAULIC CHAIN-STYLE PIPE CUTTER FOR 2"-6"  $2,916.00 
029908 HYDRAULIC CHAIN-STYLE PIPE CUTTER FOR 2"-8"  $3,078.00 
029949 GAUGE FOR 29900   $37.10 
029950 REPAIR KIT FOR 29900  $26.50 
030050 1/2" IPS POLY PIPE CHAMFERING TOOL/DEPTH GAUGE  $44.52 
030075 3/4" IPS POLY PIPE CHAMFERING TOOL/DEPTH GAUGE  $45.58 
030100 1" IPS POLY PIPE CHAMFERING TOOL/DEPTH GAUGE  $46.64 
030125 1-1/4" IPS POLY PIPE CHAMFERING TOOL/DEPTH GAUGE  $47.70 
030150 1-1/2" IPS POLY PIPE CHAMFERING TOOL/DEPTH GAUGE  $48.76 
030200 2" IPS POLY PIPE CHAMFERING TOOL/DEPTH GAUGE  $51.94 
032150 PNEUMATIC POWERED HYDROSTATIC TEST PUMP 1500PSI  $4,929.00 
032151 FLUID SECTION REPAIR KIT FOR 32150  $662.50 
032152 AIR SECTION REPAIR KIT FOR 32150 & 32300  $185.50 
032300 PNEUMATIC POWERED HYDROSTATIC TEST PUMP 3000PSI  $3,975.00 
032301 FLUID SECTION REPAIR KIT FOR 32300  $556.50 

032450 PNEUMATIC POWERED HYDROSTATIC TEST PUMP 10000PSI  $6,210.00 
032451 AIR SECTION REPAIR KIT FOR 32450  $397.50 
032452 HYDRAULIC SECTION REPAIR KIT FOR 32450  $100.70 
032900 3" INTERNAL CAST IRON PIPE CUTTER  $371.00 
033110 ELECTRIC HYDROSTATIC TEST PUMP 1GPM / 1,000PSI  $2,226.00 
034052 DISCHARGE VALVE KIT 46200/462000/47100 SERIES  $185.50 
034053 PUMP SEAL KIT 46200/462000/47100 SERIES  $265.00 
034054 SEAL KIT FOR 37204  $265.00 
034055 VALVE KIT FOR 37204  $291.50 
034056 SEAL KIT FOR 37210  $212.00 
034057 VALVE KIT FOR 37210  $159.00 
034550 10' SUCTION HOSE WITH STRAINER  $90.10 
034551 10' SUCTION HOSE WITH STRAINER  $148.40 
034562 2 WHEEL & HANDLE KIT  $291.50 
034563 25 GALLON TANK KIT  $594.00 
034564 4 WHEEL & HANDLE KIT  $450.50 
035110 ELECTRIC HYDROSTATIC TEST PUMP 3GPM / 500PSI  $2,332.00 
036200 GAS POWERED HYDROSTATIC TEST PUMP 3.5GPM / 1200PSI  $2,809.00 
036326 ENGINE BRIGGS 6.5HP  $954.00 
036331 RELIEF VALVE  $100.70 
036332 3/4 COUPLING HALF  $53.00 
036333 1 COUPLING HALF  $53.00 
036334 CENTER DISC  $37.10 
036343 PUMP REPAIR KIT 46301/463010  FOR 277382  $100.17 
036345 PUMP REPAIR KIT FOR 46501/465010/46701/467010  $174.90 
036347 PUMP REPAIR KIT FOR 46600/466000  $153.70 
036349 PUMP REPAIR KIT 46500/465000  $164.30 
036352 PUMP REPAIR KIT FOR 46301/463010  $74.20 
036353 5/8 COUPLING HALF  $47.70 
036359 GAUGE, 0-600 PSI  $37.10 
036361 PUMP REPAIR KIT FOR 35100  $37.10 
036390 PUMP REPAIR KIT 46800/468000  $227.90 
036391 REPAIR KIT 46521/46523/46526/465210/465230/465260  $360.40 
036392 PUMP REPAIR KIT FOR 468260  $556.50 
036393 PUMP REPAIR KIT FOR 33110  $100.70 
036395 VALVE KIT FOR 373080 TEST PUMP  $137.80 
036396 SEAL KIT FOR 373080 TEST PUMP  $159.00 
036454 GAS POWERED HYDROSTATIC TEST PUMP 10GPM / 400PSI  $3,604.00 
037210 TRIPLEX PLUNGER PUMP  $6,254.00 
038300 ELECTRIC TEST PUMP 300PSI  $1,007.00 
039350 REPAIR KIT FOR 39300  $19.08 
039906 RATCHETING CHAIN-STYLE PIPE CUTTER FOR 2"-6"  $1,033.50 
039908 RATCHETING CHAIN-STYLE PIPE CUTTER FOR 2"-8"  $1,192.50 
040020 20MM POLY CHAMFERING TOOL  $39.22 
040025 25MM POLY CHAMFERING TOOL  $40.28 
040032 32MM POLY CHAMFERING TOOL  $41.34 
040040 40MM POLY CHAMFERING TOOL  $42.40 
040050 50MM POLY CHAMFERING TOOL  $43.46 
040063 63MM POLY CHAMFERING TOOL  $46.64 
042900 4" INTERNAL CAPITOL STYLE CAST IRON PIPE CUTTER  $408.10 
043300 METAL CARRYING CASE  $164.30 
043310 RATCHET & HANDLE  $90.10 
046001 DRIVE WHEEL (PIPEMASTER)  $344.50 
046002 OUTSIDE COLLAR (PIPEMASTER)  $90.10 
046003 DRIVE COLLAR (PIPEMASTER)  $116.60 
046005 WORM GEAR (PIPEMASTER)  $344.50 
046006 SHAFT SEAL (PIPEMASTER)  $15.90 
046007 SHAFT SEAL (PIPEMASTER)  $5.83 
046008 RING 6202 (PIPEMASTER)  $13.78 
046009 THRUST RING (PIPEMASTER)  $24.38 
046010 RING 6905 (PIPEMASTER)  $21.20 
046011 RING 6004 (PIPEMASTER)  $18.02 
046012 SECOND WORM (PIPEMASTER)  $344.50 
046013 SHAFT SEAL (PIPEMASTER)  $16.96 
046014 SHAFT SEAL (PIPEMASTER)  $3.18 
046016 CHAIN HOOK (PIPEMASTER)  $37.10 
046017 LOCK WASHER 10MM (PIPEMASTER)  $1.64 
046018 HEX NUT 10MM (PIPEMASTER)  $3.18 
046019 CHAIN TENSION SCREW  $58.30 
046021 GEAR BOX (PIPEMASTER)  $795.00 
046022 GEAR BOX COVER (PIPEMASTER)  $79.50 
046024 BLADE SHAFT (PIPEMASTER)  $291.50 
046025 KEY 5 X 5 X 15 (PIPEMASTER)  $3.45 
046026 SHAFT SLEEVE (PIPEMASTER)  $26.50 
046027 O-RING P-20 (PIPEMASTER)  $5.57 
046028 SHAFT SEAL (PIPEMASTER)  $29.68 
046029 FEED DRIVE PIN 4 X 34  $1.43 
046030 WORM SHAFT (PIPEMASTER)  $318.00 
046031 SHAFT END PLATE (PIPEMASTER)  $50.88 
046032 GASKET (PIPEMASTER)  $6.36 
046033 SHAFT END PLATE (PIPEMASTER)  $40.28 
046034 FEED ON/OFF SHAFT (PIPEMASTER)  $84.80 
046035 O-RING P-5 (PIPEMASTER)  $2.12 
046036 SPRING (PIPEMASTER)  $26.50 
046037 BEARING COLLAR (PIPEMASTER)  $15.90 
046038 FEED SHAFT (PIPEMASTER)  $116.60 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

7
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

046039 KEY 5 X 5 X 20 (PIPEMASTER)  $4.24 
046040 SHAFT SPACER (PIPEMASTER)  $13.78 
046041 SHAFT SPACER (PIPEMASTER)  $13.78 
046042 SHAFT SPACER (PIPEMASTER)  $19.08 
046043 WASHER M10 (PIPEMASTER )  $1.43 
046044 HOUSING (PIPEMASTER)  $381.60 
046045 FLANGE (PIPEMASTER)  $212.00 
046046 BOLT M5 X 15 (PIPEMASTER)  $1.43 
046047 SPRING WASHER M5 (PIPEMASTER)  $1.43 
046048 BOLT M5 X 20 (PIPEMASTER)  $1.43 
046049 BOLT M6 X 35 (PIPEMASTER)  $1.64 
046050 BOLT M6 X 20 (PIPEMASTER)  $1.64 
046051 GASKET (PIPEMASTER)  $13.78 
046052 SNAPRING H-35 (PIPEMASTER)  $13.78 
046053 SNAPRING H-42 (PIPEMASTER)  $12.19 
046054 NUT M10 (PIPEMASTER)  $1.64 
046055 SPRING WASHER M10 (PIPEMASTER)  $1.64 
046056 BLADE SHROUD (PIPEMASTER)  $662.50 
046057 SHROUD COVER (PIPEMASTER)  $132.50 
046058 OUTSIDE SPACE (PIPEMASTER)  $77.65 
046059 FEED ENGAGEMENT (PIPEMASTER)  $93.28 
046060 *DEPTH LOCK BOLT (PIPEMASTER)  $47.70 
046061 FEED ENGAGEMENT PIVOT  $40.28 
046062 LOCK CLIP E-6 (PIPEMASTER)  $1.43 
046063 BRACKET (PIPEMASTER)  $79.50 
046064 DEPTH LOCK BRACKET(PIPEMASTER)  $95.40 
046065 SIDE PLATE (PIPEMASTER)  $874.50 
046066 CHAIN  HOOK (PIPEMASTER)  $44.52 
046067 AXLE (PIPEMASTER)  $74.20 
046068 PIVOT SHAFT CHAIN (PIPEMASTER)  $68.90 
046069 PIVOT SHAFT (PIPEMASTER)  $84.80 
046070 WHEEL BUSHING (PIPEMASTER)  $31.80 
046071 WHEEL (PIPEMASTER)  $291.50 
046072 WASHER M10 (PIPEMASTER)  $3.45 
046073 PLATE PIN (PIPEMASTER)  $59.36 
046074 CHAIN LINK (PIPEMASTER)  $15.90 
046075 LINK PIN (PIPEMASTER)  $30.21 
046076 WASHER M12 (PIPEMASTER)  $1.64 
046077 CHAIN ROLLER (PIPEMASTER)  $13.25 
046078 WASHER M8 (PIPEMASTER)  $1.43 
046079 BUSH (PIPEMASTER)  $9.91 
046080 BOLT M8 X75 (PIPEMASTER)  $5.30 
046081 SPRING WASHER M8 (PIPEMASTER)  $1.64 
046082 THUMBSCREW M6 (PIPEMASTER)  $5.30 
046083 NUT M6 (PIPEMASTER)  $1.64 
046084 THUMBSCREW M5 (PIPEMASTER)  $4.24 
046085 WATER JET (PIPEMASTER)  $84.80 
046086 BUSHING PLATE (PIPEMASTER)  $28.62 
046087 SNAP RING S-50 (PIPEMASTER)  $5.30 
046088 SNAP RING S-25 (PIPEMASTER)  $5.30 
046089 NUT M16 (PIPEMASTER)  $2.81 
046090 SPRING WASHER M16 (PIPEMASTER)  $2.81 
046091 WASHER M16 (PIPEMASTER)  $2.81 
046092 NUT M8 (PIPEMASTER)  $2.12 
046093 BOLT M4 X 55 (PIPEMASTER)  $5.30 
046094 NUT M4 (PIPEMASTER)  $1.64 
046095 T-HANDLE 19MM (PIPEMASTER)  $50.88 
046200 GAS POWERED HYDROSTATIC TEST PUMP 3.5GPM / 1200PSI  $3,074.00 
046301 GAS POWERED HYDROSTATIC TEST PUMP 5GPM / 300PSI  $2,809.00 
046453 GAS POWERED HYDROSTATIC TEST PUMP 10GPM / 400PSI  $3,710.00 
046501 GAS POWERED HYDROSTATIC TEST PUMP 10GPM / 500PSI  $3,922.00 
046503 GAS POWERED HYDROSTATIC TEST PUMP 10GPM / 500PSI  $4,054.50 
046505 HYDROSTATIC TEST PUMP 500PSI  $4,473.20 
046506 GAS POWERED HYDROSTATIC TEST PUMP 10GPM / 500PSI  $4,558.00 
046507 HYDROSTATIC TEST PUMP 500PSI  $4,642.80 
046511 GAS POWERED HYDROSTATIC TEST PUMP 10GPM / 500PSI  $4,134.00 
046521 GAS POWERED HYDROSTATIC TEST PUMP 10GPM / 500PSI  $3,498.00 
046523 GAS POWERED HYDROSTATIC TEST PUMP 10GPM / 500PSI  $3,418.50 
046525 HYDROSTATIC TEST PUMP 500PSI  $3,784.20 
046526 GAS POWERED HYDROSTATIC TEST PUMP 10GPM / 500PSI  $3,922.00 
046527 HYDROSTATIC TEST PUMP 500PSI  $3,953.80 
046600 GAS POWERED HYDROSTATIC TEST PUMP 15GPM / 300PSI  $5,300.00 
047100 ELECTRIC POWERED HYDROSTATIC TEST PUMP 1000PSI  $3,402.00 
047101 ELECTRIC POWERED HYDROSTATIC TEST PUMP 1000PSI  $4,240.00 
047102 ELECTRIC POWERED HYDROSTATIC TEST PUMP 2000PSI  $3,445.00 
047103 ELECTRIC POWERED HYDROSTATIC TEST PUMP 2000PSI  $4,346.00 
047105 ELECTRIC POWERED HYDROSTATIC TEST PUMP 2000PSI  $3,816.00 
047900 CUTTER WHEEL PIN FOR 4790  $1.43 
049010 RATCHETING CHAIN-STYLE PIPE CUTTER FOR 1-1/2"-8"  $874.50 
049012 RATCHETING CHAIN-STYLE PIPE CUTTER FOR 1-1/2"-8"  $954.00 
049015 RATCHETING CHAIN-STYLE PIPE CUTTER FOR 1-1/2"-8"  $1,022.90 
049044 SPRING PIN 3/16 X 1-1/4  $1.43 
049075 3/4" COPPER REROUNDING TOOL  $32.86 
049100 1" COPPER REROUNDING TOOL  $39.22 
049150 1 1/2" COPPER REROUNDING TOOL  $66.78 
049200 2" COPPER REROUNDING TOOL  $83.74 

050100 INNER/OUTER REAMER FOR 3/8"-2"  $82.68 
050106 NUT FOR 2170  $5.83 
051033 KNOB  $27.56 
052510 CHAIN EXTENSION 490/590 20 PINS 6"  $275.60 
052512 CHAIN EXTENSION 490/590 26 PINS 8"  $349.80 
055356 WHEEL KIT FOR 56400/4000  $344.50 
056200 2" TRASH PUMP  $2,067.00 
056201 2" TRASH PUMP  $2,332.00 
056250 2" X 20' SUCTION HOSE  $174.90 
056251 2" X 25' DISCHARGE HOSE  $127.20 
056300 3" TRASH PUMP  $2,173.00 
056301 3" TRASH PUMP  $2,438.00 
056310 3" MUDSUCKER DIAPHRAGM PUMP  $4,001.50 
056350 3" X 15' SUCTION HOSE  $259.70 
056351 3" X 25' DISCHARGE HOSE  $174.90 
056400 4" TRASH PUMP B+S VANGUARD ENGINE AND WHEEL KIT  $6,996.00 
059010 MANUAL CHAIN-STYLE PIPE CUTTER FOR 1-1/2"-6"  $927.50 
059012 MANUAL CHAIN-STYLE PIPE CUTTER FOR 1-1/2"-6"  $1,012.30 
059015 MANUAL CHAIN-STYLE PIPE CUTTER FOR 1-1/2"-6"  $1,113.00 
059050 REPLACEMENT HAND PUMP FOR HAND OPERATED OILER  $84.80 
060100 WATER SOLUBLE OIL ONE GALLON  $95.40 
060102 WATER SOLUBLE OIL 5 GALLONS  $450.50 
060106 DIE HEAD 2-1/2"-4" NPT  $1,298.50 
060112 DIE HEAD 1/2"-3/4" NPT/AUTOMATIC OPENING  $1,007.00 
060113 DIE HEAD 1"-2" NPT/AUTOMATIC OPENING  $1,007.00 
060114 *DIE HEAD BOLT MANUAL OPENING 5/16"-2" UNC 6790  $530.00 
060115 DIE HEAD 1/4"-2" NPT/MANUAL OPENING  $609.50 
060116 DIE HEAD 1/2"-2" CONDUIT/MANUAL OPENING  $609.50 
060117 DIE HEAD 3/4"-2" BEVELING & GROOVING  $1,537.00 
060118 DIE HEAD 1/2"-2" NPT/AUTOMATIC OPENING  $821.50 
060120 DIE HEAD 1/4"-1 1/2" NPT/MANUAL OPENING  $689.00 
060121 DIE HEAD 2 1/2"-4" BEVELING & GROOVING  $1,855.00 
060122 DIE HEAD 5"-6" BEVELING & GROOVING  $2,279.00 
060123 DIE HEAD 2 1/2"-4" BEVELING & GROOVING  $1,749.00 
060125 *DIE HEAD BOLT MANUAL OPENING 5/16"-1 1/2" UNC  $636.00 
060126 *DIE HEAD PROFILING OPENING 2 1/2"-4" BSPT 6790  $1,378.00 
060127 DIE HEAD 2-1/2"-4" NPT/AUTOMATIC OPENING  $1,378.00 
060128 DIE HEAD 5"-6" NPT/AUTOMATIC OPENING  $1,696.00 
060131 DIE HEAD 1/4"-1" NPT/MANUAL OPENING  $742.00 
060133 *DIE HEAD MANUAL OPENING 1/4"-3/8" NPT/BSPT 6790  $530.00 
060136 DIE HEAD 1/4"-3/8" NPT/AUTOMATIC OPENING  $768.50 
060142 *DIES 1"-2" BSPT HSS 6790  $556.50 
060143 *DIES 2 1/2"-4" BSPT HSS 6790/6590  $620.10 
060145 *DIE HEAD PROFILING OPENING 2 1/2"-4" BSPT 6590  $1,696.00 
060200 1/4"-3/8" NPT DIES FOR 6090/6390/6790/6890/7890  $174.90 
060201 1/2"-3/4" NPT DIES FOR 6090/6390/6790/6890/7890  $174.90 
060202 1"-1 1/2" NPT DIES FOR 6890/7890  $174.90 
060203 1/2"-3/4" NPT DIES FOR 6490  $291.50 
060205 1"-2" NPT DIES FOR 6290/6490  $291.50 
060206 2 1/2"-4" NPT DIES FOR 6590/6790  $333.90 
060207 2-1/2"-4" NPT DIES FOR 6590  $381.60 
060208 1"-2" NPT DIES FOR 6793  $265.00 
060209 1"-2" NPT DIES FOR 6390/6793  $174.90 
060210 1/4"3/8" NPT DIES FOR 6991/7991/8991  $159.00 
060211 1/2"-3/4" NPT DIES FOR 6991/7991/8991  $159.00 
060212 1" NPT DIES FOR 6991/7991/8991  $159.00 
060213 1/4"-3/8" NPT DIES FOR HSS FOR 6991/7991/8991  $291.50 
060214 1/2"-4" NPT DIES FOR HSS FOR 6991/7991/8991  $291.50 
060215 1" NPT DIES FOR HSS FOR 6991/7991/8991  $291.50 
060227 2 1/2"-3 1/2" GROOVING DIES FOR 6590/6790  $556.50 
060228 4" GROOVING DIES FOR 6590/6790  $556.50 
060229 5"-6" GROOVING DIES FOR 6590  $636.00 
060230 1/2"-3/4" CONDUIT DIES FOR 6790  $196.10 
060231 1"-1 1/4" CONDUIT DIES FOR 6790  $196.10 
060232 1 1/2"-2" CONDUIT DIES FOR 6790  $196.10 
060233 1/2"-3/4" NPT DIES FOR HSS FOR 6790  $450.50 
060234 1"-2" NPT DIES FOR HSS FOR 6790  $503.50 
060235 2 1/2"-4" NPT DIES FOR HSS FOR 6590/6790  $636.00 
060236 5"-6" NPT DIES FOR HSS FOR 6590  $742.00 
060238 1"-2" NPT FOR HSS FOR 6090/6790  $450.50 
060239 1"-2" NPT DIES FOR HSS FOR 6490  $530.00 
060241 1"-1 1/2" NPT DIES FOR HSS FOR 6890/7890  $397.50 
060250 1/2"-3/4 NPT DIES FOR PVC FOR 6090/6390/6790/6890/7890  $185.50 
060251 1"-2" NPT DIES FOR PVC FOR 6090/6790  $185.50 
060252 1"-2" NPT DIES FOR PVC FOR 6390/6793  $275.60 
060253 2 1/2"-4" NPT DIES FOR PVC FOR 6790/6590  $344.50 
060254 1"-2" NPT DIES FOR PVC FOR 6290/6490  $302.10 
060255 5"-6" NPT DIES FOR PVC FOR 6590  $392.20 
060256 1/2"-3/4" NPSM DIES FOR 6991/7991  $159.00 
060257 1" NPSM DIES FOR 6991/7991  $159.00 
060258 DIES 1/4"-3/8" NPT FOR PVC 6990/6991/7991  $164.30 
060259 DIES 1/2"-3/4" NPT FOR PVC 6990/6991/7991  $164.30 
060260 DIES 1" NPT FOR PVC 6991/7991  $164.30 
060301 HSS CUT OFF BLADE FOR 6590/6790/6793/6794  $201.40 
060303 REAMER CONE 6790  $424.00 
060304 REAMER CONE W/BLADES FOR 6590  $1,007.00 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

8
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

060306 CHUCK JAW INSERT SET 6390/8190  $185.50 
060307 CHUCK JAW INSERT SET 6490/6590/6690/6790  $196.10 
060310 REPLACEMENT HSS CUTTER WHEEL  $47.70 
060311 STARTER CONDENSER 350MF FOR 6590/6490  $212.00 
060312 DRIVE CONDENSER 30UF FOR 6590/6490  $349.80 
060313 GROOVING CAP  6590  $185.50 
060318 CHUCK JAW INSERT SET 6090  $174.90 
060321 DRIVE CONDENSER, 6590, 30MF  $291.50 
060322 REPLACEMENT CUTTER WHEEL FOR 6991/7991/8991  $31.80 
060323 CHUCK JAW INSERT SET 6890/7890  $169.60 
060324 REPLACEMENT CUTTER WHEEL  $31.80 
060327 CHUCK JAW INSERT SET - PLASTIC 6490/6590/6790  $217.30 
060328 CHUCK JAW INSERT SET - PLASTIC 6090  $196.10 
060329 CARBON BRUSH SET (2PC/SET) 6890  $38.16 
060330 2 1/2"-4" BEVELING DIES FOR 6790/6590  $344.50 
060331 5"-6" BEVELING DIES FOR 6590  $408.10 
060332 2 1/2"-4" S.S. BEVELING DIES FOR 6790/6590  $632.50 
060333 5"-6" S.S. BEVELING DIES FOR 6590  $918.50 
060334 DIES GROOVING 2 1/2"-3 1/2" CARBIDE TIP  $907.50 
060335 DIES GROOVING 4" CARBIDE TIP FOR DI/CI 6690  $907.50 
060336 DIES GROOVING 5"-6" CARBIDE TIP FOR DI/CI     6690  $990.00 
060338 3/4" GROOVING DIES FOR 6790  $330.00 
060339 1"-2" GROOVING DIES FOR 6790  $344.50 
060340 *DIES BOLT UNC 1/2"-13 ALLOY 6790  $201.40 
060341 *DIES BOLT UNC 5/8"-11 ALLOY 6790  $201.40 
060342 *DIES BOLT UNC 3/4"-10 ALLOY 6790  $201.40 
060343 *DIES BOLT UNC 7/8"-9 ALLOY 6790  $201.40 
060344 *DIES BOLT UNC 1"-8 ALLOY 6790  $201.40 
060345 *DIES BOLT UNC 1 1/4"-7 ALLOY 6790  $201.40 
060346 *DIES BOLT UNC 5/16"-18 ALLOY 6790  $201.40 
060347 *DIES BOLT UNC 3/8"-16 ALLOY 6790  $201.40 
060348 *DIES BOLT UNC 7/16"-14 ALLOY 6790  $201.40 
060349 *DIES BOLT UNC 1 1/2"-6 ALLOY 6790  $201.40 
060352 *DIES BOLT UNC 2"-4 1/2 ALLOY 6790  $201.40 
060353 3/4" BEVELING DIES FOR 6790  $318.00 
060354 1"-2" BEVELING DIES FOR 6790  $344.50 
060355 STARTER CONDENSER 300MF* FOR 6790  $238.50 
060356 DRIVE CONDENSER 60UF* FOR 6790  $238.50 
060357 2 1/2"-3 1/2" GROOVING DIES FOR S.S. FOR 6790/6590  $848.00 
060358 4" GROOVING DIES FOR S.S. FOR 6790/6590  $848.00 
060359 5"-6" GROOVING DIES FOR S.S. FOR 6590  $927.50 
060360 3/4" BEVELING DIES FOR S.S. FOR 6790  $636.00 
060361 1"-2" BEVELING DIES FOR S.S. FOR 6790  $662.50 
060362 3/4" GROOVING DIES FOR S.S. FOR 6790  $636.00 
060363 1"-2" GROOVING DIES FOR S.S. FOR 6790  $662.50 
060390 REPLACEMENT CUT OFF BLADE FOR 6590/6794  $37.10 
060400 *DIES 1/4"-3/8" BSPT ALLOY 6790  $174.90 
060401 *DIES 1/2"-3/4" BSPT ALLOY 6790  $174.90 
060406 *DIES 2 1/2"-4" BSPT ALLOY 6790/6590  $333.90 
060407 *DIES 5"-6" BSPT ALLOY 6590  $381.60 
060408 *DIES 1"-2" BSPT ALLOY 6790  $265.00 
060409 *DIES 1"-2" BSPT ALLOY 6790  $174.90 
060411 DIES 1/2"-3/4" BSPT ALLOY  $159.00 
060428 *DIE HEAD PROFILING OPENING  $1,908.00 
060504 COLLAPSIBLE CART FOR MANTIS  $1,060.00 
060506 WHEELED CART W/O TOOLBOX FOR 6390/6790/6793/6794  $1,590.00 
060507 WHEELED CART W/ TOOLBOX FOR 6390/6790/6793/6794  $2,430.00 
060513 COLLAPSIBLE CART FOR 8090  $1,166.00 
060514 WHEELED CART W/O TOOLBOX FOR 6590  $1,590.00 
060515 WHEELED CART WITH TOOLBOX FOR 6590  $2,385.00 
060516 8090 CART WITHOUT TOOL BOX  $1,643.00 
060517 8090 CART WITH TOOL BOX  $2,650.00 
060518 ANTI-TIP BRACKET  $159.00 
060601 THREADMASTER OIL - 1 GALLON  $49.50 
060602 THREADMASTER OIL - 5 GALLON  $227.90 
060603 THREADMASTER OIL - 2 QUART  $28.62 
060604 THREADMASTER OIL - 1 QUART  $18.02 
060607 THREADMASTER STAINLESS STEEL OIL - 1 GALLON  $79.50 
060608 THREADMASTER STAINLESS STEEL OIL - 5 GALLON  $355.10 
060655 THREADMASTER OIL 55 GALLON DRM  $2,226.00 
062000 1/2" NPT NIPPLE ATTACHMENT  $265.00 
062001 3/4" NPT NIPPLE ATTACHMENT  $265.00 
062002 1" NPT NIPPLE ATTACHMENT  $265.00 
062003 1 1/4" NPT NIPPLE ATTACHMENT  $286.20 
062004 1 1/2" NPT NIPPLE ATTACHMENT  $286.20 
062005 2" NPT NIPPLE ATTACHMENT  $312.70 
062006 2 1/2" NPT NIPPLE ATTACHMENT  $355.10 
062007 3" NPT NIPPLE ATTACHMENT  $397.50 
062009 4" NPT NIPPLE ATTACHMENT  $503.50 
062322 CUTTER WHEEL FOR 6990/6991/7991  $39.22 
065141 GUIDE ROD  $18.02 
065142 GUIDE ROD NUT  $9.54 
068115 POWER DRIVE 22RPM, 115V, 50/60HZ, 1/2HP  $3,392.00 
068315 POWER DRIVE 66RPM, 115V, 50/60HZ, 1/2HP  $3,604.00 
069012 1/4 - 3/4 GLASS TUBE CUTTER  $64.80 
070131 DIE HEAD 1/2"-1" NPT  $768.50 

070141 GUIDE ROD 70  $25.44 
070142 GUIDE ROD NUT 70  $10.60 
070201 1/2"-3/4" NPT DIES FOR 7090/8090  $174.90 
070209 1"-2" NPT DIES FOR 7090/8090  $174.90 
070235 CHUCK JAW INSERT SET 7090/8090  $180.20 
070238 *DIES 1"-2" NPT HSS 8090  $212.00 
070250 DIES 1/2"-3/4" NPT FOR PVC 7090/8090  $180.20 
070251 DIES 1"-2" NPT FOR PVC 7090/8090  $180.20 
070401 *DIES 1/2" -3/4" BSPT ALLOY 7090/8090  $180.20 
070409 *DIES 1" - 2" BSPT ALLOY 7090/8090  $180.20 
079014 1/4"-1" GLASS TUBE CUTTER  $86.40 
079022 1/4"-1 1/2" GLASS TUBE CUTTER  $118.80 
080072 FILTER (29900)  $12.72 
080115 SAFETY TORQUE VISE  $222.60 
080118 1/2"-2" NPT/AUTOMATIC OPENING DIE HEAD FOR 8090  $821.50 
080711 REPLACEMENT DEBURRING BLADE  $2.12 
080712 DEBURRING TOOL FOR 90750  $9.54 
080713 DEBURRING TOOL FOR 90751/752  $10.60 
080715 CUTTER PIN SET FOR 90750  $5.30 
080716 CUTTER PIN SET FOR 90735  $5.30 
080717 CUTTER WHEEL PIN FOR 90722  $4.77 
080718 CUTTER PIN SET FOR 90751  $5.83 
081138 O-RING (WASHER) FOR HOSE -29900  $4.51 
081141 VALVE BODY (29900)  $233.20 
081143 RETURNING KNOB (29900)  $12.72 
081144 STUD (029900)  $5.30 
081145 BAR (29900)  $34.43 
081147 PIN (29900)  $1.43 
081148 PIN (29900)  $1.43 
081154 O-RING (29900)  $1.43 
081156 ASPERATION TUBE (29900)  $7.16 
081157 BALL (29900)  $4.24 
081158 PLUG   (29900)  $3.18 
081160 SCREW (29900)  $1.43 
081162 O-RING (29900)  $1.43 
081163 SPRING (29900)  $1.43 
081167 FOAM HANDLE  (29900)  $2.23 
081177 PIN (29900)  $1.43 
083120 REPLACEMENT WEDGE FOR 8312  $26.50 
083121 REPLACEMENT WEDGE FOR 8312  $6.89 
083180 REPLACEMENT STRAP FOR 8318  $53.00 
083181 REPLACEMENT WEDGE FOR 8318  $12.19 
083240 REPLACEMENT STRAP FOR 8324  $84.80 
083241 REPLACEMENT WEDGE FOR 8324  $12.19 
084000 *BASE FOR 8400, 60/70/8090  $174.90 
084001 BASE FOR 8401, 300  $174.90 
084002 BASE FOR 8402, 300C  $174.90 
084003 *BASE FOR 8403, 6790  $174.90 
086075 3/4" CC PVC DRILL TAP  $365.70 
086100 1" CC PVC DRILL TAP  $418.70 
087100 1" NIPPLE CHUCK/INT WRENCH  $55.12 
088024 2' EXTENSION FOR 8806 VALVE KEY  $63.80 
089075 3/4" CC DRILL TAP  $233.20 
089100 1" CC DRILL TAP  $302.10 
089150 1-1/2" CC DRILL TAP  $768.50 
089200 2" CC DRILL TAP  $1,033.50 
089202 1/2" PEX RING CRIMPER  $196.10 
089203 3/4" PEX RING CRIMPER  $196.10 
089204 1" PEX RING CRIMPER  $328.60 
089206 1/2" AND 3/4" COMBO PEX RING CRIMPER  $238.50 
089210 1/2" - 1" PEX RING REMOVER  $53.00 
089214 REPAIR KIT/RETAINING RING KIT 10 RINGS IN KIT  $13.25 
089215 1/2" CLOSE QUARTERS CRIMP TOOL  $196.10 
089216 3/4" CLOSE QUARTERS CRIMP TOOL  $196.10 
089217 CLAMP CRIMPER COMBO STYLE  $47.70 
089250 STAINLESS STEEL CLAMP PINCHER RATCHET TOOL  $196.10 
090710 STANDARD TUBING CUTTER FOR 1/8"-1-1/8" OD  $24.38 
090721 MINI TUBING CUTTER FOR 1/8"-1"OD  $21.20 
090724 MINI TUBING CUTTER FOR 1/8"-1-1/8"OD  $37.10 
090727 MINI TUBING CUTTER FOR 1/8"-1 1/8" OD  $25.44 
090730 MINI TUBING CUTTER FOR 1/8"-1-3/4" OD  $73.14 
090734 TELESCOPIC TUBING CUTTER FOR 1/8"-1-3/8"OD  $39.22 
090747 QUICK RELEASE TUBING CUTTER FOR 1/4"-3"OD  $90.10 
090748 QUICK RELEASE TUBING CUTTER FOR 2"-5"OD  $153.70 
090749 QUICK RELEASE TUBING CUTTER FOR 4"-6 5/8"OD  $174.90 
090752 TUBE CUTTER 4"- 6-5/8"  $212.00 
090764 MINI TUBING CUTTER FOR 1/4"-3" OD STAINLESS STEEL  $111.30 
090798 CUTTER WHEEL PIN 90724/90730/90764  $3.18 
090799 REPLACEMENT CUTTER WHEEL FOR 90724 & 90764  $7.95 
095240 HINGED PIPE CUTTER 2"-4"  $636.00 
095460 HINGED PIPE CUTTER 4"-6"  $821.50 
095680 HINGED PIPE CUTTER 6"-8"  $1,033.50 
097081 8" HOOK JAW  $12.72 
097082 8" HEEL JAW & PIN  $6.63 
097083 8" NUT  $4.51 
097084 8" SPRING KIT  $3.45 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

9
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

097085 8" PIN  $4.24 
097101 10" HOOK JAW  $16.96 
097102 10" HEEL JAW & PIN  $7.95 
097103 10" NUT  $4.77 
097104 10" SPRING KIT  $3.71 
097105 10" PIN  $4.51 
097121 12" HOOK JAW  $21.20 
097122 12" HEEL JAW & PIN  $10.60 
097123 12" NUT  $5.30 
097124 12" SPRING KIT  $3.71 
097141 14" HOOK JAW  $26.50 
097142 14" HEEL JAW & PIN  $12.72 
097143 14" NUT  $6.36 
097144 14" SPRING KIT  $3.98 
097145 14" PIN  $5.04 
097181 18" HOOK JAW  $34.98 
097182 18" HEEL JAW & PIN  $14.84 
097183 18" NUT  $8.48 
097184 18" SPRING KIT  $6.10 
097185 18" PIN  $5.30 
097241 24" HOOK JAW  $61.48 
097242 24" HEEL JAW & PIN  $20.14 
097243 24" NUT  $12.72 
097244 24" SPRING KIT  $7.95 
097245 24" PIN  $5.57 
097361 36" HOOK JAW  $116.60 
097362 36" HEEL JAW & PIN  $33.92 
097363 36" NUT  $23.32 
097364 36" SPRING KIT  $10.07 
097365 36" PIN  $5.83 
097481 48" HOOK JAW  $206.70 
097482 48" HEEL JAW & PIN  $60.42 
097483 48" NUT  $45.58 
097484 48" SPRING KIT  $13.25 
097501 14" OFF SET HOOK JAW  $29.68 
097502 18" OFF SET HOOK JAW  $38.16 
097507 14" SPRING FOR OFFSET WRENCH  $4.51 
097508 18" SPRING FOR OFFSET WRENCH  $5.57 
097601 60" HOOK JAW  $318.00 
097602 60" HEEL JAW & PIN  $95.40 
097603 60" NUT  $72.08 
097604 60" SPRING KIT  $45.58 
097605 60" PIN  $6.63 
098001 VALVEMASTER PORTABLE VALVE EXERCISER  $9,805.00 
098003 VALVEMASTER PORTABLE VALVE EXERCISER  $11,130.00 
121114 SCREW FEED ASSEMBLY  $609.50 
124100 NUT & WASHER SET  $1.64 
150600 SCREW FEED ASSEMBLY  $657.20 
151540 SCREW FEED SLEEVE ASSEMBLY  $249.10 
160016 COLLET JAW SET  $67.84 
160304 *DIES 1/4"-3/8" NPT HSS 6790  $413.40 
192400 CHAIN PITCH ASSEMBLY 2990 HYD  $47.70 
192410 COMPLETE CHAIN 10" FOR 299010  $795.00 
192412 COMPLETE CHAIN 12" FOR 299012  $954.00 
192415 COMPLETE CHAIN 15" FOR 299015  $1,166.00 
203197 3/16 DIA.STEEL BALL  $1.64 
203201 5/16 SS BALL 302SS  $2.12 
206012 1 FT STRANDS BINDER CHAIN  $20.14 
206024 2 FT STRANDS BINDER CHAIN  $37.10 
206072 CHAIN, 6 FT FOR HC SYSTEM  $79.50 
209903 PACKING NUT   OHS  $44.52 
209911 O-RING  $5.83 
209919 PACKING SET FOR PISTON PRE 1990 HYD. HAND PUMP  $44.52 
213143 RELEASE CAM PACKING  $6.36 
220025 PLUG RETAINER  $60.42 
220041 REPLACEMENT CARBIDE 15 ROUTER BIT ASSEMBLY FOR 9001  $1,166.00 
220057 CYLINDER BEARING 2990 HYD  $13.78 
220061 BASE PLATE, 9000  $159.00 
220064 CHIP SHIELD ASSEMBLY *  $159.00 
220081 BLADE BAR  $76.32 
220083 REPLACEMENT BEVEL BLADE FOR 9015  $29.15 
220088 REVOLVING HANDLE ASSEMBLY  $20.67 
220096 SCREEN RETAINER  $2.92 
220115 GUIDE SCREW  $3.71 
220176 HEAD 75/77  $74.20 
220204 HSS 10 DEGREE BEVEL BLADE FOR 6590, 6598, & 6794  $50.88 
220220 POWER BEVELER LESS ROUTER/BIT  $821.50 
220234 HSS CUTTER BIT ASSEMBLY  $609.50 
220249 VISE BODY ASSEMBLY  $116.60 
220265 ADJUSTING SCREW,590  $24.38 
220266 ADJUSTING SCREW HANDLE, 590  $31.80 
220267 CUT OFF BLADE  $79.50 
220279 SEAL KIT 3890/5590 HYD  $37.10 
220316 CLUTCH PLATE  $22.26 
220366 POWER ADAPTOR  $71.02 
220515 GEAR PLATE ASSEMBLY  $3,339.00 

220568 GROOVING BLADE CARBIDE .375  $118.72 
220569 GROOVING BLADE CARBIDE .500  $118.72 
220570 GROOVING BLADE HSS .500  $79.50 
220571 GROOVING BLADE HSS .375  $79.50 
220572 GROOVING BLADE HSS .438  $79.50 
220577 HIGH PRESSURE HOSE ASSY FOR TP  $76.32 
220612 SCREW TUBE (ORBITAL)  $53.00 
220613 CLAMP SCREW ASSEMBLY  $47.70 
220621 PINION BLOCK ASSEMBLY  $307.40 
220623 PINION BLOCK  $243.80 
220626 PINION GEAR  $153.70 
220638 HANDLE FOR 29100/29200  $18.55 
220642 BLADE HOLDER  (ORBITAL)  $137.80 
220643 PISTON, 29100/29200  $16.96 
220653 BLADE BLOCK ASSEMBLY  $212.00 
220656 BLADE FEED ASSEMBLY  $397.50 
220657 BLADE FEED BODY  $127.20 
220658 GUIDE/ADJUSTING ROD ASSEMBLY *  $23.32 
220659 HAND KNOB (ORBITAL)  $40.28 
220660 GROOVE/BVL BLADE HOLDER  $185.50 
220665 SPACER BLOCK, 8 IN STL  $49.82 
220666 SPACER BLOCK,10&12 IN STL  $62.54 
220667 4-6 IN CIF SPACER BLOCK  $66.78 
220668 8 IN CIF SPACER BLOCK  $69.96 
220669 10-12 IN CIF SPACER BLOCK  $76.32 
220672 4-6 IN CIR SPACER BLOCK *  $66.78 
220673 8 IN CIR SPACER BLOCK*  $69.96 
220674 10-12 IN CIR SPACER BLOCK *  $76.32 
220676 GROOVING BLADE HSS .500  $76.32 
220677 GROOVING BLADE HSS .438  $76.32 
220678 GROOVING BLADE HSS .375  $76.32 
220679 GROOVING BLADE CARBIDE .500  $118.72 
220680 GROOVING BLADE CARBIDE .375  $118.72 
220683 BASE PLATE  $74.20 
220684 RISER PLATE, 12 IN STEEL  $58.30 
220685 RISER BLOCK, 10 IN CI  $58.30 
220687 RISER BLOCK, 10 IN STEEL  $58.30 
220689 RISER BLOCK, 8 IN CI  $127.20 
220691 RISER BLOCK, 8 IN STEEL  $127.20 
220693 RISER BLOCK, 6 IN CI  $106.00 
220695 RISER BLOCK, 6 IN STEEL  $106.00 
220699 BLADE EXPOSURE GAUGE *  $47.70 
220705 BEVEL BLADE 30 DEGREE STEEL  $127.20 
220706 BEVEL BLADE 37-1/2 DEGREE  $137.80 
220707 45 DEG BEVEL BLADE FOR CI/DI  $127.20 
220713 CARRYING HANDLE  $31.80 
220727 LEG FOR 220855  $95.40 
220728 PISTON 3890/5590 HYD  $222.60 
220736 CUTOFF BLADE HOLDER ASSEMBLY  $190.80 
220747 BEVELING SPACER PLATE  $19.08 
220753 ADAPTER PLATE  *  $66.78 
220754 CLAMP SCREW EXTENDER  $33.92 
220755 RISER ADAPTORS FOR 4 IN CI  $25.44 
220766 EXTENDED BLADE HOLDER ASSEMBLY  $185.50 
220768 CHIP SHIELD  $24.38 
220769 CHIP SHIELD  $24.38 
220770 45 DEG BEVEL BLADE HSS  $116.60 
220779 SPACER BLOCK, 3 & 4 IN  $69.96 
220780 CHIP SHIELD  $24.38 
220784 SPACER PLATE  $15.90 
220788 CHIP SHIELD  $22.26 
220808 CUT OFF BLADE, RH   $79.50 
220809 CUT OFF BLADE, LH   $79.50 
220821 STRAIGHT THD ADAPTER, 6790  $143.10 
220824 STRAIGHT THD ADAPTER,6590  $143.10 
220843 PISTON ASSEMBLY OTC  $100.70 
220855 SUPPORT STAND, OPMT  $742.00 
220868 BASE PLATE, OPMT MOTOR  $66.78 
221005 THREADER CART ANGLE CLIP  $12.72 
221008 SLEEVE BEARING   $9.54 
221017 SPACER, RADIAL BEARING OPMT  $9.54 
221065 OUTPUT HOSE ASSEMBLY, 1000 PSI  $137.80 
221070 LOWER DIE FOR 77 SHUT OFF TOOL  $74.20 
221125 WEAR BAR, 9015  $28.62 
221155 ROLLER  $9.54 
221185 HEAD W/GREASE FITTING 85/86  $71.02 
221186 COMPRESSOR DIE W/GREASE FTG 85/86  $42.40 
221188 COMBINATION DIE 85/86  $44.52 
221190 REFORMING DIE 85/86  $41.34 
221192 COMPRESSOR SCREW 85/86  $29.68 
221193 1/2" & 5/8" REFORMING DIE 86  $47.70 
221195 UPPER DIE 75  $55.12 
221202 STOP CAM 77  $16.96 
221203 UPPER DIE FOR 77 SHUT OFF TOOL  $80.56 
221204 LOWER DIE 75  $74.20 
221206 COMPRESSOR SCREW 75/77  $31.80 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

10
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

221220 CONVERSION KIT, 85 TO 86  $59.36 
221260 BLADE FEED ASSY, CRANK TYPE  $609.50 
221261 BLADE BLOCK  $238.50 
221262 DETENT LEVER  $33.92 
221265 STAR WHEEL TUBE ASSEMBLY * FOR ORBITAL  $212.00 
221267 CAP PLATE *  $87.98 
221268 CRANK ARM ASSEMBLY  $28.62 
221270 CRANK ARM  $23.32 
221283 PINION SHAFT   *  $111.30 
221306 COUPLING GUARD  $33.92 
221357 PISTON ROD 2990 HYD  $169.60 
221389 CORDSET  $28.62 
221396 LIFTER 2990 HYD  $291.50 
221399 THREADED HUB ASSEMBLY  $153.70 
221413 OVERLOAD SPRING  $2.65 
221463 HYDRAULIC SHIPPING BOX  $265.00 
221464 ROLLER SHAFT *  $42.40 
221468 CYLINDER BOTTOM 2990 HYD  $106.00 
221469 CYLINDER 2990 HYD  $265.00 
223071 UPPER JAW TIE BOLT 5590 HYD  $53.00 
223096 ACTUATOR BAR  $58.30 
275000 RETAINING RING  $1.43 
275001 BEARING  $26.50 
275009 SET SCREW 5/16-24 X 1/4 SOC HD  $1.43 
275019 SCREW 1/4-20 X 1/4 SET SCREW  $1.43 
275021 1/4-20 X 5/8 SOC HD CAP SCR  $1.43 
275036 SCREW 5/16-18 X 2-1/2 SOC HD C  $1.43 
275037 THR WASHER USED ON 18,19,28,29 CUTTER  $4.77 
275039 SCREW 6-32 X 3/8 FLT PHLP HD  $1.43 
275040 SCREW 1/4-20 X 3/4 FLT SOC HD  $1.43 
275041 RETAINING RING ORBITAL  $1.43 
275043 RETAINING RING  $1.43 
275044 SWING BOLT 3/8-16 X 2  $28.62 
275047 SCREW 5/16-18 X 1-1/2 SOC HD  $1.43 
275052 SPRING 1/4 X 7/8  $6.89 
275053 SPRING PIN 1/8 X 1-1/4  $1.43 
275070 10-24 X 5/8 SHCS  $1.43 
275082 INTERNAL RETAINING RING USED ON 6950  $1.64 
275083 KEY 3/16 SQ X 1-1/4 STL  $1.43 
275090 SOC HD CAP SCR 5/16-18 X 1  $1.43 
275092 LOCK WASHER 5/16       $1.43 
275104 NO. 10 SPLIT LOCKWASHER  $1.43 
275105 LOCK WASHER 1/4 8991/8090/6790/8190  $1.43 
275108 SPRING  $21.20 
275111 SCREW 5/16-18 X 3-1/4 SOC HD  $1.43 
275112 SCREW 10-32 X 3/8 BUT SOC HD  $1.43 
275130 RETAINING RING  $3.71 
275140 SCREW 5/16-18 X 3-1/2 SOC HD  $1.43 
275143 PIN 3/32 X 5/16 SPRING PIN FOR 1590/2290  $1.43 
275144 SCREW 6-32 X 3/8 TYPE F PH PAN  $1.43 
275149 1/8 IN SS BALL 77  $1.64 
275195 3/4" STRAINER  $37.10 
275198 HOSE BARB, 3/4 MHT X 3/4 HOSE  $10.60 
275199 SCREW 1/4-20 X 1/2 HEX HD  $1.43 
275202 JAM NUT 1/2-13 UNC, PLATED  $1.43 
275237 SCREW 5/16-18 X 1-1/4 SOC HD  $1.43 
275302 DOWEL PIN 3/8 X 3 70  $5.30 
275312 CONNECTING ROD  $196.10 
275315 SUPPORT RING   $4.77 
275317 BACKING PLATE   $47.70 
275318 PISTON GUIDE KIT KIT INCLUDES GUIDE  $20.14 
275319 BASE   $37.10 
275320 PIN   $1.64 
275323 O-RING    $3.45 
275324 RETAINER RING   $4.24 
275335 HOSE CLAMP, 3/4 - 1-3/4 OD  $4.30 
275336 CYLINDER HEAD BOLT  $2.39 
275344 WASHER GASKET  $1.64 
275368 HEX SOCKET 1/2 NPT PIPE PLUG  $2.39 
275396 SCREW 5/16-18 X 2-3/4 SOC HD FIELD LATHE  $1.43 
275402 SCREW, 8-32 X 1/2 SOC HD CAP  $1.43 
275410 1/4 DR X 5/16 HEX SOCKET  $14.31 
275414 THRUST BEARING  $7.42 
275415 THRUST RACE  $5.30 
275426 NUT 1/4-20 ESNA, PLATED  $1.43 
275427 SCREW 10-24 X 5/8 SLTD HEX WASHER HEAD, TYPE F  $1.43 
275428 PIN 5/32 X 1/2 DRIV-LOC SPRING  $1.43 
275429 SPRING 1/4 DIA X 2 1/2 LG INTERNAL PIPE CUTTER  $1.64 
275432 SCREW 1/4-20 X 1/2 FILL HD PHI  $1.64 
275435 3/8 SS BALL  $2.92 
275451 SCREW 1/4-20 X 2 3/4 HX HD  $1.43 
275462 SWITCH  $84.80 
275475 1/2 BLK COUPLING      $13.78 
275482 SPRING FOR 1590/2290  $1.64 
275485 CYLINDER SLEEVE   $227.90 
275488 GREASE FITTING  $2.65 

275494 1/2 DR X 1" 6 PT IMPACT SOCKET  $26.50 
275496 HOSE BARB 1/2 X 1/2 MIP  $6.89 
275497 HOSE CLAMP, ID 6208 5/16-7/8 1  $1.86 
275541 SCREW 10 - 32 X 3/8 SOC HD SET  $1.43 
275542 ADAPTER  $15.90 
275543 POP RIVET  $1.43 
275556 SPIRAL SPRING PIN 1/8 X 3/4 MB  $1.43 
275557 ADAPTER  $7.95 
275559 5/8  USS FLAT WASHER ZINC PLAT  $1.43 
275571 EXTENSION BIT ADAPTER HOT TAP  $10.60 
275574 1/8 X 3/8 SPRING PIN  $1.43 
275576 ADAPTER  $37.10 
275579 WIRE NUT  $1.43 
275581 ADAPTER FOR HOSE EXT KIT  $4.51 
275583 HANDLE PIN, OTC  $31.80 
275584 RELEASE LEVER, OTC  $74.20 
275585 VALVE SCREW, OTC  $47.70 
275631 1/2'' BLK ELL  $7.47 
275633 1/2'' X 2'' XH NIPPLE  $9.54 
275634 3/4" CHECK VALVE  $344.50 
275636 3/4  BALL VALVE  $31.80 
275637 3/4 UBOLT   MDRN HGR 305 1/4IN USE PART #277220  $3.98 
275638 5/16-18 X 1 1/2 HX HD  $1.43 
275639 5/16-18 X 1 3/4 HEX HD SCREW  $1.43 
275643 3/4   ST. ELL FS        $37.10 
275644 3/4 FS 2000 LB TEE   $24.38 
275645 3/4   ELL FS       $24.75 
275646 3/4   CLOSE NIPPLE XH   $9.54 
275647 3/4" X 1/2" HEX BUSHING  $9.54 
275648 1/4 X 1/4 X 1 1/2 DRIV-LOC SQ.  $4.24 
275649 5/16-18 X 3/8 SET SCREW  $1.43 
275650 3/4" X 2 XH BLK NIPPLE  $9.54 
275651 HOSE BARB 3/4MP X 3/4 MH  $10.60 
275661 PLUG, 240V  $44.52 
275663 CHEEK TIE BOLT 490/590  $1.43 
275664 1/4 BLK 90 DEG STR ELL  $13.78 
275666 1/2 FS SCRD STREET ELL  $32.86 
275667 1/2 2000 LB FS SCRD TEE  $15.90 
275668 1/2 X 3/8 FS SCRD RED CPLG  $11.66 
275669 1/2 X 1 1/2 XH BLK NIPPLE  $9.99 
275670 1/2 X 1/4 FS SCRD HX BUSH  $4.77 
275675 1/2 VALVE  $81.62 
275676 GAUGE, 0-2000 PSI  $30.74 
275684 ENGINE BRIGGS 6.5HP  $609.50 
275685 5/16 FLAT WASHER   90/LB 5/16 X 3/4 X 1/16  $1.43 
275689 SWIVEL ADAPTER PH  $14.84 
275696 SCREW, 5/16- 18 X 5/8 HX HD 5#  $1.43 
275697 1/2 3000LB FS SCRD 90 ELL  $15.90 
275703 SCREW 6-32 X 1/2 RH SS  $1.43 
275704 #6 EXT TOOTH STARWASHER  $1.43 
275707 KNOB, STEEL WING SCREW  $4.24 
275708 NUT 10-24 HEX  ESNA  $1.18 
275714 CYLINDER HEAD  $132.50 
275715 1/4-20 X 1 1/4" SHCS  $1.43 
275716 CORD CONNECTOR, APP  $21.20 
275726 SHLDR SCREW, 5/8 X 1-3/4  $8.48 
275727 BALL BRG     $37.10 
275729 BALL BEARING  $37.10 
275731 BEARING  $19.08 
275732 3/4" NPT ALUM CORD GRIP  2-HOLE  $35.06 
275738 TRIPLEX PLUNGER PUMP  $1,166.00 
275746 O-RING   $1.43 
275749 3/8 HX SOC PIPE PLUG  $3.71 
275756 PUMP BODY  $530.00 
275757 TOOL BOX  $249.10 
275768 PIPE PLUG, 3/8 NPT  $1.64 
275770 POLYPAK SEAL 3890/5590 HYD  $19.08 
275771 BACKUP RING 3890/5590 HYD  $5.83 
275772 PISTON BEARING 3890/5590 HYD  $12.72 
275774 HELICOIL INSERT 1191-8CN-0500 FOR 3290/4290/6000  $5.83 
275779 TRIPLEX PLUNGER PUMP  $1,272.00 
275782 RING TERMINAL C  $1.64 
275788 GAUGE, 0-1000 PSI  $32.86 
275789 NUT 1/2 - 13 ESNA  (STD)  $1.43 
275795 RETAINING RING OTC  $9.54 
275801 THRUST BEARING  $8.48 
275802 THRUST RACE  $11.66 
275807 3/16 X 1/2 DOWEL PIN  $1.43 
275808 PISTON PUMP  $1,431.00 
275810 WASHER .320X.560X.040 MIL  $1.43 
275811 RETAINING RING   $1.43 
275812 RETAINING RING   $1.43 
275815 O-RING NS-212 VITON  $4.24 
275816 3/8 SS BALL VALVE  $68.90 
275817 THREADED INSERT  $4.51 
275818 1/4 DR X 3/8 6 PT SOCKET  $14.05 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

11
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

275824 COMPRESSION SPRING 77  $3.71 
275825 SHOULDER SCREW, 5/16 X 3/8  $2.12 
275827 THRUST BRG  $8.48 
275828 THRUST RACE  $6.89 
275830 U-BOLT MOD HGR 305 W/1/4 ROD  $14.84 
275835 HANDLE RD    BTH-18 USED ON 890/4260/9015  $14.84 
275836 SHOULDER SCREW, 1/2 X 2-3/4  $8.48 
275857 NUT 5/16-18 ESNA THIN  $1.43 
275858 MOTOR 1-1/2HP  $1,219.00 
275860 PULSATION DAMPENER  $47.70 
275861 PULSE HOSE  $24.38 
275862 SPRING PIN, 3/16 X 1-1/2  $1.43 
275863 3/8 2000LB FS SCRD TEE  $18.02 
275865 3/8 FS ST ELL  $26.50 
275866 3/8 X CLS XH NIPPLE  $9.54 
275873 HEX BUSHING, 3/4 X 3/8  $5.30 
275874 3/4 FH X 3/4 FP ADAPTER  $11.66 
275885 3/8 X 2 XH NIPPLE  $12.72 
275912 FLAT WASHER, #6 TYPE A   $1.43 
275913 COTTER PIN, 1/8 X 1  $1.43 
275915 BYPASS HOSE ASSEMBLY  $71.02 
275916 SCREW 3/8-16 X 1/2 SOC HD CAP  $1.43 
275917 STRAINER WASHER  $2.12 
275918 SWIVEL ADAPTER  $6.36 
275919 3/8 X 2 BRASS NIPPLE   $6.36 
275921 3/8 BALL VALVE  $18.02 
275923 3/8 BRASS TEE  $18.02 
275924 3/8 X 1/4 BRASS BUSHING  $3.18 
275925 SWIVEL NUT   $6.36 
275927 3/4 BALL VALVE  $100.70 
275932 STRAINER ASSEMBLY  $58.30 
275933 STRAINER ASSEMBLY  $58.30 
275938 BACKUP RING 2990 HYD  $7.42 
275939 POLYPAK SEAL 2990 HYD  $14.84 
275940 WEAR RING 2990 HYD  $8.48 
275941 HOSE WASHER  $1.43 
275950 SAFETY VALVE  $100.70 
275952 SHOULDER SCREW,3/8 X 1/2  $3.18 
276001 OIL FILLER CAP  $21.20 
276002 O-RING, OIL FILLER CAP  $3.18 
276025 WASHER  $2.65 
276026 OIL SEAL  $15.90 
276027 SEAL RETAINER  $6.36 
276029 LO PRESSURE SEAL  $42.40 
276030 CERAMIC PLUNGER  $79.50 
276032 SPACER  $8.48 
276037 HI PRESSURE SEAL - 304 S.S.  $53.00 
276038 DISCHARGE VALVE SPACER - BRASS  $42.40 
276040 DISCHARGE MANIFOLD - BRASS 448  $365.70 
276041 VALVE SPRING RETAINER  $10.60 
276057 VALVE AND BALL ASSEMBLY (M5)  $22.26 
276065 DOWEL PIN 3/8 X 1-1/4  $1.64 
276073 LANYARD, 6 IN, ML 79-04(KEY)  $13.78 
276075 CLEVIS PIN, MRL 12-15  $4.24 
276086 WING NUT, 1/4-20 TYPE A  $1.43 
276087 LOCKING RING  $13.78 
276091 26IN TOOL BOX  $100.70 
276092 CARRYING HANDLE, OTC  $39.22 
276093 1 1/2 SNAPPER PIN  $4.24 
276095 ENGINE HONDA 5.5HP GX160UT2 HX2  $1,113.00 
276097 DOWEL PIN 5/16 X 1-1/4  $1.64 
276098 1 1/8 SS BALL 302SS GR 25  $53.00 
276099 3/4 HOSE QD  $15.90 
276100 PH QD FEM HALF  $74.20 
276101 PH QD MALE HALF  $29.68 
276102 3/4 BRASS CLS NIPPLE  $10.60 
276103 1 X 3/4 BLK HEX BUSHING  $8.48 
276105 HOSE CLAMP, 1-1/8 OD  $1.86 
276108 3/4 X 1/4 BRASS BUSHING  $9.60 
276109 SCREW 6 X 60 HHCS  $1.43 
276111 O-RING, 3/4ID X 1/8  $4.24 
276113 3/4 X 4 BRASS NIPPLE  $21.20 
276116 3/4MP X 3/4MH 90 HOSE BARB  $2.12 
276118 SCREW 1/4-20 X 1/2 FULL DOG SE  $1.43 
276119 SCREW 3/8-16 X 1/2 FULL DOG SE  $1.86 
276122 SCREW 3/8-16 X 1-1/2 HX HD  $1.43 
276123 90 DEG ADAPT  $26.50 
276128 TIRE WHEEL ASSY. 410/350 3/4" BUSHING  $45.58 
276130 RUBBER BUMPER    $5.30 
276131 RETAINING RING   $1.64 
276133 SCREW 5/16-18 X 2-1/2 HHCS  $1.43 
276140 ENGINE HONDA 5.5HP GX160UT2 QX2 656640  $821.50 
276141 SCREW 5/16-18 X 3 HHCS  $1.64 
276143 SWITCH 2 POST  $15.90 
276144 PRESSURE REGULATOR 50-500 PSI  $201.40 
276145 3/8 BR CLS NIPPLE  $3.71 

276149 HANDLE,BLUE  (OTC)  $227.90 
276150 HANDLE, BLACK (OTC)  $227.90 
276151 HANDLE, RED  (OTC)  $227.90 
276152 VALVE SCREW  $26.50 
276154 BACKUP WASHER  (OTC)  $20.14 
276155 O-RING (OTC)  $9.54 
276156 VITON O-RING  $6.36 
276157 STEEL BALL (OTC)  $9.01 
276159 O-RING ALTERNATE  $7.42 
276160 VITON O-RING  (OTC)  $37.10 
276161 BACKUP WASHER (OTC)  $7.42 
276162 COPPER WASHER     (OTC)  $22.26 
276163 COMPRESSION SPRING (OTC)  $9.01 
276165 SOCKET SET SCREW (OTC)  $9.01 
276166 STEEL BALL (OTC)  $9.01 
276167 PUMP BODY (OTC)  $477.00 
276170 O-RING  $6.89 
276171 VITON O-RING (OTC)  $19.08 
276172 FILTER PLUG (OTC)  $31.80 
276173 O-RING  $6.89 
276174 VITON O-RING (OTC)  $42.40 
276175 SET SCREW  $1.43 
276176 RESERVOIR ASSEMBLY (OTC)  $291.50 
276177 HANDLE RETAINER  $137.80 
276178 TIE ROD (OTC)  $31.80 
276180 GASKET  $26.50 
276184 3/4 MP X 1/2 MH 90 HOSE BARB  $2.65 
276185 HOSE CLAMP  $1.43 
276186 3/8 MP X 1/2 MH 90 HOSE BARB  $1.64 
276187 O-RING  108  $1.43 
276190 3/8-16 X 3/4 THUMBSCREW  $2.92 
276202 KNURLED KNOB  $3.18 
276203 METAL TAK  $1.43 
276205 O-RING 3 X 3 3/8 .  $7.42 
276207 O-RING    $1.43 
276209 RETAINER RING  $53.00 
276212 BEARING  $106.00 
276213 SEAL  $66.78 
276215 DIAPHRAGM BOLT  $36.04 
276217 KAPPA 40 PISTON SLEEVE  $174.90 
276218 ACCUMULATOR HEAD  $153.70 
276219 PUMP BODY  $530.00 
276221 BALL BEARING  $318.00 
276222 RETAINER WASHER  $21.20 
276223 WASHER  $12.72 
276224 SPACER  $21.20 
276227 AIR VALVE ASSEMBLY  $33.92 
276229 ACCUMULATOR DIAPHRAGM  $44.52 
276231 O-RING  $3.71 
276232 O-RING  $4.51 
276233 O-RING  $4.51 
276234 O-RING  $3.71 
276236 PISTON KAPPA 40  $127.20 
276237 VALVE ASSEMBLY  $53.00 
276238 HEAD ASSEMBLY  $227.90 
276239 PISTON & ROD ASSY.(KAPPA 40)  $249.10 
276240 WASHER  $3.98 
276245 CONNECTING ROD  $71.02 
276246 PLUG  $18.02 
276247 PLUG  $11.66 
276248 INDICATOR  $22.26 
276252 DESMOPAN PISTON DIAPHRAGM  $84.80 
276254 CAT PUMP OIL, 21OZ  $26.50 
276257 SCREW 6-32 X 3/16 SS RH PHILLI  $1.43 
276261 CLEAR BOWL  $37.10 
276262 STRAINER GASKET  $2.61 
276263 STRAINER SCREEN, 50SS  $12.72 
276264 STRAINER SCREEN, 20SS  $16.96 
276265 3" TRASH PUMP KIT  $1,007.00 
276266 2" TRASH PUMP KIT  $901.00 
276269 LARGE ROLL CAGE  $169.60 
276270 SEAL KIT, 56200/2000  $180.20 
276271 REPAIR KIT 56300/563000  $180.20 
276273 6950 RATCHET  $180.20 
276288 FF MALE QD  $74.20 
276289 FF FEM QD  $174.90 
276293 HUB ASSEMBLY  $79.50 
276301 SENSOR  $33.92 
276302 ACTUATOR  $21.20 
276303 COUNTER  $201.40 
276307 FILTER ASSEMBLY  $79.50 
276309 BATTERY 12V ^  $185.50 
276313 HYD 90 ELL 1/2 NPT M X 1/2 NPT  $13.78 
276320 BALL VALVE  $238.50 
276321 GAUGE, 0-3000 PSI  $33.92 
276323 EXTRA FILTER (98000)  $47.70 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

12
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

276329 2" FENDER WASHER  $1.43 
276330 COTTER PIN 1/8 X 2 5/16  $1.43 
276337 PISTON PUMP  $821.50 
276341 RELIEF VALVE  $95.40 
276345 ADAPTER 3/8 MP X 1/2 FP SWIV  $11.66 
276348 3/8 NPT M X 1/4 HOSE BARB 90 D  $1.64 
276351 ELECTRIC MOTOR 1HP 33100/35100/363020/363040  $503.50 
276352 DIAPHRAGM PUMP KAPPA-55-VA GR3/4-15.0/580/550  $2,915.00 
276355 STRAINER ASSEMBLY  $95.40 
276357 UNLOADER FOR 32300  $217.30 
276361 RELIEF VALVE  200 - 2000 PSI  $180.20 
276362 SWITCH GUARD  $5.83 
276363 SWITCH BOOT  $9.54 
276369 O-RING  $6.36 
276375 GAUGE, 0-4000 PSI  $31.80 
276376 1/4 NPT BRS CNTRSK PLUG  $2.12 
276392 11/16 X 1/2 DR 6PT SOCKET  $23.32 
276393 O-RING    $2.65 
276394 HOT TAP FLANGE BEARING  $7.42 
276407 1 IN ID FLAT WASHER  $2.12 
276408 ENGINE HONDA 13HP GX390UT2X QNE2  $2,279.00 
276415 STRAINER CAP  $19.61 
276418 #6-32 HEX MACHINE NUT  $1.43 
276420 STRAINER ASSEMBLY  $26.50 
276429 FLOAT VALVE  $129.21 
276435 FILTER REGULATOR  $227.90 
276437 PNEUMATIC PUMP FOR 32150  $4,240.00 
276441 THREADER CART WHEEL  $74.20 
276443 RUBBER FOOT  $3.18 
276444 GAUGE  $26.50 
276452 FORWARD/REVERSE COUNTER DIGITAL FOR 98003  $503.50 
276454 WIRE LEAD SWITCH  $74.20 
276464 PNEUMATIC PUMP FOR 32300  $2,597.00 
276465 1/4" X 1 1/2" NIPPLE  $6.36 
276468 1/4 SQ HD PIPE PLUG  $2.12 
276471 O-RING 5 1/4ID X 3/32 12-160 EDPM  $10.07 
276476 1.001 X 1.252 X 1/2"LG BEARING  $3.98 
276480 BEARING  $5.04 
276481 THRUST BEARING  $3.71 
276484 IMPELLER FOR 2"  $121.90 
276485 SEALING WASHER (SET OF FOUR)  $14.84 
276486 BOLT 5/16-24 X 1.38 SST  $2.12 
276487 SLINGER FOR 2" TRASH PUMP  $14.84 
276488 SHAFT SEAL, SIC-VITON  $153.70 
276489 HANDLE  $28.62 
276492 BODY O-RING VITON  $58.30 
276493 FILL PLUG TRASH PUMP  $13.78 
276494 PLUG & O-RING VITON  $6.89 
276495 BODY ROTO FINISH  $227.90 
276497 2" VOLUTE  $265.00 
276498 2" CHECK VALVE EPDM  $49.82 
276502 O-RING VITON  $19.08 
276503 ROLL PIN SET  $10.60 
276504 O-RING RETAINING (SET OF 6)  $7.42 
276505 SHIM FOR IMPELLER  $5.30 
276506 SPACER FOR IMPELLER  $14.84 
276507 2" TRASH PUMP STRAINER  $36.04 
276509 VITON SEAL & O-RING KIT  $333.90 
276510 BODY  $408.10 
276512 3" VOLUTE  $127.20 
276513 3" CHECK VALVE EPDM  $73.14 
276514 2" CHECK VALVE VITON  $116.60 
276515 3" TRASH PUMP STRAINER  $79.50 
276518 BOLT KIT OF 6 FOR DISCONTINUED HANDLE  $31.80 
276519 IMPELLER, 3IN  $222.60 
276522 AIR MOTOR FOR 1661 HOLE CUTTER  $3,074.00 
276527 5/16-18 X 3/4 SS BHCS  $2.12 
276528 THRUST BEARING TT801”  $4.51 
276531 3/8-16 X 1 1/2 SET SCREW  $1.43 
276532 5/16-18 X  3/4 SS SHCS  $1.43 
276533 FLANGE BEARING FOR 1694  $2.12 
276534 1/2-13 X 1 SS  HHCS  $3.18 
276536 1/4-20 X 1/2 SS HHCS  $1.43 
276537 WASHER SS .27ID X .62OD X .188 USED ON 1894  $4.77 
276540 WASHER 1/4 FLAT  $1.43 
276542 SCREW 8-32 X 1 BUT SOC HD  $1.64 
276543 NUT 8-32 ESNA THIN  $1.43 
276546 SILENCER FOR 1661 HOLE CUTTER  $37.10 
276547 3/8-16 X 2 SS SHCS  $3.71 
276549 HOT TAP ADAPTER O-RING BUNA-N  $2.12 
276550 HOSE CLAMP, 3/8 - 7/8  $2.12 
276554 2" MQD X 2"FNPT PPA200 USED ON 56252  $14.84 
276555 2" FQD X 2" FNPT PPD200  $31.80 
276559 FILTER, REG, LUB ASSEMBLY FOR 1661 HOLE CUTTER  $190.80 
276570 THRUST WASHER  $6.36 
276572 #0602.05, GASKET  $6.36 

276573 #0602.27, GASKET  $13.78 
276576 VACUUM GAUGE  $25.44 
276582 AIR MOTOR REPAIR KIT FOR 1661  $339.20 
276583 MANUAL PUMP FOR ROLL GROOVER  $1,351.50 
276584 TORPEDO LEVEL FOR ROLL GROOVER  $27.56 
276589 HYDRAULIC MOTOR  $954.00 
276595 1 1/2 BRZ BALL VALVE  $102.82 
276609 1-1/2 X 1/2 HEX BUSHING  $14.84 
276611 1-1/2 FS TEE  $63.60 
276612 1-1/2 XH  CLOSE NIPPLE  $42.40 
276613 1-1/2 X 3 XH BLK NIPPLE  $19.08 
276614 1-1/2 FS BLK STREET ELL  $90.10 
276619 5/32 T-HANDLE LONG HEX KEY  $10.60 
276620 3/16 T-HANDLE LONG HEX KEY  $11.66 
276621 1/4 T-HANDLE LONG HEX KEY  $20.14 
276637 SLEEVE BRG  $12.72 
276644 5/8-11 X 1 1/2 SS HHCS  $6.63 
276645 1/4-20 X 3/4 SS SHCS USED ON 1892  $1.43 
276646 SHAFT COLLAR USED ON 1892  $15.90 
276647 KEY 1/8 SQ. X 1/4 LG.  $1.43 
276648 3/8-16 X 2 3/4 SS SHCS USED ON 1894  $2.65 
276653 WORM H1066RH FOR 1894  $397.50 
276658 STRAINER ASSEMBLY  $106.00 
276659 ENGINE HONDA 8HP  $1,510.50 
276660 DIAPHRAGM PUMP  $3,445.00 
276662 ENGINE BRIGGS 8HP  $1,166.00 
276670 1.5HP MOTOR 220V 50 HZ, W/C FACE KIT  $2,588.55 
276676 THRUST WASHER  $2.92 
276677 SHAFT COLLAR  $19.08 
276679 SWITCH, 35101 DPST CRLG  $44.52 
276682 1/2 X 1/2 MALE RUN TEE  $22.26 
276683 1/4-20 X 3/4 SS HHCS USED ON 897  $1.43 
276684 3/16 DRIVE IN GREASE FITTING  $1.43 
276685 BEARING  $19.08 
276686 1/4-20 X 3  3/4 HHCS #  $1.43 
276687 O-RING    -002 VITON  $2.39 
276688 O-RING   -203  VITON  $3.18 
276693 3.5 GALLON WATER SUPPLY TANK  $249.10 
276697 HYDRAULIC MOTOR  $795.00 
276698 VALVE SET 4 PCS ONE SET PER 39300 PUMP  $100.70 
276699 1/8 X 1 SPRING PIN  $1.43 
276700 3/8 JB 33-2236RL BALL VALVE  $74.20 
276701 3/8 FORGED BR STR ELL  $8.48 
276703 45 ELL 6-M-JIC X 6-M-O-RING  $10.60 
276710 GAS SPRING FOR 60508/09  $74.20 
276722 1/2 X 3/8 BUSHING 150 PSI USE 276795  $3.45 
276725 M-O-RING/F-P SW (PIPEMASTER)  $14.31 
276726 90 DEG SWIVEL M-P/F-P 1501-6-6 (PIPEMASTER)  $14.84 
276734 BEARING  6600 & 700628  $169.60 
276736 5/16 -18 X 2 1/4 CAP SCREWS  $1.43 
276737 5/16-18 X2 3/4HEX CAP SCREWS  $2.92 
276738 CLEAR BOWL  $63.60 
276742 FILLER CAP O RING        SPX  $1.43 
276743 FILLER CAP FOR HYD. PUMP   SPX  $25.44 
276744 1/2 2000 PSI BALL VALVE  $153.70 
276745 POST LOCK SCREW 850/841  $15.90 
276746 RATCHETING BOX WRENCH, 19X21MM  $44.52 
276752 COTTERLESS PIN W/RING 5/16 X 1 1/2  $3.71 
276757 2.5" LQ FILL GAUGE,STYLE 40 0-3000PSI,  $36.04 
276760 O-RING   -117 BUNA N  $1.43 
276761 1/2" COLLET FOR DW616 326286-03  $116.60 
276767 SWIVEL ADAPTER W/STRAINER 3/4 FGHT X 3/8 MNPT  $8.48 
276769 CAPACITOR FOR 700755 MOTOR  $47.70 
276772 TRIPLEX PISTON PUMP  $1,166.00 
276774 COTTERLESS CLEVIS PIN, 5/16 X 2 1/2, GRIP LG  2 1/8  $5.30 
276788 CLAMP LEVER  $18.02 
276792 3/4" MNPT X FEMALE NPSM PIPE SWIVEL  $19.08 
276795 1/2 X 3/8 BUSHING FORGED STEEL 3,000 PSI  $4.24 
276797 3/8 CLOSE NIPPLE EXTRA HD SEAMLESS  $13.78 
276798 3/8 4500 PSI BALL VALVE  $201.40 
276799 ROTOR ASSY FOR 276724  $127.20 
276800 3/8 HYD TEE  $18.55 
276801 3/8 HYD NIPPLE  $3.71 
276806 O-RING  $1.43 
276817 PLASTIC CASE FOR 19020/19025  $16.96 
276819 1/4-20  X 1 3/8 HHCS  $1.43 
276820 CORD PROTECTOR  $21.20 
276829 FLAPPER VALVE FOR 56310  $98.58 
276830 DIAPHRAGM FOR 56310  $212.00 
276833 3/8" X 3" SHOULDER SCREW  $9.54 
276834 OVAL PL. KNOB 1 - 5/8" DIA  $12.72 
276841 PUMP BODY  $646.60 
276842 BODY FLANGE     $90.10 
276843 ALUMINUM GASKET  $2.65 
276844 ACCUMULATOR DIAPHRAGM  $31.80 
276845 PISTON DIAPHRAGM  $47.70 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

13
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

276846 O-RING  $9.54 
276847 O-RING  $10.60 
276848 O-RING  $20.14 
276850 HEAD ASSEMBLY  $180.20 
276851 OIL RESERVOIR ASSEMBLY  $111.30 
276857 BOLT  $3.18 
276862 PISTON DIAPHRAGM  $68.90 
276865 UDOR-LUBE 1 QUART FOR DIAPHRAGM PUMPS  $25.44 
276867 PH MALE QD X 1/4 FP  $18.02 
276868 1/4 HYD NIPPLE  $2.65 
276871 1/4-20 X 1 3/8 SHCS  $1.64 
276874 HYPRO OIL  $28.62 
276878 GEAR PUMP FOR 6500  $561.80 
276888 1/4-20 X 1/2 FL SHCS  $1.43 
276890 REAR MOTOR HOUSING COVER 39300  $78.44 
276899 RETRACTABLE SPRING PLUNGER  $46.64 
276900 CHAIN FOR 3090  $63.60 
276902 0-300 LIQ FILL GAUGE  $21.20 
276908 DIAPHRAGM PUMP  $2,067.00 
276910 SIDE PLUG  $3.71 
276913 GAUGE, 0-100 PSI, LIQ. FILLED LM  $21.20 
276914 GAUGE, 0-200 PSI, LIQ. FILLED LM  $21.20 
276986 1/2" M NPT X M QD 465210  $3.18 
276987 1/2" F NPT X F QD 465210  $16.96 
277025 FILL VENT TUBE  $15.90 
277032 5/16 BOLT 11/32 HOLE EXTRA THICK FLAT WASHERS  $4.77 
277033 5/16 X 1/4 SHSS  $5.30 
277041 SPRING FOR 3790  $1.64 
277042 HANDLE FOR 3790  $21.20 
277046 1/2-13 X 1 1/4" HHCS  $2.12 
277051 AMFIRE 1.5 MNPT X 2.5 MNST GREY ALUM ADAPTER  $127.20 
277052 1 1/2 MNPT X 2 1/2 FNST SWIV ADAPTER  $169.60 
277053 3/8 SELF LOCKING RING FOR 5222  $1.43 
277054 1 1/2" X 5" XH PIPE NIPPLE  $53.00 
277057 SQUARE BEND U-BOLT  $15.90 
277059 5/16-18 X 3 1/2" HHCS  $2.12 
277070 ROLLER FOR 3790  $3.18 
277071 ROLLER PIN FOR 3790  $1.43 
277074 PRESSURE PLUG (OTC)  $6.89 
277075 VITON O-RING (OTC)  $9.54 
277076 ACORN NUT (OTC)  $9.01 
277077 VITON O-RING (OTC)  $76.32 
277078 FILLER CAP (OTC)  $47.70 
277079 VALVE SCREW (OTC)  $10.60 
277080 RELEASE VALVE KNOB (OTC)  $47.70 
277081 SLOTTED SPRING SCREW (OTC)  $7.95 
277085 BEARING 1/2" X 7/8 X 1 (6600)  $10.60 
277086 THRUST BEARING 1.003 X 2.005 X 1/8" (6600)  $6.89 
277087 FLANGE BEARING .6275X.7525X 1/2 X 7/8 X 1/16  $3.98 
277088 COMPRESSION SPRING .480X .035 X 1 3/4 (6600)  $3.18 
277089 RETAINING RING IE STYLE 5/16" 6600  $1.43 
277090 ROLLER NEEDLE BEARING NCS-1616 6600  $47.70 
277091 SHAFT NEEDLE BEARING (6600) MR-28  $68.90 
277092 1/2" X 5" EXTENSION W/QUICK RELEASE  $10.60 
277093 1/2" DRIVE 90 DEGREE BENT 6600  $31.80 
277094 3/8-16 X 1 1/2" LONG SHCS 6600  $2.12 
277095 RETAINING RING BEARING (6600)  $9.54 
277096 RETAINING RING, SHAFT (6600)  $1.64 
277097 GREASE FITTING (1/4-28) 6600  $1.64 
277099 KEY RING (6600)  $1.43 
277100 RETAINING RING GEAR (6600)  $1.43 
277101 HOSE 1/4" MALE X 9/16-18  JICF  $63.60 
277102 3/8 X 1-1/4 LONG SHOULDER BOLT 13970  $6.36 
277103 WASHER (13968)  $3.18 
277104 SPRING (13968)  $21.20 
277105 3/8" DIA.CHROME BALL  (13968)  $1.43 
277106 #10-32 X 5/16 SHCS  $1.64 
277109 1/4-20 X 1/2 LONG SHCS  $1.43 
277112 INSULATED DISCONNECT FEMALE FOR COUNTER  $1.64 
277115 3/8" NPTM X 1/2" NPTF HEX BUSHING (32300)  $27.56 
277116 3 1/2" COTTERLESS PIN W/RING USED ON 6950  $8.48 
277117 3/8 -16 X 3/8 SET SCREW  $1.43 
277121 10-32 X 3/8 LONG SHCS  $1.43 
277122 SHIM WASHER 1/2 ID X 3/4 OD  $2.65 
277131 1/4-20 1/2"LONG SHCS  $1.43 
277138 ROLLER PIN FOR C CUTTER  $1.43 
277139 WHEEL PIN FOR C CUTTER  $1.43 
277140 ROLLER FOR 5690  $1.64 
277141 ROLLER FOR 5691  $1.64 
277142 ROLLER FOR 5692  $1.64 
277143 SPRING FOR 5690  $1.64 
277144 SPRING FOR 5691  $1.64 
277145 SPRING FOR 5692  $1.64 
277147 SWITCH SERVICE KIT FOR 68115  $169.18 
277155 AUTOMATIC PUMP FOR 77010 ROLL GROOVER  $5,300.00 
277170 BALL VALVE, 1/2" NPT , 600 PSI  $22.26 

277183 12R 1-2" PLATE SCREW M6 X 16MM PAN HEAD SCREWS  $1.43 
277192 SQUARE U-BOLT WITH WASHERS AND NUTS   (363060)  $13.78 
277198 SOCKET HEAD CAP SCREW FOR 1660 3/8-16 X 3 3/4  $5.30 
277200 SMALL U-BOLT  $5.94 
277205 PNEUMATIC PUMP FOR 32450 BRZ W/DRY  $3,180.00 
277206 10,000 PSI HOSE ADAPTER  $33.92 
277207 RELIEF VALVE  $556.50 
277208 10,000 PSI TEE  $371.00 
277209 10,000 PSI NEEDLE VALVE  $530.00 
277210 3/8-24 X 3 1/2" LONG HHCS  $3.18 
277211 HIGH PRESSURE 1/4" FNPT ADAPTR  $164.30 
277212 HIGH PRESSURE 3/8" FNPT ADAPTR  $174.90 
277214 SILENCER  $84.80 
277215 GAUGE, 0-15000 PSI  $116.60 
277217 HIGH PRESSURE 1/2" MNPT ADAPTR  $169.60 
277218 1/4" BALL VALVE  $63.60 
277219 #10-24 X 1 3/4" LONG SHCS  $1.64 
277220 U-BOLT 1 1/8" ID X 2" LONG  $3.71 
277222 TRIPLEX PLUNGER PUMP  $1,007.00 
277223 5/16-24 X 1" HHCS  $1.43 
277224 RELIEF VALVE  $450.50 
277227 4-40 X 1/4" LONG BHCS BUTTON HEAD CAP SCREW  $1.43 
277228 REPLACEMENT BLADE FOR FITTING SAVERS  $18.02 
277261 5/16" X 1 3/4" X 2 11/16"U-BOL T  $6.00 
277265 O-RING FOR SPX PUMP  $18.02 
277279 3/4" X 3/8" NPT XH HEX BUSHING  $13.14 
277280 SIGHT GLASS FOR KAPPA 43 GEAR REDUCTION  $19.61 
277285  1" NPT X 2" LONG NIPPLE  $8.48 
277286 BALL DETENT PIN 3/16" X 1.161"  $4.24 
277302 1/2" MP X 1/2" MH 90 HOSE BARB  $1.67 
277303 DIAPHRAGM PUMP APS41  $1,590.00 
277304 3/4" MP X 1" MH 90 HOSE BARB  $3.71 
277305 5/16"-18 X 3 3/4" LONG HHCS  $3.02 
277311 1/2" X 3" LONG XH PIPE NIPPLE 35100  $10.02 
277312 OUTLET KIT FOR DIAPHRAGM PUMP APS41  $47.97 
277315 MOTOR FOR 37210 7.5HP, 230/240V, 60HZ, 3PH  $1,643.00 
277316 PLUNGER PUMP (37210) 4GPM 3000PSI  $1,113.00 
277317 STRAIGHT SEALTITE CONNECTION 37210  $84.80 
277318 COUPLING SPIDER (37210)  $95.40 
277319 PUMP COUPLING (37210) 24MM BORE 8X3.3MM KEYWAY  $90.10 
277320 UNLOADER VALVE (37210)  $143.10 
277321 SAFETY VALVE (37210)  $100.70 
277322 3/4 NPT X 2 1/2" L BR NIPPLE  $17.11 
277328 3/4" NPTM PIPE PLUG W/ SQ END  $1.64 
277333 1" SQUARE RIBBED PLASTIC PLUG  $1.43 
277335 25 GALLON POLY TANK  $169.60 
277336 5/16 -18 X 7/16" L SS BHCS  $1.43 
277338 3/4" MNPT X 3/4" MGHT ADAPTER  $10.60 
277340 SEAL 7800 EARTHWORM  $10.60 
277341 FLANGE BEARING 7800 EARTHWORM  $5.83 
277342 BEARING 7800 EARTHWORM  $5.72 
277343 3/4" SS BALL VALVE 1000 PSI    FOR HTP'S  $58.30 
277346 FUNNEL  $26.50 
277347 BALL VALVE ,1/2" NPT, 2000 PSI  $37.10 
277348 ENGINE HONDA 9HP 468260 GX270UT2 QA2  $1,590.00 
277349 DIAPHRAGM PUMP 468260  $2,650.00 
277350 3/4" G.H. ADAPTER X 1/2" MALE NPT  $10.07 
277356 1" STRAINER 46600/466000  $26.50 
277357 CAM LOCK TYPE C 1 HB 46600/466000  $23.32 
277358 CAM LOCK TYPE F 1 MNPT 46600/466000  $8.48 
277359 1" MNPT X 1" HB BRASS 46600/466000  $21.20 
277360 NYLON 1 1/2"M NPT X 1 1/2"M HB 468260  $3.71 
277362 TRIPLEX PLUNGER PUMP 33110  $715.50 
277371 RELIEF VALVE 46511/465110  $140.19 
277372 ROCKER SWITCH 1/2 HP W/RUBBER COVER 39300/38300  $10.60 
277382 ROLLER PUMP  $360.40 
277384 1/4-20 U-BOLT FOR 32300  $4.56 
279007 INSERT  (3790)  $19.08 
279008 WHEEL PIN  $4.77 
279009 KNOB & PIN  $10.07 
279012 PAWL  $1.43 
279014 SPRING  $1.43 
279016 RATCH PIN FOR 3590  $1.43 
279017 HANDLE NUT (3790)  $1.43 
299010 HYDRAULIC CHAIN-STYLE PIPE CUTTER FOR 2"-10"  $3,240.00 
299012 HYDRAULIC CHAIN-STYLE PIPE CUTTER FOR 2"-10"  $3,402.00 
299015 HYDRAULIC CHAIN-STYLE PIPE CUTTER FOR 2"-10"  $3,618.00 
341118 *ROLLER SET 1" - 1-1/2" SCH5-10 / THINWALL SS  $1,060.00 
341119 *ROLLER SET 2" - 3" SCH5-10 / THINWALL SS  $1,060.00 
341120 *ROLLER SET 4" - 6" SCH5-10 / THINWALL SS  $1,060.00 
341124 *GAUGE FOR 8"-12" 7700  $95.40 
341137 *ROLLER SET 10" - 12" SCH40  $1,272.00 
341138 *ROLLER SET 14" - 16" SCH10  $1,272.00 
341141 *SHAFT 1" - 1-1/2"  $715.50 
341560 *MOUNTING KIT FOR 9700  $159.00 
341562 *MOUNTING KIT FOR 9701  $159.00 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

14
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

341563 *MOUNTING KIT FOR 9703  $159.00 
362000 GAS POWERED HYDROSTATIC TEST PUMP 1200PSI  $2,968.00 
363060 GAS POWERED FIRE HOSE TEST PUMP - 4 HOSE TESTER  $5,830.00 
364540 HYDROSTATIC TEST PUMP 400PSI 10GPM / HONDA  $3,763.00 
373020 ELECTRIC POWERED FIRE HOSE TEST PUMP - 2 HOSE TESTER  $3,392.00 
373040 ELECTRIC POWERED FIRE HOSE TEST PUMP - 4 HOSE TESTER  $4,081.00 
373080 GAS POWERED HYDROSTATIC TEST PUMP 3.5GMP / 3000PSI  $4,770.00 
382400 CHAIN PITCH ASSEMBLY 3890 HYD  $63.60 
382415 COMPLETE CHAIN 15" FOR 389015  $1,643.00 
382418 COMPLETE CHAIN 18" FOR 389018  $1,961.00 
382424 COMPLETE CHAIN 24" FOR 389024  $2,491.00 
382515 CHAIN EXTENSION 8 PINS 3890  $360.40 
382518 CHAIN EXTENSION 14 PINS 3890  $583.00 
382520 CHAIN EXTENSION 20 PINS 3890  $821.50 
382524 CHAIN EXTENSION 26 PINS 3890  $1,060.00 
389012 HYDRAULIC CHAIN-STYLE PIPE CUTTER FOR 4"-12"  $4,590.00 
389015 HYDRAULIC CHAIN-STYLE PIPE CUTTER FOR 4"-15"  $4,914.00 
389018 HYDRAULIC CHAIN-STYLE PIPE CUTTER FOR 4"-18"  $5,238.00 
389024 HYDRAULIC CHAIN-STYLE PIPE CUTTER FOR 4"-18"  $5,778.00 
430050 1/2" 12R HEAD W/O DIES  $68.90 
430750 3/4 12R HEAD W/O DIES  $68.90 
431000 1" 12R HEAD W/O DIES  $90.10 
431125 1-1/4 12R HEAD W/O DIES  $90.10 
431150 1-1/2 12R HEAD W/O DIES  $106.00 
432000 2" 12R HEAD W/O DIES  $106.00 
433100 RATCHET HEAD ONLY  $74.20 
433101 RATCHET HANDLE ONLY W/GRIP  $19.08 
462000 GAS POWERED HYDROSTATIC TEST PUMP 1200PSI  $3,233.00 
463010 GAS POWERED HYDROSTATIC TEST PUMP 300PSI  $2,968.00 
464530 HYDROSTATIC TEST PUMP 400PSI HONDA / CART  $3,869.00 
465010 HYDROSTATIC TEST PUMP 500PSI UDOR/HO/CART  $4,134.00 
465030 GAS POWERED HYDROSTATIC TEST PUMP 500PSI  $4,213.50 
465050 HYDROSTATIC TEST PUMP 500PSI 2 WHL TANK KIT  $4,685.20 
465060 GAS POWERED HYDROSTATIC TEST PUMP 500PSI  $4,717.00 
465070 HYDROSTATIC TEST PUMP 500PSI 4 WHL TANK KIT  $4,854.80 
465110 HYDROSTATIC TEST PUMP 500 PSI  $4,293.00 
465210 GAS POWERED HYDROSTATIC TEST PUMP 10GPM / 500PSI  $3,657.00 
465230 GAS POWERED HYDROSTATIC TEST PUMP 10GPM / 500PSI  $3,577.50 
465250 HYDROSTATIC TEST PUMP 500PSI 2 WHL TANK KIT  $3,996.20 
465260 GAS POWERED HYDROSTATIC TEST PUMP 500PSI  $4,081.00 
465270 HYDROSTATIC TEST PUMP 500PSI 4 WHL TANK KIT  $4,165.80 
466000 GAS POWERED HYDROSTATIC TEST PUMP 15GPM / 300PSI  $5,459.00 
468260 GAS POWERED HYDROSTATIC TEST PUMP 32GPM / 300PSI  $6,360.00 
475200 *BAND SAW BLADE-ALLOY 8 TEETH PRICED INDIVIDUALLY  $30.21 
475201 *BAND SAW BLADE-ALLOY 10 TEETH PRICED INDIVIDUALLY  $30.21 
475202 *BAND SAW BLADE-ALLOY 14 TEETH PRICED INDIVIDUALLY  $30.21 
475203 *BAND SAW BLADE-ALLOY 18 TEETH PRICED INDIVIDUALLY  $30.21 
475204 *BAND SAW BLADE-ALLOY 24 TEETH PRICED INDIVIDUALLY  $30.21 
475210 *BAND SAW BLADE - BI METAL 10 PRICED INDIVIDUALLY  $74.20 
475211 *BAND SAW BLADE - BI METAL 14 PRICED INDIVIDUALLY  $74.20 
475212 *BAND SAW BLADE - BI METAL 18 PRICED INDIVIDUALLY  $74.20 
475213 *BAND SAW BLADE - BI METAL 24 PRICED INDIVIDUALLY  $106.00 
475220 GRID SAW PRICED INDIVIDUALLY  $102.82 
506032 1 INCH SOCKET X 1/2 IN SQ DRIV  $7.42 
522000 CHAIN PITCH ASSEMBLY 490/590  $14.84 
552400 CHAIN PITCH ASSEMBLY 5590 HYD  $148.40 
552420 COMPLETE CHAIN 20" FOR 559020  $4,187.00 
552424 COMPLETE CHAIN 24" FOR 559024  $4,717.00 
552436 COMPLETE CHAIN 36" FOR 559036  $6,837.00 
552520 CHAIN EXTENSION 4 PINS 5590  $498.20 
552524 CHAIN EXTENSION 10 PINS 5590  $1,272.00 
552536 CHAIN EXTENSION 28 PINS 5590  $3,551.00 
559018 HYDRAULIC CHAIN-STYLE PIPE CUTTER FOR 6"-18"  $6,588.00 
559020 HYDRAULIC CHAIN-STYLE PIPE CUTTER FOR 6"-18"  $7,128.00 
559024 HYDRAULIC CHAIN-STYLE PIPE CUTTER FOR 6"-18"  $7,668.00 
559036 HYDRAULIC CHAIN-STYLE PIPE CUTTER FOR 6"-18"  $9,720.00 
560081 SCREW 1/4 X 3/4 HX HD CS 50338  $1.43 
562000 2" TRASH PUMP  $1,908.00 
562001 2" TRASH PUMP  $2,173.00 
563000 3" TRASH PUMP  $2,014.00 
563001 3" TRASH PUMP  $2,279.00 
563100 3" MUDSUCKER DIAPHRAGM PUMP  $4,185.00 
564000 4" TRASH PUMP W/13HP HONDA & WHEEL KIT  $6,943.00 
600006 SPACER FOR 7700/7701  $159.00 
600015 V513 CHAIN FOR 4180  $190.80 
600016 V562 JAW FOR 4180  $159.00 
600058 OIL FEED TUBE, T058  $16.96 
600114 LARGE BEARING 60/6190  $44.52 
600119 BEARING 60/6190  $23.32 
600124 LOCK WASHER 5MM SILVER 6790 8991/8190  $1.43 
600127 ROLL PIN 4X10 8090/6590/6790/8190  $1.43 
600129 SCREW 8 X 25 SOC HD CAP 8090/8400/8190  $1.64 
600130 SPRING WASHER, 8MM 8090/6590 6790/8190  $1.43 
600131 HEX SOCKET HEAD CAP SCREW 8991 M6X16  $3.18 
600137 ROUND HEAD SCREW 4 X 16  $1.43 
600139 POWER CORD FROM MACHINE TO FOOTSWITCH  $31.80 

600141 HX NUT M4 7890/8190  $2.12 
600143 RIVET #0*5  $3.18 
600145 DRAIN PLUG 6790/6590/7991/8991  $2.65 
600147 WASHER  (10MM)  4160 PART  $1.43 
600148 HX NUT M10-1.5 6590/8400  $1.43 
600149 ROLL PIN,6 X 14 6590/6790  $1.43 
600151 OVAL HD SCREW, 4 X 16 6590  $1.43 
600156 SCREW 6 X 45 SOC HD CAP 8991  $1.43 
600157 ROLL PIN 4*32,W/CUTTER 6590  $1.43 
600159 REAR CHUCK JAW SET, 7890  $42.40 
600160 RD HD MACHINE SCREW, 4 X 15 MM  $1.64 
600161 SPRING WASHER, 4MM 7890/8400  $1.43 
600162 REAMER BOLT, 4 X 15 6190  $14.84 
600163 GROOVED PIN 6 X 12 WM62 8090 8190  $3.18 
600164 WAVE WASHER, 10MM TYPE B 6590  $6.36 
600165 SCREW 5 X 30 PAN HD MCH 6590  $1.43 
600167 SCREW 6 X 25 SOC HD CAP 8090/8190/6590  $1.43 
600168 8MM STEEL BALL 7890/6590/6790/8190  $1.43 
600169 SCREW 10 X 10 SOC HD SET 6590/6790/8400  $2.65 
600170 COTTER PIN 2.3 X 15 8090/6590  $2.65 
600171 COTTER PIN 2.3 X 15 8090/6590/6790/8190  $1.43 
600172 COTTER PIN 2.3X45  $2.39 
600174 ROLL PIN, 6 X 45 7890/6790  $1.96 
600175 ROLL PIN, 6 X 32 8991/6590  $2.65 
600176 SCREW 6 X 12 SOC HD SET 8991/6590  $3.71 
600177 HX NUT M6 6590/6790/8190  $1.43 
600178 SCREW 8 X 55 SOC HD CAP  $2.39 
600181 SCREW 10 X 40 SOC HD CAP 6790/6590  $3.18 
600188 SPRING FOR 6590 CHUCK JAW  $5.30 
600189 HEX SOCKET SET SCREW FOR 60307 6590  $12.72 
600192 SCREW 4 X 16 FH PHILLIPS6690  $1.43 
600193 SCREW 8 X 60 SOC HD CAP 6790/6590  $2.65 
600196 SCREW 10 X 70 SOC HD CAP  $2.65 
600197 HEX SOCKET SET SCREW M8 X 10 6590/8400  $3.71 
600198 GREASE NIPPLE 6 MM 8090/6590/8190  $4.24 
600199 SCREW 3 X 10 FL HD MCH  $1.43 
600200 HX NUT M3  $1.43 
600201 SCREW 4 X 25 FL HD MCH  $1.43 
600204 RD HD TAPPING SCREW M6*10 6590/6790  $3.55 
600205 ROLL PIN 5 X 20 6590  $2.65 
600206 ROLL PIN 6 X 40 6590  $1.64 
600207 ROLL PIN, 3 X 18 6590/6790  $1.64 
600209 HX NUT M5 6590  $1.43 
600210 SCREW, 6 X 10 HX HD 6590  $1.43 
600211 WASHER 6 MM 8991/8090/6590  $1.43 
600212 OIL HOSE OUT.S. 6590  $7.95 
600213 HOSE CLAMP 8991/8090/6790/8190  $5.30 
600214 ROLL PIN 3 X 28 FOR 6590  $2.12 
600215 SCREW 6 X 20 SOC HD SET 6590  $1.43 
600216 1/4 ELBOW 6590  $5.30 
600217 1/4 NIPPLE 6590  $2.92 
600218 ROLL PIN M6 X 10 6590/8190  $2.92 
600219 SCREW 8 X 8 SOC HD SET 6590  $1.64 
600220 HEX NUT, M12  $2.39 
600222 SCREW 6 X 35 SOC HD CAP 7890/6790  $1.43 
600223 BALL  $2.12 
600224 SPRING 6790/6590/8190  $3.18 
600225 ROLL PIN 6 X 28  $2.12 
600226 ROLL PIN 6 X 36  $2.12 
600227 ROLL PIN M8 X 55  WL89 6590/6790  $3.71 
600228 CONDENSER MOTOR FOR 6490/6590,  $2,491.00 
600230 KEY 5 X 5 X 22 6590  $6.10 
600231 KEY 5 X 5 X 13 6590  $6.10 
600232 KEY 10 X 8 X 50 6590  $6.10 
600233 KEY 7 X 7 X 28 6590  $7.42 
600235 OIL HOSE  $12.72 
600237 SCREW 8 X 30 SOC HD CAP 6590/8190  $1.43 
600238 SCREW 6 X 40 SOC HD CAP 6590  $1.64 
600239 SNAP RING AR39 6590  $2.70 
600240 SNAP RING AR40, 6590 MISSION  $3.98 
600242 SNAP RING 6590  $3.18 
600243 SPRING FOR GEAR LEVER, 6590  $2.28 
600244 5 X 25 ROLL PIN, 6590  $2.28 
600245 FLAT WASHER M8 FOR 60118 REX#WI81 8090/6790/8190  $2.28 
600247 SCREW 5 X 20 FL HD MCH 6590  $1.43 
600248 5 MM FLAT WASHER 8991/6590/6790  $1.43 
600249 HEX HD CAP SCREW (M10X30) W101 6790/6590  $2.12 
600256 ROLL PIN 6 X 20 7890/6590  $2.28 
600268 O-RING  $1.64 
600270 CHUCK COMPLETE LESS HANDWHEEL 6590  $3,604.00 
600272 GEAR CASE COMPLETE 6590  $4,876.00 
600273 MAIN SHAFT W/GEAR, 6590 SET(608002+608004)ONLY  $2,756.00 
600275 WHEEL CUTTER COMPLETE 6590  $1,537.00 
600279 BLADE CUTOFF ARM ASSY SS 6590  $2,756.00 
600280 STRAIGHT PROFILING BLOCK ASSY 6590  $689.00 
600281 STRAIGHT PROFILING BLOCK FOR 6590  $265.00 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

15
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

600282 STRAIGHT PROFILING BLOCK ASSY 6790  $726.10 
600283 TAPERED PROFILING BLOCK ASSY 6790  $376.30 
600284 TAPERED PROFILING BLOCK ASSY 6590  $689.00 
600290 MAIN SHAFT W/GEAR, 6790, 02JJ SET(603535+603536)  $2,120.00 
600300 ROLL PIN, 4 X 32  $1.43 
600305 CARRYING HANDLE 8991  $74.20 
600306 SCRAP RECEIVER(L) 8991  $40.83 
600307 SCRAP RECEIVER(S) 8991  $36.04 
600312 SWITCH CASE 8991  $72.08 
600318 PARTITION 8991  $36.15 
600319 TANK HOSE  45MM 8991  $3.29 
600321 MOTOR BLACK COVER 8991  $1,060.00 
600326 CHUCK JAW SET 8991  $556.50 
600327 CARRIAGE SUPPORT BAR B MF04 8991  $134.99 
600328 NUT M8 7890/6790  $1.96 
600329 ROUND HEAD MACHINE SCREW M5X8  $1.43 
600330 PH MACHINE SCREW, 5 X 20  $1.43 
600332 FLAT HEAD MACHINE SCREW M5 X 6 8991  $1.96 
600335 RH MACHINE SCREW, 4 X 10  $1.64 
600341 RH MACHINE SCREW, 5 X 30 8991/6790  $2.39 
600344 ROLL PIN, 6 X 30, 63/6790  $2.70 
600345 ROLL PIN 3 X 25  $1.64 
600346 STEEL BALL, 5MM 6790  $2.70 
600401 DIE HD SIZE PLATE, 9203 7890  $11.66 
600402 SPRING  $3.18 
600423 CUTTER ASSEMBLY, 6290 & 6390  $715.50 
600427 ROLL PIN 6 X 36  $2.39 
600428 CUTTER GUIDE, 6390,6590  $159.00 
600431 FEED SCREW, 6390, 7206  $121.90 
600432 CHS PHLPS HD MACH SCREW 5 X 6 6590/6790/8190  $2.70 
600433 SOCKET HEAD PIPE PLUG 6590  $2.28 
600434 PROFILING BOARD SPRING ,E140 6790/6590  $4.51 
600435 ROLL PIN 6 X 18  $1.43 
600442 SOC HD CAP SCREW, 8 X 16 6590  $2.70 
600445 JOINT FOR B.C.  $4.77 
600451 SPRING 6590  $2.70 
600452 STOP BLOCK  $7.95 
600453 BLOCK PIN, 6590  $2.92 
600454 CHUCK SCROLL, 6590  $1,060.00 
600455 SOC HD CAP SCREW, 7 X 60 6590  $3.98 
600456 CHUCK JAW SET  $1,325.00 
600468 SPRING PIN 2.5 X 12  $1.86 
600469 SCREW 6 X 15 HX HD CAP  $1.43 
600472 SOCKET  HEAD CAP SCREW, 8 X 10 6790/6590  $1.43 
600473 HEX HEAD CAP SCREW (M10X20) 6790  $2.28 
600474 RH MACHINE SCREW, 5 X 16  $2.28 
600475 DRIVE BELT, 6390  $36.04 
600476 SOCKET HD CAP SCREW 7X54 8090/8190  $3.98 
600477 SOC HD CAP SCREW, 6 X 50  $2.92 
600478 SOCKET HD CAP SCREW 4 X 12  RD SHC 20  $1.64 
600479 SOCKET HEAD CAP SCREW, 6 X 10  $1.43 
600480 ROLL PIN, 4 X 12  $1.64 
600482 ROLL PIN, 8 X 45 6790/8190  $3.18 
600483 ROLL PIN, 5 X 12 6790  $2.70 
600486 SOC HD CAP SCREW 6 X 20 8991/6790/8190  $1.43 
600516 ROLL PIN 4 X 20 6590/6790  $1.96 
600532 SOCKET HD CAP SCREW, 8 X 20 USED ON 8400/6790  $3.71 
600600 SCREW 5 X 60 SOC HD CAP  $2.92 
600601 FRAME BLOCK 6590  $25.44 
600602 BLADE HOLDER PLATE 6590  $40.92 
600603 FLAT HEAD SCREW,M6 X 10 6590  $1.86 
600604 SOCKET HEAD CAP SCREW, 6 X 12 6590/8190  $1.64 
600606 COLLET NUT SET,7945 FOR 6590  $121.90 
600607 COLLET SPRING,7955 6590  $3.18 
600608 CAM SHAFT 6590  $12.19 
600609 CUTTER LEVER FOR 6790/6590 BLADE CUTTER  $47.70 
600610 FEED SCREW HOLDER COVER,6794/7944/6590  $18.02 
600611 FEED SCREW, 6590, 7942  $69.96 
600612 FEED SCREW SPRING, 6590  $9.54 
600614 SUPPORT COLLAR 6590  $6.89 
600615 BLADE HANDLE FOR 6590  $121.90 
600616 HEX SHAFT 6590  $36.04 
600617 SNAP RING 6590  $3.98 
600618 ROLL PIN, 6 X 22 6590  $2.70 
600619 HANDLE SPRING 6590  $3.55 
600621 RIVET #4X5 FOR B.C. 8991/8090/8400/8190  $2.12 
600622 CUTTER SUP BAR B 6590 B.C.  $185.50 
600623 PIPE PLUG PT3/8 HX SKT FOR B.C 6590/6790  $5.83 
600625 ROLL PIN 3 X 35 6590  $1.96 
600627 ROLL PIN 8 X 20  $2.28 
600628 CUTTER ARM STOP PIN, 6590  $9.54 
600629 JOINT FOR B.C.  $5.30 
600630 OIL LINE TUBE R(INTAKE) FOR #8991    175MM  $4.77 
600631 ROLL PIN 3 X 10 6590  $1.43 
600632 1/8 PIPE PLUG 700555 6590  $2.39 
600634 OIL PIPE FOR 6790 BLADE CUTTER  $50.88 

600636 CUTTER GUIDE, 6794  $190.80 
600638 B SHAFT GEAR B,6790  $95.40 
600639 3/4 INTERNAL TOOTH LOCKWASHER  $1.43 
600640 HEX HD BOLT 12X16  $2.92 
600641 BLADE HOLDER 6794,7934,6590  $249.10 
600644 ROLL PIN 3 X 30  $2.70 
600648 RD HD MACH SCREW 5 X 60  $2.70 
600649 RH MACHINE SCREW 5 X 25 6790/8190  $2.70 
600653 SOCKET HEAD CAP SCREW, 5 X 22  $1.43 
600654 SNAP RING C-TYPE 16MM,8090/8190  $2.70 
600655 PLAIN SNAP RING, 16MM  $2.70 
600656 MACHINE SCREW M4 X 20 7890  $1.43 
600657 SOCKET  HD CAP SCREW, 8X45 8190  $1.43 
600658 ROLL PIN, 4 X 25 REPLACES 050913 8991  $1.43 
600659 SOC HD SET SCREW, 6 X 15 7890  $1.43 
600662 ROLL PIN 6 X 16 60118  $1.43 
600663 SOCKET HEAD CAP SCREW, 8 X 14 60118  $2.39 
600664 SNAP RING  20MM 7890/6790  $1.43 
600665 SOLID KNURLED PIN 5 X 14 8991 60118  $1.43 
600666 ROLL PIN 8 X 36, 8090/8190  $5.30 
600668 TRUSS SCREW,M4X5 W541 FOR SIZE PLATE / DH60118  $1.64 
600669 SOC HD SET SCREW, 8 X 12 6790/8400  $1.64 
600670 CUTTER WHEEL PIN, #6790  $8.48 
600680 35 MM WAVE WASHER    $4.77 
600687 SPRING 7752  8991 60112/60113/70131  $5.57 
600688 OPEN BLOCK SPRING 60118  $3.18 
600692 WING SCREW, 8 X 25 6090  $2.70 
600693 WING SCREW, 8 X 45 6090  $2.92 
600694 OIL DRIP TRAY  $34.98 
600695 MOTOR HOUSING, 6090  $212.00 
600696 STATOR,6090,  $265.00 
600698 BEARING,  6200  $47.70 
600699 CARBON BRUSH HOLDER (2PC/SET) 6090/7090  $47.70 
600700 CARBON BRUSH SET (2PC/SET) 6090/7090  $47.70 
600701 CARBON BRUSH CAP (2PC/SET) 6090/7090  $19.08 
600702 SECOND PINION GEAR SET  $196.10 
600703 FIRST GEAR  $95.40 
600704 THIRD PINION GEAR SET  $265.00 
600705 SECOND GEAR, 6090  $100.70 
600706 SPINDLE FOR 7090  $153.70 
600707 FINAL GEAR, 6090/7090  $159.00 
600708 BEARING  $25.44 
600711 PH MACHINE SCREW, 5 X 65  $2.39 
600713 SHAFT FOR 7090 COMES AS SET WITH 600714 & 600652  $47.70 
600714 SEE PART NUMBER 600713  $34.45 
600717 GASKET,  6090 OIL PUMP PART OF 609040  $4.24 
600721 STRAINER COVER HY96(6990/91)  $8.48 
600722 STRAINER W/COVER (600731 + 600721)  $26.50 
600723 BASE CASTING, 6090  $1,828.50 
600724 REAR COVER, 6090  $19.61 
600725 BOTTOM  COVER, 6090  $26.50 
600726 FRT/RR MAIN SHAFT BEARING,6090  $196.10 
600727 OIL TUBE COVER  $19.08 
600729 OIL  CAP, 7890  $5.30 
600730 NIPPLE 6090/8991/8090/8190  $7.42 
600731 STRAINER, 6090/8991/6991/7991/8090/6590/8190  $18.02 
600732 ROUND HEAD TAPPING SCREW 8090 #10 X 3/8  $1.43 
600733 OIL  INTAKE LINE SUCTION TUBE A 6090/6990/6991  $1.64 
600734 TANK  UPPER COVER, 6090  $47.70 
600735 OIL FILTER, 7890  $12.19 
600736 SCRAP  RECEIVER, 6090  $116.60 
600739 SIDE  COVER, 6090  $18.02 
600740 OIL  INTAKE SUCTION LINE TUBE B 6090  $8.48 
600741 PIPE  LEG WITH CAP 6090/7090/8090/6790/8190  $53.00 
600744 MAIN SHAFT W/GEAR, 6090  $954.00 
600745 HAND WHEEL FOR 6090  $371.00 
600747 CHUCK SCROLL, 6090  $344.50 
600748 CHUCK JAW SET, 6090  $530.00 
600750 SPRING RETAINER  USED ON 60307 CHUCK JAW  $7.42 
600751 SPRING  $4.77 
600753 REAR CHUCK RECEPTACLE, 6090  $164.30 
600755 REAR SCROLL, 6090  $227.90 
600756 REAR CHUCK JAW SET, 6090  $58.30 
600757 REAR CHUCK SCREW, 6090  $4.24 
600758 REAR CHUCK ASSEMBLY, 6090  $477.00 
600759 FRONT CHUCK ASSEMBLY, 6090  $901.00 
600760 CARRIAGE, 6090 LEVER  $530.00 
600761 LEVER HOOK, 6090  $12.19 
600762 OIL DRIP COVER, 6090  $34.98 
600763 SPRING CARRIAGE,6090  $2.70 
600764 COLLAR FOR 6090  $2.70 
600766 SECURITY COLLAR, 6090  $16.96 
600768 CARRIAGE SUPPORT COLLAR OLD STYLE 6090  $7.95 
600769 OIL TUBE CONNECTOR, 6090,  $58.30 
600772 OIL PUMP HOSE, 6090  $15.90 
600773 CARRIAGE LEVER SUPPORT  $31.80 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

16
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

600774 CARRIAGE LEVER FIXTURE  $26.50 
600775 WAVE WASHER, 15MM  $1.64 
600776 LEVER  FIXED PIN  $7.16 
600779 DIE HD BODY W/POST,60118  $477.00 
600780 OPENING BLOCK N704 60118  $201.40 
600781 OPEN LEVER PIN(A) N714 60118  $3.18 
600782 BLOCK BUFFER SPRING N720 60118  $1.86 
600783 OPEN LEVER SPRING N718C 60118/70118  $1.86 
600784 SPRING GUIDE 60118  $5.30 
600785 AUTO OPEN PIN N709 60118  $42.40 
600786 STRAIGHT PIN M6X15 N716 60118  $4.77 
600787 AUTO OPEN LINK-A N711 60118  $132.50 
600788 AUTO OPEN LINK N732 60118  $33.92 
600789 AUTO OPEN LEVER-C NPT N734 60118  $11.66 
600790 OPEN BLOCK STOP SCREW N717 60118  $5.83 
600791 CAM PLATE N702 60118  $424.00 
600792 SIZE PLATE 2IN 60118  $9.01 
600793 RETAINING RING N703/DH60118  $153.70 
600794 CAM PLATE FIXED PIN N706 60118  $23.32 
600795 CAM FIX SHAFT SPRING N722 60118  $1.64 
600796 FLAT WASHER M12X26X2.3 WI06 60118  $4.51 
600797 LEVER NUT N705 60118  $30.74 
600798 NUT FOR DIE HEAD N707 60118  $13.25 
600799  CUTTER FRAME, 6090  $227.90 
600800 CUTTER HANDLE W/FEED SCREW, SAME AS 609779  $84.80 
600801 CUTTER GUIDE 6090  $84.80 
600802 CUTTER ARM BLACK N6608 7090/8090/8190  $42.40 
600803 MOTOR & GEARBOX, 6090  $1,802.00 
600805 COMPLETE CUTTER ASSEMBLY,6090  $477.00 
600806 REAMER HOLDER, 6090  $79.50 
600808 REAMER SHAFT, 6090/8190  $42.40 
600810 WAVE WASHER, 20MM 7890/6790  $5.30 
600811 HEX NUT FOR 7890/6790  $1.43 
600812 HX SKT PIPE PLUG, 1/4 PT FOR DH PIN  $2.39 
600813 SOC HD CAP SCREW, 6 X 30 8190  $1.43 
600842 HANDLE PLATE,6590  $4.77 
600845 BLADE CUT OFF ASSEMBLY 6794/6790  $2,385.00 
600846 NC BOLT SCALE FOR 60114  $5.30 
600847 ROLL PIN, 5 X 30 FOR 4160/6790  $2.92 
600850 GEARCASE ASSEMBLY FOR 6090  $1,298.50 
600852 SIZE PLATE FOR 60115  $9.54 
600853 CUTTER SUPPORT BAR A NEW TYPE 6590  $238.50 
600854 CARRIAGE, 6090  $519.40 
600855 CARRIAGE SUPPORT BAR A, 6090,  $174.90 
600856 CARRIAGE SUPPORT BAR B, 6090  $148.40 
600858 SECURITY COLLAR  $13.78 
600859 CARRIAGE HANDLE, 6090/7090  $169.60 
600860 CUTTER SUPPORT BAR A, 6790  $185.50 
600861 CUTTER SUPPORT BAR B, 6794,  $174.90 
600862 CUTTER ARM FOR 6794  $795.00 
600863 CUTTER ARM STOP PIN J246 6790  $31.80 
600864 OIL JOINT, J247 6794  $77.38 
600865 DIE HEAD BODY, 6790  $530.00 
600866 RET RING FOR 2 1/2 - 4 GRV HD  $222.60 
600867 REAR MAIN BEARING, J039, 6790  $662.50 
600868 COMPLETE CHUCK 6890/7890  $1,219.00 
600869 COMPLETE CUTTER ASSEMBLY, 7890  $439.90 
600870 COMPLETE REAMER ASSEMBLY, 7890  $280.90 
600871 STRAIGHT PROFILING BLOCK ,6790  $371.00 
600875 HAND WHEEL, 6590, NEW STYLE  $954.00 
600876 CHUCK JAW SET,6590,NEW STYLE INCLUDES 60307  $1,351.50 
600877 ROLL PIN  4 X 40 6590  $3.98 
600878 RD HD CAP SCREW  M3 X 5 6590  $2.39 
600879 PROFILING BOARD,6590 BSPT,A102  $265.00 
600880 PROFILE COVER A,6590,E122  $63.60 
600881 PROFILE COVER B, 6590, E123  $53.00 
600882 PROFILE COVER C 6590  $29.15 
600883 SIZE ADJUSTMENT SHAFT HOLDER 6590  $180.20 
600884 SIZE ADJUSTMENT SHAFT,6590,  $37.10 
600885 SPRING 6590  $5.30 
600887 SIZE PLATE COVER, 6590  $29.68 
600889 SOCKET HEAD CAP SCREW 6" 6590  $11.66 
600890 SOCKET HEAD CAP SCREW 5" 6590  $11.66 
600891 SOCKET HEAD CAP SCREW 4" 6590  $11.66 
600892 SOCKET HEAD CAP SCREW 3-1/2" 6590  $11.66 
600893 SOCKET HEAD CAP SCREW 3" 6590  $11.66 
600894 SOCKET HEAD CAP SCREW 2-1/2" 6590  $11.66 
600895 DIE HEAD BODY 5-6 (60128)  $450.50 
600896 DIE HEAD BODY,6590,NOTCH  $392.20 
600897 CAM PLATE FOR #60128 DH, 6590  $280.90 
600899 DIE HD RECVR PLATE,6590  $577.70 
600900 DH SIZE PLATE5-6"NPT,6590  $13.25 
600901 DIE HD SIZE PLATE,6590  $13.25 
600902 DH ADJUSTMENT PLATE 5-6"NPT 6590  $11.66 
600903 DH ADJUSTMENT PLATE 2-1/2-4" NPT,6590  $11.66 
600907 MOTOR GEAR, 6590    $190.80 

600910 DIE HEAD POST 7713 60118/60113  $38.16 
600912 SPRING SUPPORT SHAFT HOLDER B  $174.90 
600913 LEG, 6390 (SET OF 4)  $127.20 
600914 AUTO OPEN LEVER SET 1/2"-3/4" G901 FOR DH 60112  $68.90 
600915 AUTO OPEN LEVER SET 1" - 2" G902 FOR DH 60113  $68.90 
600916 SOC HD SET SCREW 8 X 18  $3.18 
600917 AUTO OPEN LEVER A 7792  $44.52 
600918 AUTO OPEN LEVER C 1/2"-3/4"  $15.90 
600919 AUTO OPEN LEVER C 1"-2"  $31.80 
600920 CARRIAGE SUPPORT COLLAR 6390  $16.96 
600921 OIL SUCTION TUBE, 6390  $14.84 
600922 OIL FEED TUBE, 6390  $11.66 
600925 ROLL PIN 8 X 56  $2.49 
600926 MOTOR ONLY, 6890  $1,590.00 
600927 OIL DRIP TRAY, 6794 B.C.  $116.60 
600928 STOP SCREW FOR 6794 BLADE CUTTER  $58.30 
600929 OIL ADJUST KNOB FOR 6794  $47.70 
600932 6090 GEARCASE W/O MOTOR  $901.00 
600937 OVAL HEAD SCREW M4 X 10 6590 6790  $3.71 
600938 SWITCH MOUNTING PLATE, A641 6590  $16.96 
600945 POWER CORD, 6790  $31.80 
600950 CARRIAGE SUPPORT 6090  $27.56 
600953 REAR SCROLL FOR 6890/7890  $344.50 
600954 OIL TUBE CONNECTOR,6890 SET W/600955  $66.78 
600956 FEED SCREW, GRV HD  $60.42 
600957 ROLL PIN 6 X 25 8991  $4.24 
600958 ROLL PIN, 4 X 45  $3.71 
600965 GRV DH  T HANDLE ONLY  $68.90 
600966 FEED SCREW  $29.68 
600968 CARRYING HANDLE PIN FOR 6990  $36.04 
600969 FASTENING NOTCH SHAFT  $13.78 
600971 FASTENING NOTCH KNOB,HY31,6991  $18.02 
600972 BOTTOM COVER, 6990  $31.80 
600973 SCRAP RECEIVER, 6990  $28.62 
600978 CHUCK JAW SET 6991/7991  $556.50 
600979 CHUCK JAW INSERT SET 6990  $164.30 
600985 O-RING  $5.30 
600988 OIL CAP FOR CARRIAGE 7991/8991  $6.36 
600989 CUTTER ARM STOP PIN 7991/8991  $5.30 
600997 BEARING    $33.92 
601000 CUTTER PIN, 6890  $3.18 
601001 CUTTER ROLLER FOR 6890  $13.78 
601035 JOINT 7890/6590/6790/8190  $7.42 
601076 CUTTER ARM STOP PIN,6090/8090/8190  $11.66 
601093 REAMER CONE 6090/6390/7090  $291.50 
601095 OIL FEED LINE BUSHING,1095 6590  $10.60 
601097 REAMER KNOB  6790  $53.00 
601301 BEARING 6590  $21.20 
601504 RUBBER BRUSH  $2.12 
601505 CARBON BRUSH HOLDER 6890  $26.50 
601506 STOP PLATE  $4.77 
601507 INTERNAL WIRE ASSEMBLY, 6890  $5.30 
601508 STATOR ASSEMBLY,6890 MOTOR  $233.20 
601509 R. HEXD MACHINE SCREW  $2.92 
601511 BEARING, 62822,6890  $28.62 
601512 ARMATURE, 6890  $461.10 
601529 LEFT SUPPORT 7890  $27.56 
601530 RIGHT SUPPORT 7890  $28.62 
601531 COVER 7890  $21.20 
601532 REAR GRIP G038, 7890  $47.70 
601533 BOTTOM COVER 7890  $44.52 
601534 MAIN SHAFT BEARING,7890, G005  $90.10 
601535 OIL TUBE COVER, G045  $14.31 
601536 OIL INTAKE 55MM 6090/7090/8090  $1.43 
601537 OIL LINE TUBE R(FEED) FOR #8991    340MM  $7.95 
601538 OIL PAN  FOR 6890  $38.16 
601539 TANK COVER  FOR 7890  $42.40 
601540 SCRAP RECEIVER, 6890  $74.20 
601541 MOTOR W/ GEARBOX, 6890  $1,802.00 
601542 SOCKET CAP SCREW, 8 X 35 7890/8400  $3.71 
601543 OIL FEED LINE TUBE  $13.78 
601544 BACK COVER ON 7890 BASE  $19.08 
601545 NAME PLATE 6890  $10.60 
601547 HEX HD SCREW  5 X 6  $4.77 
601549 PIPE STAND BASE,7890  $68.90 
601554 MAIN SHAFT W/GEAR 7890  $625.40 
601555 HAND WHEEL 6890/7890  $365.70 
601556 CHUCK BODY FOR 7890  $424.00 
601557 CHUCK SCROLL (6890)  $296.80 
601558 CHUCK JAW SET FOR 7890  $524.70 
601560 SPRING (SET OF 3)  $13.78 
601562 REAR CHUCK RECEPTACLE 7890  $143.10 
601563 CARRIAGE, G806,6890  $450.50 
601564 REAR CHUCK COVER,7890  $74.20 
601565 REAR CHUCK COMPLETE,7890  $466.40 
601566 O-RING, P7  8991  $3.98 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

17
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

601568 SNAP RING 7890  $3.71 
601569 CARRIAGE HANDLE & SHAFT, 7890  $90.10 
601570 CARRIAGE SUPPORT ARM, 6890  $265.00 
601571 CARRIAGE BAR B  $185.50 
601572 SECURITY COLLAR, G910, 6890  $12.72 
601574 CAM PLATE FOR 7890 DH  $174.90 
601575 DIE HD RET RING, 7890, G805  $137.80 
601576 DIE NOTCH G860  8991/8190  $11.66 
601577 CUTTER FRAME 6890/7890  $222.60 
601578 CUTTER HANDLE, 7890  $84.80 
601579 CUTTER GUIDE 7890  $47.70 
601580 CUTTER GUIDE PIN,7890  $7.69 
601581 CUTTER ARM FOR 7890  $79.50 
601582 REAMER HOLDER,7890  $174.90 
601583 REAMER KNOB, 6890  $19.08 
601584 REAMER SHAFT, 6890/7890  $42.40 
601585 REAMER ARM STOP PIN, 7890  $6.36 
601959 CAM SWITCH  $225.78 
601960 CAM SWITCH PLATE FOR 8090 FOR 601959 CAM SWITCH  $24.86 
602004 CARBON BRUSH HOLDER (2PC/SET) 6990/6991  $31.80 
602005 CARBON BRUSH SET (2PC/SET) 6990/6991  $42.40 
602006 CARBON BRUSH CAP (2PC/SET) 6990/6991  $13.78 
602007 GEAR PUMP 6991/7991/8991  $233.20 
602008 O-RING 7991,6991,6990 PUMP  $5.30 
602009 5 X 12 RHMS 8090/6790/8190  $3.71 
602010 OIL HOSE, 105MM OAL  $2.39 
602012 RH MACH SCREW 5X40(W/WASHER)  $3.98 
602017 PH MACHINE SCREW, 3 X 12  $1.43 
602018 COMPLETE CUTTER,6990  $164.30 
602022 CUTTER PIN A  7991/8991  $15.90 
602023 CUTTER GUIDE PIN 7991/8991  $6.36 
602024 SPRING CUTTER ARM, HY63 6991/7991/8991  $4.24 
602027 COMPLETE REAMER,6990  $212.00 
602029 REAMER CONE  $148.40 
602031 SPRING FOR DH MY77 7991/8991  $3.71 
602101 CHUCK COMPLETE SET KY04 8991  $768.50 
602103 CHUCK JAW INSERT SET 6991/7991/8991  $180.20 
602105 CARRIAGE SUPPORT BAR B,6991,  $84.80 
602106 MAIN SHAFT GEAR, 6991  $402.80 
602107 MAIN SHAFT BEARING A, 6991  $84.80 
602108 MAIN SHAFT BEARING B, 6991  $68.90 
602109 DISTANCE PIECE,6991  $7.69 
602110 SECOND PINION, 6991  $174.90 
602111 THIRD PINION,6991  $185.50 
602112 THIRD PINION COLLAR, 6991  $5.30 
602114 CUTTER FRAME, 6991  $164.30 
602115 CUTTER GUIDE 6991  $106.00 
602118 REAMER ARM STOP PIN 6991  $31.80 
602119 DIE HEAD BODY  $397.50 
602121 RETAINING RING, 6991  $201.40 
602122 ECCENTRIC HANDLE,6991  $39.22 
602123 SIZE PLATE,6991  $8.48 
602361 ECCENTRIC HANDLE, 7890  $38.16 
602371 ECCENTRIC LINK, 7890 DIEHEAD  $23.32 
602377 LEVER NUT FOR DH  $19.08 
602381 ECCENTRIC WASHER 7890  $4.77 
602386 ECCENTRIC SCREW, 7890  $16.96 
602471 WHEEL PIN (S) FOR 60/61/6390  $10.07 
602711 LEGS, 6490/6590 (SET OF 4)  $174.90 
602712 SINGLE LEG FOR 6590  $48.76 
602960 CAM SWITCH PLATE FOR 6790/6590/8190  $24.86 
603412 CUTTER FRAME STOP PIN 6790/6590  $5.83 
603463 CUTTER BUSHING  $12.19 
603500 BASE, 6790  $3,922.00 
603501 SUPPORT RH, J002 6790  $37.10 
603502 SUPPORT LH J003 6790  $37.10 
603503 TORX SOC HD CAP SCREW M8 X 25 6790  $3.18 
603504 BASE COVER, 6790  $74.20 
603505 OIL INTAKE LINE SUCTION TUBE 6790  $1.64 
603506 NIPPLE, 6790  $14.31 
603507 TANK UPPER COVER 6790  $63.60 
603508 UPPER COVER STRAINER,6790,  $25.44 
603509 CHIP TRAY, 6790  $164.30 
603510 BOTTOM COVER,6790  $47.70 
603511 TOOL TRAY,6790  $159.00 
603512 TOOL BOX SHAFT, 6790  $20.14 
603514 STOPPER PIN A, 6790  $20.14 
603515 STOPPER PIN B, 6790  $12.19 
603518 OIL JOINT PLUG  1036 6790  $3.18 
603519 SET OF 4 LEGS, 6790  $206.70 
603520 LEG CAP 6090/7090/8090/6790/8190  $10.60 
603521 MOTOR FOR 6790  $2,703.00 
603522 MOTOR PULLEY, 6790  $206.70 
603523 NEW GOVERNOR SWITCH FOR 6790  $132.50 
603524 SINGLE LEG (6790)  $53.00 
603527 TENSION PULLEY, 6790  $63.60 

603528 TENSION PULLEY BRG COLLAR, 6790  $7.95 
603530 SNAP RING (INSIDE #28) 6790  $3.71 
603533 V-BELT 6790  $33.92 
603534 HEAD STOCK, 6790    $3,498.00 
603537 HAND WHEEL, 6790  $1,007.00 
603538 STRAIGHT PIN 6790  $2.92 
603539 CHUCK BODY, 6790  $1,166.00 
603540 FRONT SCROLL, 6790  $795.00 
603541 CHUCK JAW SET, 6790  $954.00 
603542 COMPLETE CHUCK LESS HANDWHEEL 6790  $2,650.00 
603543 SCREW 7 X 57.5 SOC HD CAP 6790  $3.71 
603545 SOC HD CAP SCREW, 5 X 18 6790  $1.64 
603546 SIGHT GLASS, J320 6790  $25.44 
603547 WINDOW CAP, J024  6790  $27.56 
603549 VINYL TUBE, 6790  $18.02 
603550 OIL INTAKE LINE 6790  $15.90 
603551 OIL FEED LINE  $11.66 
603552 GASKET FOR GEAR PUMP, 6790  $7.42 
603553 REAR COVER, 6790  $84.80 
603554 SOCKET SET SCREW, M8 X 25 6790 CONE POINT  $1.43 
603555 8 X 24 SHSS 6790  $1.43 
603557 WARNING PLATE A L098 OLD 9102 FOR 6790/6590  $28.62 
603558 WARNING PLATE B L099 OLD E045 FOR 6790/6590  $16.96 
603560 DIE HEAD ROLLER, NOTCH TYPE, T008 6590 60106  $12.72 
603561 CAM PLATE 2 1/2 - 4, J067 6790/6590  $397.50 
603562 DIE HEAD PLATE, J100 60106  $450.50 
603563 DIE HD SIZE PLATE 4IN 6790 ,  $11.66 
603564 ADJUST SIZE PLATE 4IN 6790 ,  $11.66 
603565 DIE HEAD POSITION PIN, J077 6590  $5.30 
603566 SIZE SETTING LEVER HOLDER,6590  $201.40 
603567 RETAINING RING,J068 6590  $291.50 
603568 SPRING SUPPORT SHFT HLDR, 6790  $44.52 
603569 PROFILE BLOCK, 6790  $328.60 
603570 PROFILING COVER A, 6790  $33.92 
603571 PROFILING COVER B, 6790  $25.44 
603572 SPRING SUPPORT SHAFT, 6790  $18.55 
603573 SPRING, J149 6790  $18.55 
603574 SPRING SUPPORT SHAFT HOLDER B, 6790  $190.80 
603575 SIZE ADJUSTMENT SHAFT, 6790,  $29.68 
603576 SPRING,  J150 6790  $5.30 
603577 SIZE PLATE, J124 6790  $68.90 
603578 SIZE PLATE COVER, J135 6790  $38.16 
603579 SOC HD CAP SCREW, 4 IN, J239 6790  $13.78 
603580 SOC HD SCREW, 3-1/2 IN, J231 6790  $12.72 
603581 SOC HD SCREW, 3 IN, J241 6790  $12.72 
603582 SOC HD SCREW, 2-1/2 IN, J242 6790  $12.72 
603583 SPRING 6590/6790  $15.90 
603584 WAVE WASHER 12MM FOR 6790/6590  $5.30 
603585 STOP COLLAR, 6790/6590  $14.84 
603586 CARRIAGE, 6790  $1,378.00 
603587 CARRIAGE SUPPORT BAR A, 6790  $424.00 
603588 CARRIAGE SUPPORT BAR B, 6790  $328.60 
603589 CARRIAGE STOP COLLAR FOR 6790  $21.20 
603590 CARRIAGE BAR CAP,6790  $7.42 
603591 DIE HEAD HOLDER FOR 6790  $185.50 
603592 DIE HEAD HOLDER SHAFT J114 6790  $21.20 
603594 OPEN PLATE, J145, 6790  $7.42 
603595 OIL FLOW SELECTOR PLATE J155 6790  $7.42 
603596 KNOB PIN BUSH S J147 6790  $5.30 
603597 KNOB PIN BUSH J139 6790  $14.84 
603598 LOCK KNOB J136 6790  $7.42 
603599 HEMISPHERICAL WASHER J137 6790  $2.49 
603600 5 X 60 SHSS 6790  $1.43 
603601 OIL PIPE, LARGE, 6790  $63.60 
603603 SPRING PIN 5 X 45 6790  $2.49 
603604 OIL PIPE (SMALL), 6790  $23.32 
603605 OIL BLOCK (ARM),J141 6790  $45.58 
603606 HEX-SOCKET SET SCREW 6 X 25 6790  $3.71 
603607 OIL FLOW SELECTOR SHAFT,6790,  $44.52 
603608 OIL FLOW SELECTOR LEVER 6790  $44.52 
603609 CUTTER ARM, 6790  $137.80 
603610 CUTTER ARM STOP PIN,6790  $20.14 
603611 CUTTER FRAME, 6790  $477.00 
603612 CUTTER GUIDE,6790  $159.00 
603613 THRUST ROLLER 6790  $11.66 
603614 STEEL BALL, 10MM 6790  $3.45 
603615 CUTTER ARM SHAFT, 6790  $106.00 
603616 ROLL PIN, 5 X 35 6790  $1.43 
603617 CUTTER ARM SHAFT PIN  $4.88 
603618 ADJUSTMENT PIN  6790  $33.92 
603619 SPRING 6790 WHL TYPE CUTTER,  $6.36 
603620 KEY  $3.71 
603621 OPEN LEVER 6790  $20.14 
603622 FEED HOLDER FOR 6790  $424.00 
603623 FEED SCREW, 6790  $148.40 
603624 CUTTER CAP SPRING ,J173 6790  $3.71 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

18
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

603625 STOP CAP 6790  $40.28 
603627 ROLL PIN, 6 X 35 7890/6790  $1.43 
603628 CUTTER CAUTION PLATE, 6790  $8.48 
603629 REAMER ARM, 6790  $302.10 
603630 A SHAFT, 6790  $222.60 
603631 OIL SEAL, N100A, A SHAFT 6790  $42.40 
603632 MISSION PULLEY, 6790/94  $28.62 
603633 BEARING, 6202LL 6790  $23.32 
603635 KEY (8 X 7 X 22) 6790/94  $7.42 
603636 KEY (8 X 7 X 12) 6790/94  $7.42 
603637 B SHAFT GEAR A, 6790  $143.10 
603641 C SHAFT, 6790/94  $333.90 
603642 BEARING SNR6007EE FOR 6790  $58.30 
603643 SNAP RING, 6790/94 (OUTSIDE 35MM)  $2.49 
603644 C SHAFT GEAR A, 6790  $185.50 
603645 C SHAFT GEAR B, 6790  $233.20 
603646 C SHAFT GEAR C, 6790  $222.60 
603647 C SHAFT COLLAR,6790  $2.49 
603648 SNAP RING, 6790/94 & 8400 OUTSIDE 30 MM  $2.49 
603649 C SHAFT COLLAR, 6790  $6.36 
603650 BEARING   SNR6204NRZZ 6790  $34.98 
603665 SPEED CHANGE CAP, 6790  $33.39 
603666 SOC BUT HD SCREW, 6X15 6790  $3.71 
603668 SPEED CHANGE LEVER J202 6790  $63.60 
603669 NOTCH PIN, J203, 6790  $10.60 
603670 NOTCH PIN SPRING 6790  $5.04 
603671 SPEED CHANGE SHAFT J204 6790  $63.60 
603672 STUD BOLT,J215 6790  $6.36 
603673 SPEED CHANGE COVER/GUIDE J200/206 6790  $365.70 
603674 GUIDE PIN, 6790, J207  $12.72 
603675 SNAP RING, 10MM O. D. 6790  $2.49 
603676 GEAR SHIFT FORK SET,6790  $49.82 
603677 FORK LEVER, 6790  $71.02 
603678 FORK LEVER PIN, 6790  $5.83 
603679 SIZE SETTING DIAL ASSEMBLY 6790  $249.10 
603680 COMPLETE CUTTER, 6790, W-TYPE,  $1,643.00 
603681 COMPLETE REAMER, 6790  $980.50 
603682 HANDLE KNOB, GRV HD  $24.38 
603683 LOCK NUT, GRV HD  $15.90 
603687 DIE HEAD POST 6790  $33.92 
603689 ROLL PIN, 5 X 15  $2.65 
603690 GROOVING STOP PIN HOLDER  $98.58 
603691 GROOVING STOP PIN  $44.52 
603692 BEVEL STOP PLATE, J090 60106  $180.20 
603699 GOVERNOR SWITCH FOR 6790  $104.94 
603706 FEED SCREW INSERT  $79.50 
604025 OIL PUMP, 63/6790  $344.50 
604044 UPPER TANK COVER, 6390  $53.00 
604050 CARRIAGE, 6390  $1,249.32 
604054 CARRIAGE HANDLE, 6390  $153.70 
604072 STOP PIN 6090/7090/8090/8190  $6.36 
604086 HOSE BAND, 6790/94  $2.65 
604690 SIZE SETTING LEVER 6790/6590  $37.10 
604692 CRANK PIN,6590  $24.38 
604693 SIZE ADJUSTMENT KNOB, 6590  $12.19 
604696 LEVER SPRING, 6390  $3.71 
604698 SPRING 7991/8991  $5.30 
604734 LEVER PIN  $2.65 
604736 GUIDE PLATE  $21.20 
604737 GUIDE PLATE PIN  $3.71 
604739 CAM SPRING, 6390  $3.71 
604741 OPENING BLOCK  $159.00 
604742 RETAINING PIN FOR OPEN BLOK, 7742/6590  $12.19 
604743 SIZE ADJUST PLATE 6590  $10.07 
604745 SIZE PLATE, 1-2, 60113DH6390  $9.01 
604747 SIZE PLATE,1/2-3/4, 60112DH 6390  $7.95 
604749 ADJUSTMENT PLATE 1-2 6390  $13.78 
604751 ADJUSTMENT PLATE 1/2-3/4,60112 6390  $13.78 
604753 GUIDE PLATE, 6390  $25.44 
604756 STOP PLATE  $19.08 
604790 NOTCH PIN  7991/8991/70131  $3.71 
605012 SCROLL RECEPTACLE 6490,6790  $408.10 
605013 SCROLL JAW SET 6790  $137.80 
605014 REAR SCROLL COVER 6490,6790  $196.10 
605053 DIE HEAD ROLLER FOR 6590  $13.78 
605074 PIPE CUTTER ROLLER 8090/6590/6790/8910  $15.37 
605079 ROLLER PIN(L) 60/61/6390/8090/8190  $9.01 
606201 MOTOR GOVERNOR SWITCH  $339.20 
606300 GRV HD FEED SCREW  $19.08 
606304 WAVE WASHER WW-18 8090  $3.18 
606312 BRUSH SET,6090,220V, FWD  $42.40 
606315 DRIVE CONDENSER FOR 63/6790  $318.00 
606320 GEAR COVER, 6991  $371.00 
606322 SOC HD CAP SCREW, 5 X 12  $3.71 
606323 LARGE WAVE WASHER, 6991  $5.30 
606329 6590 SIZE PLATE  $71.02 

606330 FEED SCREW BLOCK SMALL GRV HEAD  $23.32 
606334 CHUCK SCROLL, 6991/7991  $233.20 
606335 CAM PLATE FOR 60117 DIE HEAD  $371.00 
606336 POWER CORD CLAMP  $5.30 
606338 BASE CASTING       7090  $2,014.00 
606339 REX COVER W/STOP PLATE 7090/8190  $95.40 
606440 BOTTOM COVER  $25.44 
606441 MAIN SHAFT BEARING FOR 7090  $159.00 
606442 STAND BASE 7090/8190  $100.70 
606443 OIL TUBE COVER 7090/7890  $16.96 
606444 REAR GRIP 7090/8190  $29.68 
606445 WING SCREW              7090  $3.71 
606446 WING SCREW M8X30  7090/8090  $20.14 
606447 DRAIN PLUG  7090/8090/8190  $5.30 
606448 TANK UPPER COVER 7090/8190  $47.70 
606449 OIL FILTER 7090/8190  $22.26 
606450 SCRAP RECEIVER          7090  $65.72 
606451 SIDE COVER 7090/8190  $12.19 
606453 GEAR COVER 7090  $87.98 
606454 CLAMP 7890/6790/6590/7090/7991/8991  $5.30 
606455 CORD BUSHING 6790/7090/8190  $5.30 
606457 CAP 7090/8090  $3.71 
606458 STAND SUPPORT 7090/8190  $24.38 
606459 *ROLLER SET 8" - 12" 8" SCH40 / 8"-12" SCH10-30  $662.50 
606460 *ROLLER SET 1" - 1-1/2" SCH10-40  $1,060.00 
606461 ROLLER SHAFT 1"- 1-1/2"  $662.50 
606462 OIL SEAL              7090  $2.92 
606463 BASE SUPPORT 7090/8190  $19.08 
606464 SUPPORT  COLLAR 7090/8190  $4.51 
606465 SOCKET HEAD CAP SCREW 7090/8991/8190  $2.92 
606466 TRUSS SCREW, 4 X 6       7090  $2.65 
606468 M5 X 5 SOCKET SET SCREW 7090  $1.43 
606469 5 X 5 SHSS  $1.43 
606470 4 X 10 BHCS  $1.43 
606471 MAIN SHAFT  $662.50 
606472 HAND WHEEL              7090  $397.50 
606473 CHUCK BODY 7090/8090/8190  $461.10 
606475 CHUCK JAW SET 7090/8090/8190  $583.00 
606477 REAR CHUCK RECEPTACLE    7090  $174.90 
606478 REAR CHUCK COVER  $72.08 
606479 REAR SCROLL             7090  $174.90 
606480 REAR CHUCK JAW INSERT SET  $56.18 
606482 THRUST RING            7090  $24.38 
606483 ADJUST RING  $24.38 
606484 SPRING 7090/8190  $3.18 
606485 U-NUT 7090/8190  $3.18 
606486 CARRIAGE            7090  $583.00 
606487 PLUG PIN               7090  $2.65 
606488 BALL PLUNGER 7090 & 8090/6790  $11.66 
606489 SECURITY COLLAR 7090/8090/8190  $16.96 
606491 DIE HEAD BODY  $477.00 
606492 OPENING BLOCK           7090  $227.90 
606493 SPRING  $3.71 
606494 DIE HEAD RING            7090  $68.90 
606496 OPEN LEVER FOR 70118 DIE HEAD  $132.50 
606497 AUTO-OPEN LINK  $31.80 
606498 AUTO OPEN LEVER NPT      7090  $11.66 
606499 CAM PLATE               7090  $333.90 
606500 SIZE PLATE (R-NPT)       7090  $9.01 
606501 RETAINING RING 8190  $159.00 
606502 CAM PLATE FIXED PIN      7090  $21.20 
606503 LEVER NUT        7090  $34.98 
606504 NUT           7090  $11.66 
606505 FIXED PIN WASHER  7090  $2.65 
606506 OPEN PIN         7090  $10.60 
606507 SPRING               7090  $5.83 
606508 KNOB                  7090  $23.32 
606509 CUTTER FRAME  7090/8090/8190  $249.10 
606510 CUTTER GUIDE  7090/8090/8190  $84.80 
606513 REAMER ARM 6090/7090/8090/8190  $79.50 
606515 COMPLETE FRONT CHUCK ASSY 7090  $1,298.50 
606516 COMPLETE REAR CHUCK ASSEMBLY  $477.00 
606517 OPEN BLOCK SPRING SHAFT 7735C 60118  $5.30 
606518 STOP PLATE,7090  $65.72 
606519 SOCKET HEAD CAP SCREW M5 X12 8090/8190  $2.65 
606520 ROLLER SET 2" - 6" SCH10-40  $662.50 
606522 DIE HEAD POST FOR 70118  $36.04 
606523 OIL DRIP TRAY 7090/8090/8190  $25.44 
606524 BASE (7991) SEE 600004  $848.00 
606525 TRANSMISSION CASE (7991)  $636.00 
606527 CARRYING HANDLE MOVABLE BLOCK FIX PIN 7991/8991  $37.10 
606528 CARRYING HANDLE (7991)  $47.70 
606529 CARRYING HANDLE GRIP 7991/8991  $28.62 
606530 SCRAP RECEIVER (7991)  $7.95 
606531 SMALL SCRAP RECEIVER (7991)  $11.66 
606537 CARRING HANDLE MOVABLE BLOCK  $15.90 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

19
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

606538 CARRYING HANDLE FIXED SPRING  $3.71 
606539 CARRYING HANDLE FIXED PIN GUIDE  7991/8991  $20.14 
606540 CARRYING HANDLE FIXED BLOCK 7991/8991  $8.48 
606541 CORD BRUSH 7991/8991  $14.84 
606544 O-RING 7991  $4.24 
606545 OIL PIPE  7991  $28.62 
606547 SWITCH CASE      (7991)  $33.92 
606548 SWITCH    7991/8991  $71.02 
606549 WIRING PROTECTING COVER  $11.66 
606551 SNAP RING  7991/8991  $3.98 
606552 SPRING RECEPTACLE B 7991/8991  $23.32 
606553 SPRING RECEPTACLE C 7991/8991  $16.96 
606554 SPRING  7991/8991  $3.98 
606555 ADJUSTMENT BAR 7991/8991  $18.02 
606556 BOTTOM COVER (7991)  $24.38 
606558 TRUSS MACHINE SCREW M5X10 8190  $2.92 
606559 SIDE COVER (7991)  $12.19 
606584 WAVE WASHER 8991  $3.98 
606660 TANK PARTITION  (7991)  $7.95 
606661 WASHER CODE 4 (7991)  $3.71 
606662 TANK HOSE  $2.65 
606663 MOTOR FOR 7991 BLUE COVER  $1,060.00 
606664 CARBON BRUSH HOLDER (2PC/SET) 7991  $28.62 
606665 CARBON BRUSH SET (2PC/SET) 7890/7991/8991  $39.22 
606666 CARBON BRUSH CAP (2PC/SET) 7991  $12.72 
606667 ARMATURE ASSEMBLY  (7991)  $530.00 
606668 STRATOR ASSEMBLY 7991/8991  $185.50 
606671 SECOND GEAR (7991) SEE 606838 ASSEMBLY  $159.00 
606672 THIRD PINION  (7991) SEE 606838 ASSEMBLY  $164.30 
606675 BEARING  7991/8991  $68.90 
606676 BEARING  7991/8991  $33.92 
606677 MINIATURE BEARING  7991/8991  $31.80 
606678 BEARING 7991/8991  $30.74 
606679 BEARING  7991/8991  $33.92 
606680 HAND WHEEL  8991  $58.30 
606681 INSULATION SPONGE (7991)  $4.24 
606682 COMPLETE REAR CHUCK SET 7991/8991  $318.00 
606683 ROUND HEAD SCREW M4 X 12 7991/8991  $2.65 
606684 REAR CHUCK JAW SET 7991/8991  $74.20 
606685 REAR CHUCK RECEPTACLE 7991/8991  $79.50 
606686 REAR SCROLL 7991/8991  $127.20 
606687 REAR CHUCK COVER 7991/8991  $55.12 
606688 SOCKET HEAD CAP SCREW M5 X10 8991  $3.71 
606689 CARRIAGE 7991/8991  $503.50 
606690 CARRIAGE SUPPORT BAR A 7991/8991  $153.70 
606691 CARRIAGE SUPPORT BAR B (7991)  $106.00 
606692 CARRIAGE HANDLE (7991/8991)  $58.30 
606693 SIZE ADJUSTMENT PLATE 7991/8991  $4.51 
606695 ROLL PIN M4 X 18 8991  $1.43 
606696 CUTTER FRAME 7991/8991  $238.50 
606697 COMPLETE CUTTER ASSEMBLY REX#0MCU1S  7991/8991  $477.00 
606698 CUTTER GUIDE  7991/8991  $132.50 
606699 CUTTER HANDLE 7991/8991  $53.00 
606700 CUTTER ARM  7991/8991  $68.90 
606702 COMPLETE REAMER ASSEMBLY 8991  $238.50 
606703 REAMER BODY 7991/8991  $95.40 
606704 REAMER SHAFT 7991/8991  $31.80 
606705 REAMER BLADE 7991/8991  $132.50 
606706 4 X 8 FH SCREW 8991  $1.43 
606707 REAMER SHAFT 7991/8991  $14.84 
606708 REAMER GRIP 7991/8991  $15.90 
606709 REAMER FIXING SHAFT COLLAR 8991  $12.72 
606710 ROLL PIN  3 X 14 8991  $1.43 
606711 REAMER FIXING SHAFT SPRING 7991/8991  $3.71 
606712 DIE-HEAD BODY 7991/8991  $545.90 
606713 DIE-HEAD CAM PLATE  7991/8991 70131  $344.50 
606714 DIE HEAD RETAINING RING 7991/8991  $238.50 
606715 DIE HEAD RING 7991/8991  $26.50 
606716 ECCENTRIC PIN A  7991/8991 70131  $68.90 
606717 ECCENTRIC PIN B 7991/8991  $68.90 
606718 ADJUSTMENT PLATE 7991/8991 70131  $9.54 
606719 HEX SOCKET SET SCREW M6X6  $2.92 
606721 RETAINING RING PIN  8991  $13.78 
606722 OPENING BLOCK 7991/8991 FOR 70131 DIE HEAD  $185.50 
606723 SIZE SETTING LEVER A 7991/8991 70131  $50.88 
606724 SIZE SETTING LEVER B 7991/8991 70131  $50.88 
606725 SIZE ADJUST PLATE 8991 70131  $4.24 
606726 ROLL PIN 5 X 16 WL53  8991  $3.98 
606727 HEX SOCKET SET SCREW M 8 X 18 8991  $2.65 
606728 AUTO-OPEN LEVER PIN 7991/8991  $5.83 
606730 AUTO-OPEN PIN 7991/8991  $18.02 
606731 AUTO-OPEN STRAIGHT PIN 7991/8991  $9.01 
606732 DIE-HEAD POST  7991/8991  $21.20 
606733 AUTO-OPEN LEVER SPRING 7991/8991  $5.30 
606734 AUTO OPEN LEVER SET 7991/8991  $106.00 
606735 AUTO-OPEN LEVER B  7991/8991 70131  $34.98 

606736 AUTO OPEN SPRING RECEPTACLE 7991/8991  $5.30 
606737 BASE (4160)  $318.00 
606738 CHAIN (4160)  $132.50 
606739 JAW (4160)  $79.50 
606740 CHAIN SCREW (4160)  $19.08 
606741 SWIVEL NUT (4160)  $28.62 
606742 HANDLE FOR 4160  $24.38 
606743 ROLLER (4160)  $7.42 
606744 WEAR PLATE  $5.30 
606748 LEG (A)  $34.98 
606749 LEG (B)  $36.04 
606750 CHAIN PIN  $2.12 
606751 FRICTION RING  $3.71 
606752 JACK SCREW  $6.36 
606753 GROMMET  $4.24 
606754 TRAY SUPPORT  SET  $19.08 
606757 LEG CHAIN RING FOR 4160  $2.39 
606758 ROLL PIN (5X40)  $1.64 
606759 SOCKET HEAD CAP SCREW (M8X40) 8190  $1.64 
606760 HEXAGON HEAD CAP SCREW M10X50  $1.64 
606761 HEXAGON HEAD CAP SCREW (M10X80)  $4.77 
606762 LOCKNUT     M10  $1.43 
606763 ROLLER PIN FOR 4160  $5.30 
606764 TRAY SUPPORT COLLAR  $6.89 
606769 DRIVE SHAFT FOR 8400  $137.80 
606770 MAIN BODY  FOR 8400  $742.00 
606771 ROLLER HOLDER FOR 8400  $424.00 
606772 BUSHING PLATE FOR PORTABLE RG 8400  $424.00 
606773 THRUST WASHER FOR 8400  $44.52 
606774 PORTABLE ROLL GROOVER SPINDLE 8400  $371.00 
606775 UPPER ROLLER 2-6 FOR 8400  $265.00 
606776 ROLLER SHAFT FOR 8400  $121.90 
606777 HINGE BOLT B FOR RM 35 8400  $132.50 
606778 GUIDE PLATE FOR 8400  $106.00 
606779 BEARING PLATE FOR 8400  $47.70 
606780 FEED SCREW FOR 8400 ET AL  $79.50 
606781 SCREW BUSHING RM13 FOR 8400  $68.90 
606782 ADJUSTING NUT FOR 8400  $58.30 
606783 BUSHING CAP FOR 8400  $45.58 
606784 RETURN SPRING 8400  $26.50 
606785 GUIDE BOLT FOR 8400  $66.78 
606786 WASHER FOR 8400  $11.66 
606787 COLLAR FOR 8400  $11.66 
606788 DEPTH GAUGE FOR 8400  $79.50 
606789 RUBBER BUSHING FOR 8400  $10.60 
606790 HANDLE FOR 8400  $95.40 
606791 CHAIN LOCKING WASHER FOR 8400  $3.71 
606792 RING FOR 8400  $6.89 
606793 SOCKET HEAD CAP SCREW M16 X 40 8400  $3.18 
606794 SOCKET HEAD CAP SCREW M5 X 15 8400  $1.43 
606795 HEX WRENCH (4MM) FOR 8400  $3.18 
606796 FLAT WASHER (17 X 28 X 2.5MM)  $2.65 
606798 THRUST WASHER FOR 8400  $13.78 
606799 HEXAGON NUT (M16) FOR 8400  $3.18 
606801 TOOL TRAY SET FOR 4160 VT09S  $174.90 
606808 LEG CHAIN SET FOR 4160 VT29S  $9.01 
606818 RETAINING RING (62MM) 8400  $2.65 
606820 OIL SEAL 8400  $25.44 
606822 NEEDLE BEARING 8400  $79.50 
606823 NEEDLE BEARING FOR 8400  $132.50 
606824 PIN FOR 8400  $44.52 
606826 BASE SEAL A FOR 8400  $8.75 
606827 BASE SEAL B FOR 8400  $8.75 
606828 HANDLE SEAL FOR 8400  $8.75 
606829 WARNING SEAL FOR 8400  $8.75 
606830 BASE SEAL FOR 8400  $8.75 
606831 COMPLETE REAMER FOR 6390  $609.50 
606832 KNOB FOR 600959 SWITCH  $7.95 
606833 SIDE COVER LABEL,7890  $18.02 
606835 OIL PIPE CONNECTOR ASSY, 6590  $185.50 
606836 CUTTER FRAME, 6590  $471.70 
606837 FIRST GEAR ASSEMBLY 7991/8991  $180.20 
606838 SECOND GEAR ASSEMBLY 7991/8991  $196.10 
606839 MAIN SHAFT W/GEAR, 7991/8991  $673.10 
606840 AUTO OPEN LEVER A, 7991/8991  $72.08 
606841 O-RING  $3.71 
606845 2-3" ROLLER SET FOR 7700/01  $1,007.00 
606846 4-6" ROLLER SET FOR 7700/01  $1,007.00 
606857 NUMBER PLATE FOR 897065  $7.95 
606861 SIZE PLATE FOR 897065  $7.95 
606866 SCRAP RECEIVER (7890)  $74.20 
606867 SWITCH FIXED PLATE (7890)  $4.24 
606868 SWITCH (7890)  $79.50 
606871 WING SCREW M8 X M15 (7890)  $2.12 
606872 MOTOR (7890)  $1,855.00 
606873 OIL INTAKE LINE SUCTION TUBE 7890  $13.78 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

20
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

607005 MAIN SHAFT BEARING, 6490/6790  $609.50 
607006 REAR CHUCK ASSEMBLY ,6790/6490  $1,060.00 
607007 REAR SCROLL, 6490 & 6790  $371.00 
607008 THRUST RING, 6790  $29.68 
607010 OIL DRIP PAN FOR 6790/6590  $27.56 
607022 ELBOW  $13.78 
607052 MOTOR COVER,A052 6590  $254.40 
607053 CHIP RECEPTACLE, 6490 & 6590 ,  $159.00 
607054 TANK UPPER COVER, 6490 & 6590  $49.82 
607055 OIL POT 6590  $26.50 
607056 STRAINER  $31.80 
607101 CARRIAGE FOR 6590  $1,643.00 
607109 DIE HEAD STOP PIN 6590/6790  $20.14 
607110 DIE HEAD STOP PIN COVER 6790/6590  $18.02 
607111 OIL PIPE FOR 6590  $33.92 
607112 OIL LINE, B 6590  $10.60 
607113 OIL PIPE CONN  $79.50 
607114 SPRING, 6490  $13.78 
607115 SPRING 6590/6790  $6.36 
607117 DIE HEAD OPEN LOCK KNOB 6590  $8.48 
607119 KNOB PIN BUSH 6590  $6.36 
607125 SIZE ADJUST SPRING WASHER  $1.86 
607126 CONNECTOR SHAFT 6590  $14.84 
607127 CONNECTOR NUB 6590  $14.84 
607128 CONNECTOR SPRING 6590  $5.83 
607138 DRAIN PIPE 6590  $9.01 
607157 CAM PLATE FOR 60121 & 60127  $424.00 
607160 GRV,6490 & 6590 D.H POST  $53.00 
607161 DIE HEAD POSITION PIN  $4.24 
607163 CAM PLATED FXED BOLT,6590  $15.37 
607166 CAM PLATE FXD BOLT WASHER  $15.37 
607170 DIE HEAD SIZE PLATE 5 - 6  $10.60 
607176 DIE HEAD SIZE PLATE 2-1/2 - 4  $14.84 
607191 BEARING FOR C SHAFT 6790/6590  $29.68 
607192 BEARING 6590/6790  $29.68 
607193 OIL SEAL  NAT40-55-8 6590  $23.32 
607209 STOP PIN FOR CUTTER ARM, A209 6590  $12.72 
607213 NEW TYPE CUTTER ARM  $201.40 
607251 REAMER ARM 6490 ,6590  $318.00 
607252 REAMER ASSEMBLY 6590  $1,590.00 
607253 REAMER SHAFT 6590 & 6790  $132.50 
607255 REAMER CONE 6590  $530.00 
607256 REAMER BLADE (EACH) 6590 REQUIRES 5 PER REAMER  $95.40 
607262 CUTTER GUIDE  $68.90 
607264 CUTTER HANDLE, A264 6590  $318.00 
607270 ROLLER A 6490 B.C.  $15.90 
607271 ROLLER B  $13.78 
607272 ROLLER PIN A, 6794  $9.54 
607273 ROLLER PIN B  $6.36 
607274 SUPPORT COLLAR  $18.02 
607277 BLADE HANDLE  $24.38 
607279 BLADE HOLDER PLATE  $28.62 
607281 STOP PLATE  $4.77 
607291 CUTTER FRAME, 6790  $196.10 
607301 GEAR CASE, 6490 & 6590  $1,325.00 
607303 SPEED CHANGE LEVER 6590 ,A303  $86.92 
607304 CHANGE LEVER SHAFT,64/6590  $28.62 
607305 CHANGE LEVER, 64/6590, A305  $100.70 
607306 SHIFT FORK, 6590, A306  $121.90 
607309 CLUTCH FOR 6590 GEAR CASE  $371.00 
607314 SHAFT GEAR D FOR 6590  $307.40 
607315 A SHAFT 6590  $84.80 
607316 A SHAFT COLLAR  $13.78 
607317 A SHAFT BEARING COLLAR, A317 6590  $14.84 
607318 B SHAFT FOR 6590  $265.00 
607319 B SHAFT COLLAR, A319 6590  $10.07 
607320 B SHAFT STOP COVER, A320 6590  $74.20 
607322 C SHAFT COLLAR, A322  $11.66 
607323 D SHAFT ASSEMBLY 6590  $318.00 
607324 SHAFT COLLAR, L, A324 6590  $21.20 
607325 D SHAFT COLLAR S, A325 6590  $11.66 
607327 D SHAFT STOP COVER FOR 6590  $106.00 
607328 D SHAFT BLIND COVER FOR 6590  $79.50 
607330 CLUTCH SLEEVE S, A330 6490  $13.78 
607331 COVER 6590  $15.90 
607332 ROUND IRON PLATE COVER 6590  $9.54 
607333 UPPER COVER 6590  $9.54 
607336 CONDENSER COVER,A336 6590  $16.96 
607340 MOTOR GEAR 6590  $121.90 
607355 SWITCH FIXED PLATE, 6590  $68.90 
607512 CARRIAGE SUPP.BAR,A,6590  $424.00 
607513 CARRIAGE SUPPORT BAR B 6490/6590  $291.50 
607515 CARRIAGE FEED GEAR, A515,6590/6090/7890  $106.00 
607517 CARRIAGE HANDLE W/SHAFT,A517 6790/6590  $196.10 
607520 PLASTIC STOP 6590  $9.01 
607554 GEAR PUMP, 6490 & 6590  $397.50 

607608 CLUTCH GEAR S FOR 6490  $227.90 
607612 B SHAFT GEAR  $132.50 
607703 RETAINING RING FOR GRV/BEV,  $212.00 
607932 ROLLER PIN PART B,6790, 7932  $10.07 
607955 NUT SPRING FOR BLADE CUTTER  $2.65 
608001 HEAD STOCK FOR 6590  $3,710.00 
608005 MAIN SHAFT BEARING, 6590  $742.00 
608006 REAR CHUCK COMPLETE, 6590  $1,325.00 
608007 REAR SCROLL, 6590  $477.00 
608008 THRUST RING, 6590  $28.62 
608010 REAR CHUCK RECEPTACLE, 6590  $503.50 
608011 REAR JAW SET OF 3 FOR 6590  $132.50 
608012 REAR CHUCK COVER FOR 6590  $270.30 
608015 CHUCK BODY ,6590  $1,590.00 
608021 SPEED CHG PLATE,6590  $14.84 
608032 CARRIAGE STOP COLLAR 6590  $13.78 
608035 SIZE ADJUST DIAL FOR 6590  $45.58 
608071 CUTTER FRAME, 6390  $424.00 
608104 PROFILING COVER B, 6590  $36.04 
608105 PROFILE COVER C 6590  $27.56 
608106 SPRING SUPPORT SHAFT 6590  $10.60 
608110 SIZE SUPPORT A, T032, 6590  $12.19 
608111 SIZE SUPPORT B ,T033 6590  $12.19 
608151 DIE HEAD BODY (5-6), 6590  $874.50 
608152 DIE HEAD RECEIVER PLATE, 6590  $397.50 
608153 CAM PLATE, 5-6 DIE HEAD  $397.50 
608201 CUTTER FRAME, 6590  $212.00 
608202 CUTTER GUIDE W-TYPE FOR 6590  $169.60 
608203 CUTTER GUIDE B, E223 W-TYPE 6590  $227.90 
608204 CUTTER ARM, 6590  $238.50 
608205 CUTTER HANDLE 6590  $132.50 
608206 CUTTER SUPPORT BAR A FOR 6590 WHEEL TYPE CUTTER  $106.00 
608207 CUTTER SUPPORT BAR B FOR 6590 WHEEL TYPE CUTTER  $53.00 
608208 FEED SCREW, 6590  $121.90 
608209 GUIDE PIN A FOR 6590 W/CUTTER,  $10.60 
608210 GUIDE STOP PIN A 6590  $13.78 
608215 PIN, CUTTER NOTCH, 6590  $21.20 
608216 NOTCH HOLDER, 6590 CUTTER  $21.20 
608217 NOTCH KNOB ASSY, 6590  $31.80 
608307 CLUTCH GEAR L W/ SLEEVE, SET W/607329 6590  $424.00 
608308 CLUTCH GEAR S W/SLEEVE 6590  $344.50 
608311 A SHAFT GEAR  $588.30 
608312 B SHAFT GEAR 6590  $307.40 
608313 C SHAFT GEAR  $386.90 
608314 C SHAFT GEAR 6590  $424.00 
608321 C SHAFT 6590  $265.00 
608627 ROLL PIN  8 X 20 6590  $1.43 
608703 RETAINING RING FOR GRV/BEV 6590  $212.00 
608704 GROOVING HANDLE ASSEMBLY 6590  $121.90 
608705 LEVER NUT FOR 6IN & GR DH  $71.02 
608708 PROFILING BLOCK NPT 6490  $249.10 
608709 DIE HD SIZE PLATE, 60122  $10.60 
608711 PROFILE BOARD CAP BOLT  $24.38 
608713 GROOVING STOP PLATE FOR 6590  $164.30 
608714 BEVELING STOP PLATE  $164.30 
608822 OIL PIPE B E823, M/F  $41.34 
608824 OIL PIPE A FOR 6590  $50.88 
608832 CUTTER GUIDE 6590  $106.00 
608833 CUTTER ARM FOR 6590  $365.70 
608834 CUTTER HANDLE, 6590 & 6690  $74.20 
608835 BLADE HANDLE 6690  $37.10 
608839 BLADE HOLDER FOR 6590  $137.80 
608847 STOP RING, 6590 & 6690  $18.02 
608849 STOP WASHER, 6590, 8X28X1.8  $2.65 
608868 SIZE PLATE FOR 6IN-NPT-DH  $68.90 
609006 SCRAP RECEIVER FOR 8190  $100.70 
609018 STOP RING,6590 9018 6790  $18.02 
609025 CUTTER SPRING 7890/6090/8090/8190  $3.71 
609027 CUTTER GUIDE PIN 7090/8090/6790/8190  $10.60 
609040 OIL PUMP, 6190/6090/7890  $275.60 
609043 REAMER CONE 6890/7890  $201.40 
609045 REAMER ARM STOP PIN, 6790/6090/8090/8190  $6.36 
609437 RUBBER RING FOR MANTIS  $26.50 
609673 SOCKET HEAD CAP SCREW  M5 X 15 8090  $3.71 
609680 DIE HEAD POST FOR 60115, 60114  $36.04 
609708 REAR GRIP (8090)  $37.10 
609710 MAIN SHAFT BEARING (8090)  $201.40 
609711 PIPE SUPPORT STOPPER (8090)  $3.71 
609712 BASE CASTING 8090  $1,908.00 
609713 HEXAGONAL SOCKET SET SCREW M 8X16 (8090)  $3.71 
609714 SIDE COVER (8090)  $13.25 
609715 HEXAGONAL SOCKET SET SCREW M8 X 8  (8090)  $3.71 
609716 SCRAP RECEIVER (8090)  $100.70 
609717 REAR COVER (8090)  $19.08 
609718 CORD PROTECTOR GROMMET BUSHING 8090  $3.71 
609723 CAUTION PLATE (8090)  $11.66 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

21
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

609724 BOTTOM COVER (8090)  $24.38 
609725 OIL TUBE COVER (8090)  $15.90 
609726 SCRAP RECEIVER B (8090)  $47.70 
609727 WING BOLT M5X8 (8090)  $3.71 
609728 REAR CHUCK JAW SET 7090/8090/8190  $53.00 
609729 REAR CHUCK RECEPTACLE BLACK 8090/8190  $174.90 
609730 REAR SCROLL (8090)  $212.00 
609731 REAR CHUCK COVER BLACK 8090/8190  $68.90 
609732 MAIN SHAFT WITH GEAR (8090)  $689.00 
609733 HAND WHEEL BLACK 8090/8190  $371.00 
609734 FRONT CHUCK SCROLL  8090/8190  $371.00 
609735 REAR CHUCK COMPLETE SET BLACK  $477.00 
609736 HEXAGONAL SOCKET HEAD CAP SCREW M6 X 40  $3.71 
609737 GEAR PUMP 8090/8190  $291.50 
609738 OIL INTAKE LINE SUCTION TUBE 8090  $11.66 
609739 MOTOR & GEAR BOX (8090)  $1,802.00 
609740 CARBON BRUSH HOLDER (2PC/SET) 8090  $46.64 
609741 CARBON BRUSH SET (2PC/SET) 8090  $47.70 
609742 CARBON BRUSH CAP (2PC/SET) 8090  $15.90 
609743 OIL INTAKE LINE SUCTION TUBE 8090/8190  $14.84 
609744 HEXAGONAL SOCKET HEAD CAP SCREW M8 X 45  (8090)  $3.71 
609745 HEXAGONAL SOCKET HEAD BOLT M5 X 30 (8090)  $3.71 
609746 SPRING WASHER M5 (8090)  $2.39 
609747 WASHER 5/3 X 10 X 1 (8090)  $2.39 
609748 MOTOR CASE (8090)  $238.50 
609749 STATOR ASSEMBLY (8090)  $227.90 
609750 FAN CASING (8090)  $42.40 
609754 TAPPING SCREW (B) M4 X 14 8090  $3.71 
609756 TAPPING SCREW (B) M5 X 75 8090  $3.71 
609757 BALL BEARING (8090)  $20.14 
609758 DUST COVER (8090)  $5.30 
609759 ARMATURE (8090)  $503.50 
609760 O-RING S-32 (8090)  $3.71 
609761 GEAR CASE (8090)  $249.10 
609762 FINAL GEAR (8090)  $153.70 
609763 FINAL PINION GEAR (8090)  $201.40 
609764 SPACER (8090)  $42.40 
609765 PARALLEL KEY (8090)  $3.71 
609766 BALL BEARING  $40.28 
609767 FINAL GEAR ASSEMBLY FOR 8090  $424.00 
609768 BALL BEARING (8090)  $20.14 
609769 SECOND GEAR ASSEMBLY  (8090)  $291.50 
609770 FIRST GEAR ASSEMBLY FOR 8090  $265.00 
609771 GEAR COVER (8090)  $249.10 
609772 PHILLIPS PAN SCREW M5 X 40 8090  $3.71 
609773 OIL TUBE CONNECTOR 8090/8190  $33.92 
609774 CARRIAGE SUPPORT BAR B (8090)  $148.40 
609775 CARRIAGE 8090/8190  $530.00 
609776 CARRIAGE SUPPORT BAR A (8090)  $169.60 
609777 CARRIAGE HANDLE (8090) WITH FEED GEAR SHAFT  $148.40 
609778 FLAT WASHER  28 X 17 X 3 8090/8190  $2.39 
609779 CUTTER HANDLE WITH FEED SCREW  $84.80 
609780 SWITCH ADAPTER PLATE FOR 8090  $22.72 
609781 CUTTER COMPLETE SET BLACK 7090/8090/8190  $530.00 
609782 CUTTER GUIDE (8090)  $84.80 
609783 REAMER COMPLETE SET BLACK 8090/8190  $413.40 
609784 ROLL PIN 4.75 X 45 (8090)  $1.43 
609786 REAMER CONE 8090/8190  $291.50 
609787 DIE NOTCH  $11.13 
609788 CAM PLATE FIXING PIN (80118) 8190  $31.80 
609789 CROSS RECESS PAN HEAD SCREW M4 X 5  80118  $3.71 
609790 SIZE PLATE (R-TYPE) (80118)  $9.01 
609791 BUSH   (80118)  $19.08 
609792 OPEN LEVER A (R-TYPE) (80118)  $90.10 
609793 HINGE PIN  (80118)  $4.77 
609794 WASHER 80118  $2.49 
609795 LEVER NUT (80118)  $33.92 
609796 NUT (80118)  $9.81 
609797 SNAP RING (80118)  $2.49 
609798 SHOCK ABSORPTION URETHANE 80118  $13.25 
609799 OPEN LEVER LINK (80118)  $37.10 
609800 AUTO-OPEN PLUNGER (80118)  $15.90 
609801 SPRING (80118)  $3.71 
609803 HEXAGONAL SOCKET SET SCREW 80118  $3.71 
609804 SETTING SPRING (80118)  $3.71 
609805 AUTO-OPEN ECCENTRIC PIN 80118  $58.30 
609806 GUIDE PIN (80118)  $3.98 
609808 WASHER (80118) 8090/8190  $2.49 
609810 CAM PLATE (R-TYPE) 80118  $360.40 
609811 HEXAGONAL FLAT HEAD MACHINE SCREW M4 X 10  $3.71 
609812 DIE HEAD RING N728C 80118/60118 1/2"-2"TYPE  $63.60 
609813 DIE-HEAD BODY (R-TYPE)  $477.00 
609815 AUTO-OPEN LEVER B (80118)  $18.02 
609816 AUTO-OPEN LEVER A (80118)  $58.30 
609817 LEVER PIN (80118)  $7.95 
609820 NEEDLE BEARING (RJ51) 9700  $185.50 

609821 NEEDLE BEARING (RJ52) 9700  $185.50 
609822 NEEDLE BEARING (RJ53) 9700  $164.30 
609823 BALL BEARING (RJ54) 9700  $196.10 
609824 NEEDLE RING (RE14) 9700  $185.50 
609826 OIL SEAL (RJ56) 9700  $23.32 
609827 OIL SEAL (RJ57) 9700  $12.72 
609828 OIL SEAL (RJ58) 9700  $12.72 
609928 CUTTER COMPLETE SET RED 8090B  $530.00 
609929 REAR CHUCK RECEPTACLE RED 8090B  $174.90 
609930 REAMER COMPLETE SET RED 8090B  $413.40 
609931 REAR CHUCK COVER RED 8090B  $68.90 
609933 HAND WHEEL RED 8090B  $371.00 
609935 REAR CHUCK COMPLETE SET RED 8090B  $477.00 
681150 POWER DRIVE WITH TORQUE ADAPTER & COUNTER  $4,255.90 
681155 POWER DRIVE W/TORQUE ADAPTER, HAND WHEEL & COUNTER  $5,358.30 
683155 POWER DRIVE W/TORQUE ADAPTER, HAND WHEEL & COUNTER  $5,570.30 
690012 REPLACEMENT GLASS CUTTER CHAIN FOR 69012  $53.00 
700000 PISTON 2990HYD  $50.88 
700001 PISTON ASSEMBLY  $73.14 
700002 SEAL & WEAR RING SET  $33.92 
700076 BLADE COVER FOR 6000  $27.56 
700082 J BOLT  $26.50 
700085 CUTTER DRUM FOR 6000  $32.86 
700086 MOTOR BRACE OPM (FINISHED)  $137.80 
700087 24" X 1-1/2 EXTENSION  $58.30 
700088 24" X 1-1/4 EXTENSION  $31.80 
700089 1" ADAPTER  $34.98 
700090 KEY HEAD ASSEMBLY  $46.64 
700094 HANDLE ASSEMBLY  $49.82 
700118 ROLLER PUMP BASE  $16.43 
700119 PISTON PUMP BASE  $10.60 
700120 PISTON PUMP COUPLING  $46.64 
700121 ROLLER PUMP COUPLING  $33.92 
700124 MANIFOLD CAP 46501  $42.40 
700125 HOSE ASSY, 100R1, 33IN, 3/4MP  $47.70 
700126 URETHANE SHOCK 1/2 INCH TALL  $6.63 
700127 URETHANE SHOCK 1/4 INCH SHORT  $6.63 
700136 HTP CART ASSEMBLY  $371.00 
700143 HTP AXLE  $42.40 
700150 TOP SHOCK 15/16" LONG FOR HYDROSTATIC TEST PUMP  $9.54 
700152 LOW PRESSURE HOSE  $7.42 
700154 LOW PRESSURE HOSE, 3/4  $4.24 
700155 REPLACEMENT BLADE FOR CHAMFERING/BEVELING TOOLS  $20.14 
700171 ADAPTER  $20.14 
700174 MOTOR BRACKET  $9.01 
700182 LOW PRESSURE HOSE, 1/2  $6.63 
700193 OUTER PIPE  $8.22 
700194 3" SHAFT & WEDGE ASSEMBLY  $63.60 
700196 T. HANDLE  $41.34 
700201 CUTTER WHEEL 32900 - 42900  $10.60 
700206 FRICTION WASHER  $4.77 
700210 4" SHAFT & WEDGE ASSEMBLY  $65.72 
700211 TRIPOD FOR 32900/42900  $75.79 
700216 SHAFT 32900/42900  $34.98 
700217 3" WEDGE  $21.20 
700220 FEED HANDLE  $47.70 
700232 GASKET FOR 46500  $6.63 
700234 PUSH WASHER *  $25.44 
700235 3" SEGMENT SET WITH O-RINGS  $100.70 
700236 4" SEGMENT SET W/ CI WHEELS  $116.60 
700252 DRIVE LUG  (6950)  $45.58 
700257 BREATHER CAP  $39.22 
700259 EXT BOOM ASSEMBLY 98001/98003  $169.60 
700265 INNER BOOM ASSEMBLY *  $132.50 
700273 ACTUATOR BRACKET  $26.50 
700277 86" HOSE  $68.90 
700278 49" HOSE  $40.28 
700279 24" HOSE  $39.22 
700305 INDEX BLOCK BODY  $98.58 
700313 LOWER GUARD  $106.00 
700314 UPPER GUARD  $111.30 
700317 5/16 HOSE ONE FOOT LONG  $6.89 
700324 BYPASS HOSE,36454  $16.96 
700343 HOSE  $5.57 
700357 SLIDE HAMMER FOR 4700  $131.44 
700362 SLIDE  *  $31.80 
700364 3/4" FLARING TOOL  $53.00 
700365 1" FLARING TOOL  $56.18 
700366 1-1/2" FLARING TOOL  $58.30 
700367 2" FLARING TOOL *  $102.82 
700368 1 FT OIL HOSE FOR REX MACHINES  $6.36 
700369 AXLE ASSEMBLY *  $95.40 
700396 CHAIN BINDER  $116.60 
700397 CHAIN  $24.38 
700402 1/2" I.D. HOSE X 1' LONG  $5.57 
700406 U-BOLT  $10.60 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

22
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

700438 HEAD ASSEMBLY  $227.90 
700440 DRIVE SCREW *  $58.30 
700443 ARBOR ASSEMBLY  $102.82 
700444 ARBOR  *  $118.72 
700445 BORING CAP *  $84.80 
700449 ENGINE & MOUNT ASSEMBLY USED ON 1660  $1,537.00 
700465 HEAD NUT  $114.48 
700467 GUIDE ROD  / FOR 1692/1694  $130.38 
700468 STRAIGHT BLADE FOR 1690/1692  $386.90 
700470 SIDE SUPPORT FOR 1692  $31.80 
700472 ROD NUT FOR 1694  $20.14 
700474 BASE FOR 1690/92/94  $180.20 
700475 BLADE SUPPORT FOR 1692  $156.35 
700491 3/4 ADAPTER GASKET  $5.04 
700492 1" ADAPTER GASKET  $6.36 
700493 1-1/4" ADAPTER GASKET  $6.89 
700494 1-1/2" ADAPTER GASKET  $6.89 
700495 2" ADAPTER GASKET  $6.89 
700508 GUIDE ROD FOR 1892  $190.80 
700512 DRIVE SCREW ASSEMBLY  / 1892  $102.82 
700514 STRAIGHT BLADE FOR 1891  $445.20 
700515 BLADE SUPPORT, BLACK *1892  $169.60 
700521 3/4 100R1, 17.75" OAL,3/4 MNPT  $58.30 
700535 VACUUM DISC  $37.10 
700536 VACUUM TEST ASSEMBLY  $61.48 
700537 4" RISER BLOCK ASSY  $92.22 
700538 KEY ADAPTER  $196.10 
700555 DRIVE SCREW FOR 1890/95  $103.88 
700556 RETAINER PLATE FOR 1890  $55.12 
700560 TRANSMISSION ASSEMBLY USED ON 1894  $1,113.00 
700561 1-1/2 FTG REAMER BODY W/HEX SHAFT  $25.44 
700562 2" FTG REAMER BODY W/HEX SHAFT  $29.68 
700563 3" FTG REAMER BODY W/HEX SHAFT  $33.92 
700564 4" FTG REAMER BODY W/HEX SHAFT  $34.98 
700570 4" STEEL RISER BLOCK  $90.10 
700571 REAMER GUIDE 1-1/2" FTG REAMER  $17.49 
700572 REAMER GUIDE FOR 2" FTG REAMER  $19.61 
700573 REAMER GUIDE FOR 3" FTG REAMER  $22.79 
700574 REAMER GUIDE FOR 4" FTG REAMER  $28.09 
700581 HYDRAULIC MOTOR & MOUNT ASSY USED ON 1663  $1,272.00 
700588 SCHEDULE 80 GUIDE FOR 16150 PIPE HOG  $18.02 
700589 SCHEDULE 80 GUIDE FOR 16200 PIPE HOG  $20.14 
700590 SCHEDULE 80 GUIDE FOR 16300 PIPE HOG  $23.32 
700591 SCHEDULE 80 GUIDE FOR 16400 PIPE HOG  $28.62 
700639 1" ROLL GROOVING SET FOR STEEL  $461.10 
700640 1-1/4"-1-1/2" ROLL GROOVING SET FOR STEEL  $503.50 
700653 HEAD NUT  $113.42 
700654 PRESSURE PLATE FOR 1892  $87.45 
700655 GUIDE ROD CAP FOR 1892  $13.78 
700658 WORM GEAR, 1890/95 *  $318.00 
700669 DRIVE SCREW ASSEMBLY FOR 490/491  $101.76 
700670 INPUT SHAFT FOR 700560 USED ON 1894  $84.80 
700674 GUILLOTINE CUTTER HANDLE ASSY W/GRIPS  $96.99 
700687 HEAD,  892  $63.60 
700688 ROD FOR 892  $53.00 
700692 REPLACEMENT STRAIGHT BLADE FOR 892  $217.30 
700693 GUIDE, 892  $13.52 
700694 BASE, 890  $90.10 
700696 HEAD NUT FOR 897  $21.20 
700700 INTAKE HOSE FOR 46600/6000  $107.06 
700708 CRANK NUT 3090  $56.18 
700710 CHAIN SCREW  $44.52 
700718 39300 MANIFOLD  $97.52 
700723 39300 PISTON  $50.88 
700724 CAM  $42.40 
700725 HANDLE ASSEMBLY FOR 39300  $40.28 
700726 STEM 39300/38300  $23.32 
700738 VALVE POPPET FOR 39300  $23.32 
700751 MANIFOLD BODY, 6500 *  $227.90 
700755 MOTOR WITH SPECIAL SHAFT 39300  $770.00 
700756 COVER PLATE FOR 39300  $21.20 
700758 SPRING  $1.43 
700777 6' DRIVE SHAFT FOR 1590/2290  $143.10 
700778 6' DRIVE SHAFT FOR 3290/4290/6000  $143.10 
700780 BASE W/TUBE FOR 841  $196.10 
700784 SHORT HOOK FOR 7991 STAND  $16.96 
700785 LONG HOOK FOR 8991 STAND  $19.08 
700792 PUMP/MANIFOLD ASSY FOR 39300  $477.00 
700800 SMALL CAGE,33/35100  $212.00 
700810 TOP SHOCK FOR 46301/463010  $7.69 
700812 HANDLE FRAME FOR 60508  *  $318.00 
700820 HYDRAULIC HOSE FOR 6500 3,000 PSI  $106.00 
700821 HYD HOSE ASSY,6500 POWER PACK  $318.00 
700824 TRIPOD BASE FOR 841 BLACK,BASE  $148.40 
700832 COLLAR FOR 1690 DRIVE SCREW  *  $10.60 
700833 SHEAR PIN FOR 700832  $1.43 

700858 HANDLE, RH  $79.50 
700859 HANDLE, LH  $79.50 
700863 SPACER FOR 4616 FOR PIPEMASTER  $5.04 
700864 SPACER FOR 4616 FOR REED UPC  $5.04 
700868 POINTED BLADE FOR 1690/1692  $572.40 
700884 MANIFOLD & UNLOADER ASSEMBLY *  $185.50 
700886 SPOOL FOR 700884 UNLOADER ASSY  $38.16 
700887 UNLOADER SPOOL ASSEMBLY  $100.70 
700895 MANIFOLD BODY 46501  $302.23 
700896 MANIFOLD ASSEMBLY  $381.60 
700898 LONG HANDLE LINK, 29200  $8.48 
700902 BODY, 29200  $116.60 
700904 ADJUSTING STEM ASSY FOR 29200  $16.96 
700907 ADJUSTING STEM ASSY FOR 29201  $14.31 
700909 REPLACEMENT 46453 MANIFOLD KIT  $185.50 
700910 REPLACEMENT 46301 MANIFOLD KIT  $185.50 
700912 LEFT HAND OUTER JAW  3990 *  $103.35 
700913 RIGHT HAND OUTER JAW 3990 *  $103.35 
700914 LEFT HAND INNER JAW 3990  $79.50 
700915 RIGHT HAND INNER JAW 3990  $79.50 
700916 LOWER TRUNNION 3990  *  $73.14 
700917 UPPER TRUNNION 3990  $50.88 
700919 DRIVE SCREW ASSEMBLY FOR 3990  $106.00 
700932 LONG ADAPTOR FOR HOT TAP  $43.46 
700933 SHORT ADAPTOR FOR HOT TAP  $41.34 
700948 PIPE HOG KIT CASE  $33.92 
700953 POWER DRIVE HANDLE EXTENSION 68115  $121.90 
700966 FOAM INSERT FOR 19020/19025  $42.40 
700967 MANIFOLD ASSEMBLY  $371.00 
700970 LARGE WHEEL FOR PIPEMASTER FOR 6" PIPE O.D.90MM  $53.00 
700985 CHAIN TENSION BLOCK *  $55.12 
700987 COMPLETE CHAIN FOR 39906  $445.20 
700988 MAGNET BRACKET FOR COUNTER 701061  $16.96 
700993 CHAIN HOOK FOR #3090  *  $63.60 
700997 PD ADAPTER PLATE FOR 21389  $50.88 
701000 SAFETY SHIELD  $143.10 
701001 HOLD DOWN "VEE" (ONE ONLY)  $58.30 
701008 ANTI-KNUCKLE DEVICE  (2500)  $90.10 
701012 SPUR GEAR #3090  *  $84.80 
701016 CROSS BAR  #3090  $13.78 
701061 ELECTRONIC COUNTER ASSEMBLY  $396.00 
701073 POINTED BLADE FOR 1890/91/92  $874.50 
701077 COMPLETE CHAIN FOR 39908  $588.30 
701086 CUTTER PIN (4991)  $6.89 
701087 LARGE ROLLER (4991/4992)  $7.95 
701088 SMALLER ROLLER (4991/4992)  $7.42 
701089 UPPER PIN  (4991/4992)  $12.24 
701101 HANDLE ASSEMBLY (3990)  $28.62 
701114 CARRYING CASE FOR HOLE CUTTER  $212.00 
701126 BY PASS HOSE  $7.31 
701135 75-77-775 COMBO CASE  $53.00 
701136 SKID PLATE FOR 2500  $31.80 
701149 REPLACEMENT V-BLADE FOR 892  $821.50 
701163 FEED SCREW ASSEMBLY (892)  $82.68 
701166 HEAD (1692/1694)  $116.60 
701167 MAIN SCREW  $100.70 
701168 FEED SCREW ASSEMBLY (1692/94)  $121.90 
701173 ADAPTER KIT FOR 3091/3093  $50.88 
701174 MANIFOLD FOR FIRE HOSE TESTER  $349.80 
701185 BYPASS VALVE KIT  $901.00 
701186 8 GPM X 2000 PSI BYPASS VALVE KIT FOR #1663  $1,007.00 
701191 TORSION SPRING FOR 5222 CHAIN  $2.39 
701200 TOP PLATE (6600)  $72.08 
701201 SLIDE (6600)  $132.50 
701202 DEPTH ADJ SCREW (6600)  $34.98 
701205 DRIVE GEAR (6600)  $212.00 
701208 GEAR COVER (6600)  $206.70 
701209 BACK COVER, GEAR (6600)  $39.22 
701210 STEEL SHAFT (6600)  $307.40 
701211 STEEL ROLLER (6600)  $90.10 
701212 ROLLER PIN (6600)  $159.00 
701213 SKID PLATE (6600)  $95.40 
701214 SHIM PLATE (6600)  $31.80 
701215 BODY, MACHINED (6600)  $413.40 
701216 CARRY HANDLE ASSEMBLY (6600)  $22.26 
701217 HANDLE 300 (6603)  $10.07 
701223 KEY SET (STEEL) (6600)  $95.40 
701229 FEED SCREW ASSEMBLY (6600)  $53.00 
701230 PINION GEAR ASSEMBLY (6600)  $67.84 
701231 1/4" KEY (6600)  $3.34 
701242 PLATE (13970)  $190.80 
701243 DRIVE ADAPTER, FEMALE (13968)  $97.52 
701244 MALE DRIVE ADAPTER (13970)  $43.46 
701246 SPOKE DRIVER (13970)  $74.20 
701247 SWING CLAMP (13970)  $25.44 
701248 WEAR RING (13968)  $180.20 



NUMERICAL TOOL & PARTS PRICES

Part No. Description List Price Part No. Description List Price

23
ORDER NOW   |   Eastern Time  1-800-321-7950   |   Fax 440-992-2925   |   wheeler@wheelerrex.com

Effective 8/1/23 - Supersedes all previous price lists          © Copyright 2023, REX International USA, Inc. – Printed in U.S.A.

701249 LOWER RING (13968)  $132.50 
701250 CENTER RING (13968)  $344.50 
701251 UPPER RING (13968)  $87.45 
701252 CONTROL ROD (13968)  $32.86 
701253 DRIVE TAB (13968)  $12.72 
701260 2 1/2" COLLET SET  (6950)  $127.20 
701261 3" COLLET SET  (6950)  $79.50 
701262 4" COLLET SET (6950)  $127.20 
701264 6" COLLET SET  $397.50 
701265 8" COLLET SET (6950)  $514.10 
701300 COPPER ROLLER  $408.10 
701301 COPPER ROLLER SHAFT  $768.50 
701302 COPPER GAUGE  $132.50 
701303 RIGHT BRACKET 6600  $57.24 
701304 LEFT BRACKET 6600  $57.24 
701306 PADDLE/RISING STEM (13970)  $26.50 
701318 2" COLLET ASSEMBLY  (6950)  $164.30 
701320 BRACE  $47.70 
701321 AGGRESSIVE POINTED BLADE 8" USED ON 1694  $583.00 
701332 2" GROOVE BLADE (6950)  $176.98 
701333 2 1/2"-3" GROOVE BLADE (6950)  $166.46 
701334 4"-6" GROOVE BLADE (6950)  $174.13 
701335 BLADE HOLDER  (6950)  $119.09 
701337 CUT OFF BLADE (6950)  $168.93 
701338 8" GROOVE BLADE (6950)  $158.79 
701358 REPLACEMENT V-BLADE FOR 1697  $699.60 
701362 ACME THREADED BUSHING 1697 GUILLOTINE CUTTER  $51.94 
701375 ROLLER 1-1/4" X 1-1/2"/6600 ROLL GROOVER  $132.50 
701399 LARGE U-BOLT SPACER 32150/300  $22.26 
701414 NUT & TUB ASSMEBLY  $109.70 
701420 1-1/2" & 2" ARBOR ASSEMBLY FOR HOT TAP SYSTEM  $143.10 
701425 1-1/2" & 2" ARBOR SHAFT FOR HOT TAP SYSTEM  $42.40 
701440 LARGE HOT TAP ARBOR ASSEMBLY  $185.50 
701454 REPLACEMENT V-BLADE FOR 1892/1894  $848.00 
701472 MANIFOLD BLOCK 46511/465110  $137.80 
701473 SUPPORT BRACKET 46511/465110  $60.42 
701498 SPOKE DRIVER ASSY - WIDE  $90.10 
701504 FEED KNOB ASSEMBLY FOR 4991  $22.26 
701516 PUMP BRACKET  $68.90 
701542 PUMP BRACE (COMET) HYDROSTATIC TEST PUMP BRACE  $43.44 
701543 MANIFOLD BLOCK (COMET) HYDROSTATIC TEST PUMP  $71.08 
701545 PUMP BRACE (UDOR) HYDROSTATIC TEST PUMP BRACE  $5.30 
701546 BY-PASS HOSE FOR HYDROSTATIC TEST PUMP  $25.52 
701547 INLET CONNECTION HOSE FOR HYDROSTATIC TEST PUMP  $5.34 
701567 REPLACEMENT BLADE FOR 1698  $954.00 
701577 INLET SPACER 47100  $61.41 
701580 MAGNET - BRACKET ASSEMBLY FOR 13968, 21389  $38.16 
701583 PUMP SPACER RAIL (37210)  $100.70 
701584 COUPLING GUARD (37210)  $169.60 
701585 WORM FOR 68315  $344.50 
701586 WORM GEAR FOR 68315  $556.50 
701608 BODY FOR 7800 EARTHWORM (RED)  $42.40 
701609 PVC SLEEVE 7800 EARTHWORM  $3.71 
701629 CYLINDER HEAD FOR 38300/39300  $63.60 
735003 BLADE COVER   090735  $4.51 
735004 ADJUSTING SCREW   90735  $3.98 
735006 ROLLER    90735  $3.45 
735009 ROLL PIN  90735  $1.43 
735015 BODY SCREW FOR 90735  $2.49 
735016 KNOB   90750  $5.57 
735017 KNOB SCREW    90750  $1.43 
737009 BLADE SPRING    90751/90752  $2.12 
750003 SLIDE FOR 90750  $16.96 
750004 ADJUSTING SCREW FOR 90750  $22.26 
750005 SMALL ROLLER   90750  $2.65 
750006 BIG ROLLER  90750  $3.60 
750009 ROLL PIN    90750  $2.65 
750018 LEVER   90750  $11.66 
751003 BLADE COVER  $20.14 
751004 ADJUSTING SCREW   90751/90752  $15.90 
751006 ROLLERS  $6.89 
751010 C-CLIP  $1.96 
751016 KNOB FOR 90751/90752  $15.37 
751018 PAWL FOR 90751  $13.78 
751019 DETENT SPRING  $1.86 
751028 ROLL PIN  90751/90752  $2.65 
763008 SMALL SPRING   90750  $1.43 
763009 HANDLE SPRING    90750  $1.43 
801000 HOT TAP BODY ASSEMBLY  $503.50 
801010 HOT TAP DRIVE SHAFT  $103.88 
801011 HOT TAP MAIN BODY *  $148.40 
801012 HOT TAP FEED SCREW  $227.90 
801013 HOT TAP END CAP *  $42.40 
802050 3/4" CTS ADAPTER  $72.08 
802051 3/4" NPT ADAPTER  $68.90 
802052 1" CTS ADAPTER  $83.74 

802053 1" NPT ADAPTER  $76.32 
802054 1-1/4" CTS ADAPTER  $114.48 
802055 1-1/4" NPT ADAPTER  $103.88 
802056 1-1/2" CTS ADAPTER  $129.32 
802057 1-1/2" NPT ADAPTER  $118.72 
802058 2" CTS ADAPTER  $148.40 
802059 2" NPT ADAPTER  $135.68 
802060 1-1/2" COMPRESSION STYLE ADAPTER  $212.00 
802061 2" COMPRESSION STYLE ADAPTER  $233.20 
802063 ADAPTER FOR MUELLER 1 " H15009  $140.98 
802071 3/4" BSPT ADAPTER  $57.24 
802072 1" BSPT ADAPTER  $58.30 
802073 1-1/4" BSPT ADAPTER  $72.08 
802074 1-1/2" BSPT ADAPTER  $74.20 
802075 2" BSPT ADAPTER  $79.50 
802084 1-1/2" CUTTER SHELL FOR PLASTIC  $108.12 
802085 2" CUTTER SHELL FOR PLASTIC  $119.78 
803001 SHORT SHAFT FOR HOT TAP  $95.40 
803002 LONG SHAFT ASSY FOR HOT TAP  $174.90 
837390 1/2 NPT DIE (S) HD  $127.20 
837395 3/4 NPT DIE (S) HD  $127.20 
837400 1 NPT DIE (S) HD  $159.00 
837405 1-1/4 NPT DIE (S) HD  $159.00 
837410 1-1/2" 12R STYLE DROP HEAD  $180.20 
837415 2" 12R STYLE DROP HEAD  $180.20 
837825 1/2" 12R STYLE NPT DIES  $58.30 
837830 3/4" 12R STYLE NPT DIES  $58.30 
837835 1" 12R STYLE NPT DIES  $68.90 
837840 1-1/4" 12R STYLE NPT DIES  $68.90 
837845 1-1/2" 12R STYLE NPT DIES  $74.20 
837850 2" 12R STYLE NPT DIES  $74.20 
837986 UPPER PLATE FOR 1/2" 12R DH  $36.04 
837987 UPPER PLATE FOR 3/4" 12R DH  $36.04 
837988 UPPER PLATE FOR 1" 12R DH  $39.22 
837989 UPPER PLATE FOR 1-1/4" 12R DH  $39.22 
837990 UPPER PLATE FOR 1-1/2" 12R DH  $42.40 
837991 UPPER PLATE FOR 2" 12R DH  $42.40 
847745 1/2"-3/4" NPT UNIVERSAL DIES  $143.10 
847750 1"-2" NPT UNIVERSAL DIES  $143.10 
847785 1/2"-3/4" NPT UNIVERSAL HSS DIES  $212.00 
847790 1"-2" NPT UNIVERSAL HSS DIES  $212.00 
865965 1/2" 12R STYLE DROP HEAD WITH DIES - BSPT  $137.80 
865970 3/4" 12R STYLE DROP HEAD WITH DIES - BSPT  $137.80 
865975 1" 12R STYLE DROP HEAD WITH DIES - BSPT  $169.60 
865980 1-1/4" 12R STYLE DROP HEAD WITH DIES - BSPT  $169.60 
865985 1-1/2" 12R STYLE DROP HEAD WITH DIES - BSPT  $190.80 
865990 2" 12R STYLE DROP HEAD WITH DIES - BSPT  $190.80 
866125 *1/2" 12R STYLE DIES BSPT  $68.90 
866130 *3/4" 12R STYLE DIES BSPT  $68.90 
866135 *1" 12R STYLE DIES BSPT  $79.50 
866140 *1-1/4" 12R STYLE DIES BSPT  $79.50 
866145 *1-1/2" 12R STYLE DIES BSPT  $84.80 
866150 *2" 12R STYLE DIES BSPT  $84.80 
892100 CUTTING BLADE  $21.20 
897065 1/8"-2" UNIVERSAL DIE HEAD  $471.70 
903071 3/4" HSS CUTTER SHELL FOR STEEL & COPPER  $14.84 
903072 1" HSS CUTTER SHELL FOR STEEL & COPPER  $14.84 
903073 1-1/4" HSS CUTTER SHELL FOR STEEL & COPPER  $16.96 
903074 1-1/2" HSS CUTTER SHELL FOR STEEL & COPPER  $21.20 
903075 2" HSS CUTTER SHELL FOR STEEL & COPPER  $24.38 
904065 3/4" CARBIDE TIPPED CUTTER SHELL FOR CAST & DUCTILE  $121.90 
904066 1" CARBIDE TIPPED CUTTER SHELL FOR CAST & DUCTILE  $137.80 
904067 1-1/4" CARBIDE TIPPED CUTTER SHELL FOR CAST & DUCTILE  $159.00 
904068 1-1/2" CARBIDE TIPPED CUTTER SHELL FOR CAST & DUCTILE  $169.60 
904069 2" CARBIDE TIPPED CUTTER SHELL FOR CAST & DUCTILE  $190.80 
908094 PILOT DRILL  $9.54 
908095 1/4-20 X 1/4 SS SET SCREW  $1.43 
908097 CUTTER SHELL BUSHING  $7.95 
908098 PILOT DRILL WITH COUPON RETAINER  $47.70 
908098 PILOT DRILL WITH COUPON RETAINER  $47.70 
609780 SWITCH ADAPTER PLATE FOR 8090  $22.72 



REX INTERNATIONAL USA, INC.

3744 Jefferson Rd.  

Ashtabula OH USA 44004

Toll Free:	1-800-321-7950

Fax: 	 440-992-2925

E-mail: 	 wheeler@wheelerrex.com

wheelerrex.com

© Rex International USA Inc. 

Printed in U.S.A.

GLOBAL LEADER IN PLUMBING & WATERWORKS TOOLS SINCE 1957

USA

INDIA

THAILAND

CHINA

JAPAN

REX INTERNATIONAL


